: ' . State of California S
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
: LOS ANGELES REGION , ‘

320 West 4th Street, Suite 200, Los Angeles.

FACT SHEET
WASTE DISCHARGE REQUIREMENTS
FOR

COUNTY SANITATION DISTRICTS OF LOS ANGELES CO.UNTY
' (Valencia Water Reclamation Plant) '

NPDES No. CA0054216
Public Notice No.: 03-059

PLANT ADDRESS ~ MAILING ADDRESS B

Valencia Water Reclamation Plant ‘ - County Sanitation Districts of
28185 The Old Road : - Los Angeles County

Valencia, California = ’ : P.O. Box 4998
: o ' Whittier, CA 90607-4998

Contact Person: Victoria O. Conway
Title: Supervising Engineer
- Treatment Plant Monitoring Section
- Phone No.: 562-699-7411, Ext. 2801

" 'I. PUBLIC PARTICIPATION
1. The California Regional Water Quality. Control Board, Los Angeles Region (Regional
Board) is considering issuance of waste discharge requirements (WDRs) that will
serve as a National Pollutant Discharge Elimination System (NPDES) permit for the
‘above-referenced plant. As an initial step in the WDR process, the Regional Board
-staff has developed tentative WDRs. The Regional Board encourages public
_participation in the WDR adoption process. : S '

. A.  Public Comment Period

Interested persons are invited to submit written comments on the tentative
WDRs-for the County Sanitation Districts of Los Angeles County (CSDLAC or
Discharger), Valencia Water Reclamation Plant.  Comments should be
submitted either in person-or by mail to: ’ ‘ '

EXECUTIVE OFFICER _ : » v
California Regional Water Quality Control Board, Los Angeles Region
320 W. 4™ Street, Suite 200 ‘

Los Angeles, CA 90013

ATTN: Veronica Cuevas -

F-1 ' _
) September 24, 2003
Revised: October 14, 2003 and October 22, 2003



County Sanitation Districts of Los Angeles County ' o - CA0054216
" Valencia Water Reclamation Plant : ' ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet . :

To be fully responded to by staff and considered by the Regional Board, written
comments should be received by 5:00 p.m. on October 21, 2003.

B. Public Heanng

The Regional Board will consider the tentative WDRs and NPDES permit during
a publlc hearing on the followmg date, tlme and place

~ Date: " November 6, 2003
~Time:  9:00a.m.
Location: - Metropolitan Water Dlstnct of Southern California
Board Room : :

‘700 North Alameda Street
Los Angeles, California

Interested parties and persons are invited to attend. At 'the public hearing, the
Regional Board will hear testimony, if any, pertinent to the waste discharge that
will be regulated and the proposed WDRs -and permit. Oral testimony will be
heard; however, for accuracy of the record, lmportant testimony should be in
writing.
S .

Please be aware that dates and venues may change Our web address is
www.swrcb.ca.gov/rqch4  where | 'you can access the current agenda for
changes in dates and locations.

C. - Information and Copying

Copies of the tentative WDRs and NPDES permit, report of waste discharge,
- Fact Sheet, comments received, and other documents relative to this tentative
WDRs and permit.are available at the Regional Board office. -Inspection and/or
_copying of these documents are by appointment scheduled between 8:00 a.m.
and 4:50 p.m., Monday through Friday, excluding holidays. For appointment,
please call the Los Angeles Reglonal Board at (21 3) 576 6600

D. Regnster of lnterested Persons
" Any person interested in being placed on the malhng list for lnformatlon regarding
this NPDES permit should contact the Regional Board, reference this facility, and
provide a name, address, and phone number.
E.  Waste Discharge Requirements Appeals
Any aggrieved person may petition the State Water Resources Control Board
to review the decision of the Regional Board regarding the final WDRs. The -

petition must be submitted within 30 days of the Reglonal Board’s actlon to the
following address:

F-2



County Sanitation Districts of Los Angeles Cdunty ’ , . . . CA0054216
Valencia Water Reclamation Plant ' o Order No.'R4-2003-XXXX:

I

- Waste Discharge Requirements Fact Sheet

State Water Resources Control Board
‘Office of Chief Counsel

ATTN: Elizabeth Miller Jennings

P.O. Box 100 ,
Sacramento, CA 95812

PURPOSE OF ORDER

The CSDLAC discharges tertiary-treated municipal wastewater from the Valencia Water
Reclamation Plant (Valencia: 'WRP) under waste discharge requirements contained in
Order No. 95-081, adopted by this Regional Board on June 12, 1995. This Order serves
as the permit under the National Pollutant Discharge Elimination System program (NPDES
No. CA0054097). The Discharger’'s permit was administratively extended beyond the May

permit will expire on Oqtober 10, 2008.

DESCRIPTION OF FACILITY o

1. The CSDLAC owns and operates the Valencia WRP, a publicly owned treatment work
(POTW). The Valencia WRP is a tertiary treatment facility located at 28185 The Old
Road, Valencia, California. The plant has a design capacity of 12.6 million gallons per
day (mgd), but only discharges an average of 12.35 mgd .(the Year 2002) of tertiary
treated municipal wastewater to the Santa Clara River, at Valencia, California. The
Valencia WRP is a part of CSDLAC’s regional system, known as the Santa Clarita .
Valley Joint Sewerage System, which also includes the Saugus Water Reclamation
Plant (Saugus WRP). The regional system allows biosolids, solids, and excess flows
from the Saugus WRP to be diverted to the Valencia WRP for treatment and disposal.
Figure 1 shows the vicinity-map for the Valencia WRP. S L :

2. The Valencia WRP serves a population of approximately 84,922 in the Santa Clarita
Valley. Flow to the plant consists of domestic, commercial and industrial wastewater.
For fiscal year 2002, industrial wastewater represented only about 2.4% of the total flow
to the plant. Discharges to the collection system from industry include discharges from
. metal finishers and electrical component manufacturers.

3. The United States Environmental Protection Agency (USEPA) and the Regional Board
~have classified the Valencia WRP as a major discharger. It has a Threat to Water
Quality and Complexity rating of 1-A pursuant to Section 2200, Title 23, CCR.

4.  Pursuant t_d 40 CFR, Part 403, the Valencia WRP developéd, and has been
implementing; an industrial wastewater Pretreatment Program, which has been
- approved by USEPA and the Regional Board. ’ : ’

5. The freatment system at the Valencia WRP - currently consists of .comminution, grit
removal, primary sedimentation, nitrification/ denitrification (NDN) activated sludge
biological treatment, secondary clarification, inert media filtration, chlorination, and
dechlorination (sodium bisulfite). Waste activated sludge is concentrated by dissolved

F-3



County Sanitation Districts of Los Angeles County ' : CA00542186 -
Valencia Water Reclamation Plant - : : o Order No R4-2003-XXXX
Waste Discharge Requirements Fact Sheet

air flotation, blended with primary siudge, and anaerobically digested. The digested
solids are thickened using a filter press. Dried solids are trucked away offsite either to a

A

landfill or to a site for land application. Figure 2 shows the schematic of wastewater
flow. . .

-Comminution - Commlnutlon used in the wastewater treatment plant is o
‘remove coarse solids, which are typlcal wood plastic materials, and rags. '

Grit removal - Grit removal is used to remove as much sand and silt as pOSSIbIe
to prevent wear on pumps, accumula’uons in aeration tanks, clant” iers, and
digesters, and clogging of sludge piping. : :

Primary sedimentation - The main objectiVe of primary sedimentation is to

remove solids from the wastewater by gravity. The heavier solids (settieable

solids) precipitate out and are scraped out of the primary sedimentation basin.

" The nghter solids float to the top and are sklmmed off. However some sohds

remain in suspenSIon

Activated sludge - The NDN activated sludge treatment system in which the
incoming wastewater is mixed with existing biological floc (microorganisms, bugs,
or activated sludge) is processed in an aeration basin. Activated sludge converts
non-settleable and dissolved organic contaminants into biological ﬂoc which can
then be removed from the wastewater with further treatment

Secornidary sedlmentatlon w:th coagulatlon - The main objectlve of secondary
sedimentation is to remove biological floc from the wastewater. Chemicals, such
as aluminum sulfate (alum), may be added as part of the treatment process to
enhance solids removal. Alum causes the biological floc to combune into larger -
clumps (coagulate) This makes it easier to remove the floc. ‘

Inert media filtration - The filtration process is used to remove or reduce
suspended or colioidal matter from a liquid stream, by passing the water through
a bed of graded granular material. Filters remove the solids that the secondary ‘
sedimentation process did not remove, thus, improving the disinfection effi cuency
and rehablhty

Chlorination - Sodium hypochlorite is used as a disinfectant in the Valencia

~ WRP. Disinfectant is added to the treated effluent prior to the filters to destroy-

bacteria, pathogens and viruses, and to minimize algal growth in the filters.
Additional disinfectant may be dosed prior to the chlorine contact tank.

Dechlorination - Sulfur dioxide is added to neutralize the chiorine pnor to the
treated water discharged to the Santa Clara River.

6. As part of its phased plant upgrade and expansion project, and in order to achieve
compliance with the ammonia Basin Plan objectives, CSDLAC began construction &f
NDN treatment facilities at the Valencia WRP on December 2002. Since the time. of
the last permit renewal, CSDLAC has also completed the followmg tasks:

A -



County Sanitation Districts of Los Angeles County

Valencia Water Reclamation Plant
Waste Discharge Requirements Fact Sheet

CA0054216

. Order No. R4-2003-XXXX

Task

Comp‘let‘ion Date

1 Completed construétion of an additional aeration tank and final

sedimentation tank, increasing capacity from 11 MGD to 12.6 MGD

June 1996

Improved sodium hypochiorite and bisulfite facilities

February 1997

Replaced diesel fuel facilities for the plant generators

November 1999

Expanded solids processing facilities by Constructing two new

digesters and expanding filter presses

2002

June 18, 2003

Finished NDN construction for 12.6 MGD capacity

| Stage V of the expansion projecf, which b‘egan-in August 2001, will incrementally

increase the plant's design capacity from 12.6 to 21.6 MGD and will-add three new

NDN aeration units. Construction is scheduled for completion in fall 2004.

CSDLAC prepared a 'Final Environmental Impact Report (FEIR) and a Final.
Supplemental Environmental Impact Report (FSEIR) in accordance with the California
Environmental Quality Act (Public Resource Code -Section 21000 et seq.). The FSEIR
addressed. potential effécts of the: discharge on downstream surface waters,

groundwaters, and flooding.  On January 1998, CSDLAC’s Board of Directors certified

the EIR. =

The treated effluent is also regulated under Water Recycling Requirements (WRRs)
contained in Order No. 87-48, adopted by this Board on April 27, 1987. The WRRs
were re-adopted on May 12, 1997, by :‘Board Order No. 97-072.. The Castaic Lake
Water Agency plans to deliver reclaimed water to various sites, for landscape irrigation,
beginning in the Fall 2003. o

: Stbrm Water Management - CSDLAC currently.does,not treat storm water runoff at

the Valencia WRP except for incidental storm water infiltration and inflows in the sewer
and storm water that traverses the treatment tanks. It has developed a Storm Water
Pollution Prevention Plan (SWPPP) for storm water that does not enter the treatment
system. ’ : : :

Iv. 'DISCHABGE OUTFALL AND RECEIVING WATER DESCRIPTION -

1.

The Valencia WRP discharges tertiary treated municipal and industrial wastewater
to Reach 5 of Santa Clara River through Discharge Serial No. 001 (Latitude
34°25'47” North, Longitude 118°35'27” West). The Discharge Serial No. 001 in
Figure 1 is located downstream of Francisquito Creek and upstream of Castaic
Creek. : : : ‘

CSDLAC has requested permission to discharge tertiary treated effluent to the Santa
Clara River through a second discharge point (Discharge * Serial No. 002,
approximate location: latitude 34°25'47” North, longitude 118°35'27” West), located

- approximately 170 feet upstream from Discharge Serial No. 001. " Discharge through

Discharge Serial No. 002 would take place during extreme wet weather events when
it would not be possible to discharge through Discharge Serial No. 001.

F-5



County Sanitation Districts of Los Angeles Coun:ty

CA0054216

Valencia Water Réclamation Plant o . Order No. R4-2003-XXXX

Waste Discharge Requirements Fact Sheet

2.

The Santa Clara River is one of the largest river systems in southern California. The
River originates in the northern slope of the Santa Clara Mountains in Los Angeles
County, traverses Ventura County,. and flows into the Pacific Ocean, _halfway
between the cities of San Buenaventura and Oxnard. ‘

Extensive patches of riparian habitat aré present along the length of the river'and its -_ .
tributaries. The endangered fish, the unarmored stickleback, is resident in the River.

- One of the largest of the Santa Clara River's tributaries, Sespe Creek, is designated

as a wild trout stream by the state of California and supports significant spawning
and rearing habitat. The Sespe Creek is also designated a wild and scenic river.

- Piru and Santa Paula Creeks, which are tributarigs to the Santa Clara River, support
-habitat for steelhead. In addition, the River serves as an important wildlife corridor.

A lagoon exists at the mouth of the river and supports a large variety of wildlife.

V. QUALITY DESCRIPTION’

1. FromJune 1 995 to December 2002, the Discharger's discharge monitoring reports
showed the following: , . : '
‘ - A, Treated wastewater average annual effluent flow rafe of 10.39 mgd.
‘ B.  Average annual removal rate of 98% and >99%, of BOD and total suspended
solids, respectively. ' ‘
- C. 7-day median and daily maximum coliform values as <1 coliform forming units
(CFU)/ 100 ml in the treated wastewater. - o
2.  The characteristics of the treated wastewater discharged, based on data submitted in
the 2002 Annual summary discharge monitoring report, are as follows in Table 1.
The “<” symbol indicates that .the pollutant was not detected (ND) at that
concentration level. We do not know if the pollutant was present at a lower
-concentration. : ‘ -
Table 1 - 2002 Annual Sunﬁmary Effluent Monitoring Summéry ,
CTR# | Constituent ' ' Unit Average Maximum | Minimum
| Flow ' : ‘mgd 12.35 | 13.17 _11.63
pH _ pH units 7.2 ' 7.3 7.2
“Temperature- winter (Nov. — °F 73 winter 77 71
L April) - °F 79 summer 81 £
A summer(May - | . - ,

Oct.) ’ , '
BODs@2c -mg/L 9 14 4
Suspended solids mg/L 3 _ 4 <2
Settleable solids : mi/lL <0.1 ‘ <0.1 <0.1
Total dissolved solids _ mg/L ' - 802 - 853 . 698
Chloride : mg/L 187 208 165
Sulfate ' - mg/L 175 205 140
Boron . mg/L 0.8 - 0.93 0.74

F-6




i

‘

County Sanltatlon Drstncts of Los Angeles County

Valencia Water Reclamation Plant

Waste Dlscharge Requ:rements Fact Sheet.

_ CAOO54216
Order No. R4-2003-XXXX

‘Table 1 - 2002 Annual Summary Effluent Monitoring Summary

Minimum

CTR# | Constitient Unit Average Maximum
: ‘Total Phosphate mg/L- ' <0.5 <0.5. <0.5"
Turbidity (24-HR composite) NTU - 1.4 1.7 - 1.0
Oil and grease mg/L <4-<5 <5 - <4
Fluoride mg/L 0.37 0.48 0.29
MBAS ' - mg/L 0.1 0.2 0.1
Residual Chlorine (Dechlonnated) _ mg/L <0.1 <0.1" <0.1
Total Coliform CFU /100mL <1 <1 <1
Ammonia-N mg/L © 221 26.9 . 17.1
Organic-N mg/L 0.8 1.1, 0.3
Nitrate-N mg/L 1.9 4.61° 0.1
Nitrite-N mg/L 2.89 3.78 1.96
Total Nitrogen mg/L 27.7 . 32.8 23.9 .
Boron mg/L 0.8 0.93 0.74
{ron mg/L - 0.1 0.11 0.09
1 Antimony pg/L 14 3.7 0.7 -
2 | Arsenic ug/L <1-1.3 1.3 <1
3 Beryllium ug/L <0.5 <0.5 <0.5
4 Cadmium pg/l <0.4 -<0.4 <0.4
- 5a | Chromium i ' '
5b | Chromium VI » _ _
| Total Chromium ug/L <10 <10 <10
6 Copper pg/L <8 <8 <8
7 Lead - pg/l - <2-2 -2 <2
8 Mercury - ug/l - <0.1-<0.04 0.1 <0.04
9 Nickel pg/L <20 <20 - <20
10 | Selenium pg/L <1 <1 <1
11| Silver Hg/L 0.065-0.35 0.35 0.065
12 | Thallium pg/L <1 <1 <1
13 | Zinc g/l 30 60 20
14 | Cyanide Ha/L <5-<14 <14 <5
16 12,3,7,8-TCDD (DIOXIH) pg/L <0.00066-<0.0043| <0.0043 | <0.00066
17 | Acrolein pg/L  <2-<10 <10 <2
18 | Acrylonitrile Hg/L <2-<5 <5 <2
19 | Benzene ug/L <0.5 <0.5 <0.5°
20 | Bromoform pg/L <0.5-1.9 - 1.9 © <05
21 | Carbon tetrachloride pg/L <0.5 <0.5 <0.5
22 | Chiorobenzene ug/L <0.5 <0.5 <0.5
23 | Dibromochloromethane Hg/L <0.9 1.1 <0.5
24 | Chloroethane ug/L <05 <0.5 <05
__25 | 2-Chloroethyiviny! ether pg/L - <0.5 <0.5 <0.5
26 | Chloroform pg/L 3 3.8 1.5
27 | Bromodichloromethane. pg/L <0.5-6 - 0.6 <0.5
28 | 1,1-Dichloroethane ug/L <0.5 <0.5 <0.5
29 | 1,2-Dichloroethane - ug/L <0.5 <0.5 <0.5

F-7




County Sanitation Districts of Los Angeles County
Valencia Water Reclamation. Plant

- Waste Discharge Requirements Fact Sheet

~ CA0054216
- Order No. R4-2003-XXXX

CTRE

Table 1 - 2002 Annual Summary Effluent Monitoring Summary

Constituent Unit Average Maxnmum Mlmmum
30 |[1,1= chhloroethylene g/l - <05 - <0.5 <0.5.
31 | 1,2-Dichloropropane ug/l . <0.5 <05 . <0.5
32 | 1,3-Dichloropropylene ug/L <0.5 <0.5 <0.5
33 | Ethylbenzene ug/L <0.5 <0.5 <0.5
34 | Methyl bromide (Bromomethane) ug/L <0.5-<1 <1 <0.5 -
35 | Methyl chioride (Chloromethane) ug/L , <0.5 <0.5 <0.5
36 | Methylene chloride pg/L ' <O 5-0.6 0.6 <0.5
37 | 1,1,2,2-Tetrachloroethane ug/L <0.5 <0.5 . <0.5
38 | Tetrachloroethylene ' pg/l <0.5 <0.5 <0.5
"~ 39 | Toluene ug/L - <0.5 <0.5 <0.5
40 - | 1,2-Trans-dichloroethylene ug/L <0.5 . <0.5 <0.5
41 | 1,1,1-Trichloroethane pg/l . <0.5 <0.5° <0.5
42 | 1,1,2-Trichloroethane ug/l - <0.5 <0.5 -<0.5
43 | Trichloroethylene ug/L <0.5 <0.5 <05
44 | Vinyl chloride ug/L <0.5 <0.5 <0.5
45 | 2-Chlorophenol pg/l <1-<5 <5 - <1
46 | 2,4-Dichlorophenol pg/L - <1-<5 <5 <1
47 | 2,4-Dimethylphenol ug/L <2 <2 <2
48 | 2-Methyl-4,6- dlnltrophenol ug/L <5 <5 <5
49" | 2,4-Dinitrophenol ug/L <5 <5 . <5
50 | 2-Nitrophenol pg/L <1-<10 . . <10 <1
- 51 | 4-Nitrophenol pg/L <1-<10 . <10 <1
52 | 3-Methyl-4-chlorophenol ug/L <1 <1 <1
. 53 | Pentachlorophenol ug/L <1-<5 <5 <1
54 | Phenol _ ugiL <1 <1 <1
55 | 2,4,6-Trichlorophenol pg/L <1-<10 <10 <1
56 | Acenaphthene ug/L <1-<10 <10 <1
57 | Acenaphthylene ug/L <1-<10 <10’ <1
58 | Anthracene Hg/L - <1-<10 <10 <1
59 - | Benzidine ug/L <5 <5 - <5
60 | Benzo[a]anthracene ug/L <1-<5 .~ <5 <1
61 | Benzo[a]pyrene ug/L <0.0031-<0.0059 | 0.0059 | <0.0031
62 | Benzo[b]fluoranthene pg/L <0.0031-<0.0104 { 0.0104 .| <0.0031
63 | Benzo[g,h,l]perylene pg/L <1-<5 <5 <1
64 | Benzo[k]fluoranthene pg/L 0.0088-<0.0031 0 0088 <0.0031
65 | Bis(2-chloroethoxy)methane pg/L <1-<5 <5 <1
66 | Bis(2-chloroethyl)ether ug/L <1 <1 <1
67 | Bis(2-chloroisopropyl)ether ug/L <1-<2 <2 <1
68 | Bis(2-ethylhexyl)phthalate ug/L - <1-<5 <5 <1
69 | 4-Bromophenyl phenyl ether pg/L <1-<5 <5 <1
70 | Butylbenzyl phthalate ug/L <1-<10 <10 <1
71 | 2-Chloronaphthalene ug/L <1-<10 <10 <1
72 | 4-Chlorophenyl phenyl ether ug/L <1-<5- <5 <1
73 Chrysene ug/L <0.0031-<0.0056 | 0.0056 | <0.0031

F-8




County Sanitation Districts of Los Angeles County

Valencia Water Reclamation Plant

Waste Discharge Requirements Fact Sheet

|  CA0054216
. Order No. R4-2003-XXXX

Table 1 - 2002 Annual Sumfnary Effluent Monitoring Summary‘

| CTR#"

Constituent ‘ _ Unit . Average .| Maximum | Minimum
74 | Dibenzo[a,h]anthracene g/l . <0.006-0.014 0.014 <0.006
75 | 1,2-Dichlorobenzene ug/L <1-<2 <2 <1 -
76 | 1,3-Dichlorobenzene pg/L <1 T <1 <1
77 | 1,4-Dichlorobenzene ‘ug/L <1 <1 <1
78 | 3,3-Dichlorobenzidine ug/L <5 <5 <5
79 | Diethyl phthalate pg/l - <1-<2 <2. <1
80 | Dimethyl phthalate pg/l  <1-<2 <2 <1
81 | Di-n-butyl phthalate ug/L -<1-<10 <10 <1
82 | 2,4-Dinitrotoluene pg/L <1-<5 - <5 <1
~ 83 | 2,6-Dinitrotoluene pg/L <1-<5 <5 <1
84 | Di-n-octyl phthalate ug/l <1-<10 <10 <1
85 | 1,2-Diphenylhydrazine ua/L <1 <1 <1
86 | Fluoranthene ' pg/L - <1 <1 <1
87 | Fluorene pg/L <1-<10 <10 <1 -
88 | Hexachlorobenzene ug/L <1 <1 <1
89 - | Hexachlorobutadiene ug/L <1 <1 <1
_ 90 | Hexachlorocyclopentadiene ug/L <5 <5 <5
91 | Hexachloroethane Hg/L <1 <1 <1
92 | Indeno[1,2,3-cd]pyrene ug/L <0.006-0.016 0.016 <0.006
93 | Isophorone ug/L <1 <1 <1
94 | Naphthalene ug/L <1 <1 <1
95 | Nitrobenzene . ' o/l <1 - <1 <1
96 | N-Nitrosodimethylamine (NDMA) pg/L <1-<5 <5 <1
97 | N-Nitrosodi-n-propylamine pa/l <1-<5 <5 <1
98 | N-Nitrosodiphenylamine ug/L <1 <1 . <1
99 | Phenanthrene pg/L <1-<5 <5 <1
100 | Pyrene : ug/L <1-<10 <10 <1
101 | 1,2,4-Trichlorobenzene "~ pg/L <1-<5 <5 <1
102 | Aldrin ug/L <0.01 <0.01 <0.01
103 | alpha-BHC ug/L <0.01 <0.01 <0.01
104 | beta-BHC pg/L <0.01 <0.01 <0.01
105 | gamma-BHC (Lindane) pg/L <0.01-0.01 0.01 <0.01
106 | delta-BHC ug/L <0.01 <0.01 <0.01
107 | Chlordane g/l <0.05 <0.05 <0.05
108 | 4,4-DDT ug/L <0.01 ~ <0.01 <0.01
109 |4,4-DDE pg/L <0.01 <0.01 ~ <0.01
110 |4,4-DDD ug/L. <0.01 . <0.01. <0.01
111 | Dieldrin ug/l - <0.01 <0.01 <0.01
112 " | alpha-Endosulfan ug/L <0.01 <0.01 <0.01
113 | beta-Endosulfan pg/L <0.01 . <0.01 <0.01
114 | Endosulfan sulfate ug/L <0.1 <0.1 <0.1
115 | Endrin : pa/l <0.01 <0.01 . <0.01
116 | Endrin aldehyde pg/L <0.04 <0.04 - <0.04
117 | Heptachlor pg/L <0.01 <0.01 <0.01

F-9




County Samtatlon Dlstncts of Los Angeles County o | | . CA0054216

Valencia Water Reclamation Plant _
Waste Discharge Requirements Fact Sheet

Order No. R4-2003-XXXX

Table 1 - 2002 Annual Summary Effluent Monitoring Summary

CTR# | Constituent - Unit - Average Maximum | Minimum
. 118 | Heptachlor epoxide pg/l <0.01 <0.01 <0.01
: Polychlorinated biphenyls. (PCBs) B , _
119 | Aroclor 1016 ug/l <0.1 <0.1 <0.1
120 | Aroclor 1221 - ug/L - <0.1 <0.1 <0.1
121 | Aroclor 1232 pg/l <0.1. <0.1 - <0.1
122 | Aroclor 1242 ug/L - <0.1 <0.1 <0.1
123 | Aroclor 1248 ya/L <0.1 . <0.1 <0.1
124 | Aroclor 1254 ug/L © <0.05 . <0.05. - <0.05
125 | Aroclor 1260 ug/l - <01 - <0.1 <0.1
126 | Toxaphene ug/L <0.5 . <0.5 <05 .

' Methoxychlor ug/L <0.01 <0.01 ~-<0.01
2,4-D -~ pg/L <2-<2.2 - <2.2 <2
2,4,5-TP pg/L <0.5-<0.54 <0.54 . <0.5

3. The Discharger's effluent demonstrated chronic toxicity during the last permit cycle.

Based .on this information, the Regional Board has determined that there-is a
reasonable potential that the discharge will cause toxicity in the receiving water.
However, the circumstances warranting a numeric chronic toxicity effluent limitation
when there is reasonable potential were under review by the State Water Resources
Control Board (State Board) in SWRCB/OCC Files A-1496 & A-1496(a) [Los
Coyotes/Long Beach Petitions]. On September 16, 2003, at a public hearing, the.
State Board adopted Order No. WQO- 2003-0012, deferring the issue of numeric
chronic toxicity effluent limitations until Phase Il of the SIPis adopted. In the mean -
time, the State Board replaced the numeric chronic toxicity limit with a narrative
effluent limitation and a 1 TUc trigger, in the Long Beach and Los Coyotes WRP
NPDES permits. - This permit contains a similar- chronic toxicity effluent limitation.

-~ This Order also contains a.reopener to allow the Regional Board to modify the
- permit, if necessary, consistent with any new policy, law, or regulation.

VI APPLICABLE LAWS, PLANS, POLICIES, AND REGULATIONS

The reqwrements contained in the proposed Order are based on the. requnrements and
authorities contained in the followmg

1.

Federal Clean Water Act - Section 301(a) of the federal Clean Water Act (CWA)
requires that point source discharges of pollutants to a water of the United States
must be done in conformance with a NPDES permit. NPDES permits: establish
effluent limitations that incorporate various requirements of the CWA designed to
protect water quality. CWA section 402 authorizes the USEPA or States with an

- approved NPDES program to issue NPDES permits. The State of California has an
-approved NPDES program. .

Basin Plan - The Reglonal Board adopted a revised Water Quality Control Plan for the
Los Angeles Region: Basin Plan for the Coastal Watersheds of Los. Angeles and
Ventura' Counties (Basin Plan) on June 13, 1994, and amended by various Regional

Board resolutions. This updated and consolidated plan represents the Board’s master

F-10



 County Sanitation Districts of Los Angeles County - o  CA0054216
Valencia Water Reclamation Plant - o Order No..R4-2003-XXXX -
Waste Discharge Requirements Fact Sheet o ‘

quality control planning document and regulations. The State Waier Resources Control
Board (State Board) and the State of California Office of Administrative Law (OAL)
approved the revised Basin Plan on November 17, 1994, and February 23, 1995,
respectively. On May 26, 2000, the USEPA approved the revised Basin Plan except
for the implementation plan for potential municipal and domestic supply (MUN)
designated water bodies, which is not applicable to this discharge.

The 1994 Basin Plan contained water quality objectives for ammonia to protect
aquatic life, in Tables 3-1 through Tables 3-4. However, those ammonia objectives
were revised on April 25, 2002, by the Regional Board, with the .adoption of -
Resolution No. 2002-011, Amendment to the Water Quality Control Plan for the Los
Angeles Region to Update the Ammonia Objectives for Inland Surface Waters
(including enclosed bays, estuaries and wetlands) with Beneficial Use designations
for protection of Aquatic Life. Resolution No. 2002-011 was approved by the State
Board, the Office of Administrative Law, and USEPA on April 30, 2003, June 5, 2003,
and June 19, 2003, respectively, and are now in effect. The final effluent limitations
for ammonia prescribed in this Order are based on the revised ammonia criteria (see
Attachment H) and apply at the end of pipe. v '

The Basin Plan (i) designates beneficial uses for surface and groundwater, (ii) sets
narrative and numerical objectives that must be attained or maintained to protect the
designated (existing” and potential) beneficial uses and conform to the State’s
antidegradation policy, ‘and (iii) includes implementation provisions, programs, and
policies to protect all waters in the Region. In addition, the Basin Plan incorporates (by
reference) all applicable State and Regional Board. plans and policies and other

pertinent water quality policies and regulations. The 1994 Basin Plan was prepared to

be consistent with all State and Regional Board plans and policies adopted in 1994 and
earlier. This Order implements the plans, policies, and provisions of the Board’s Basin
Plan. ' . . .

3.  Sources of Drinking Water Policy - On May 19, 1988, the State Water Resources -

- Control Board (Staté Board) adopted Resolution No. 88-63, Sources of Drinking Water
(SODW) Policy, which established a policy that all surface and ground waters, with
limited exemptions, are suitable or potentially suitable for municipal -and domestic
supply. To be consistent with State Board’s SODW policy, on March. 27, 1989, the
Regional Board adopted Resolution No. 89-03, Incorporation of Sources of Drinking
Water Policy into the Water Quality Control Plans (Basin Plans) — Santa Clara River
Basin (4A)/ Los Angeles River Basin (4B). ' : '

4. Potential Municipal and Domestic Supply (P* MUN) - Consistent with Regional
‘ Board -Resolution No. 89-03 and State Board Resolution No. 88-63, in 1994 the
“Regional Board conditionally designated all inland surface waters in Table 2-1 of the
1994 Basin Plan as éxisting, intermittent, or potential for Municipal and” Domestic

- Supply (MUN). However, the conditional designation in the 1994 Basin Plan
included the following implementation provision: “no new effluent limitations will be
placed 'in Waste Discharge Requirements as a result of these [potential MUN
designations made pursuant to the SODW policy and the Regional Board’s enabling
resolution] until the Regional Board adopts [a special Basin Plan Amendment that
incorporates a detailed review of the waters in the Region that should be exempted

F-11



County Sanitation Districts of Los Angeles County . . - . CA0054216
Valencia Water Reclamation Plant e } | Order'No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet _

- from the potential MUN designations arising from SODW policy and the Regional
Board’s enabling resolution].” On February 15, 2002, the USEPA clarified its partial
approval (May 26, 2000) of the 1994 Basin Plan amendments and acknowledged
that the conditional designations do not currently have a legal effect, do not reflect

.new water quality standards subject to USEPA ‘review, and do not support new
-effluent limitations based on the conditional designations stemming from the SODW

. Policy until a subsequent review by the Regional Board finalizes the designations for
these waters. This permit is designed to be consistent with the existing Basin Plan.

5.  State Implementation Plan (SIP) and California Toxics Rule (CTR) - The. State
Board adopted the Policy for Implementation of Foxics Standards for Inland. Surface
Waters, Enclosed Bays, and Estuaries of California (also known as the State
Implementation Plan or SIP) on March 2, 2000. The SIP was amended by
Resolution No. 2000-30, on April 26, 2000, and the Office of Administrative Law
approved the SIP on April 28, 2000. The SIP applies to discharges of toxic pollutants
in the inland surface waters, enclosed bays and estuaries of California, which are
subject to regulation under the State’s Porter-Cologne. Water Quality Control Act
(Division 7 of the Water Code) and the Federal Clean Water Act (CWA). This policy
also establishes the following: implementation: provisions for priority pollutant criteria
promulgated by USEPA through the California Toxics Rule (CTR) and for priority
poliutant objectives established by Regional Water Quality Control Boards in their
water quality control plans (Basin Plans); monitoring requirements for priority
poliutants with insufficient data to ‘determine reasonable potential; monitoring
requirements for 2,- 3, 7, 8 — TCDD equivalents; and chronic toxicity control
provisions. The CTR became effective on May 18, 2000 (codified as 40 CFR, Part

- 131.38). Toxic pollutant limits are prescribed in this Order to implement the CTR and
- Basin Plan.. : : ‘ '

In the CTR, USEPA promulgated criteria that protects the general population at an -
incremental cancer risk level of one in a million (10®), for all priority toxic poliutants
regulated as carcinogens. USEPA recognizes that adoption of a different risk factor
is outside of the scope of the CTR. However, states have the discretion to adopt
water quality criteria that result in a higher risk level, if it can demonstrate that the
chosen risk level is adequately protective of the most highly exposed subpopulation,

~and_has completed all necessary public participation. This demonstration has not
happened in California. Further, the information that is available on highly exposed
subpopulations in California supports the need to protect the general population at
the 10° level.- The Discharger may undertake a study, in accordance with the’
procedures set forth in Chapter 3.of USEPA’s Water Quality Standards Handbook:;
Second Edition (EPA-823-B-005a, August 1994) to demonstrate that a different risk
factor is more appropriate. ‘Upon completion of the study, the State Board will review
the results and determine if the risk factor needs to be changed. In the mean time,
the State will continue using a 10°® risk level, as it has done historically, to protect the
population against carcinogenic pollutants. '

6.  Alaska Rule. On March 30, 2000, USEPA revised its regulation that specifies when
"~ new and revised. State and Tribal water quality standards (WQS) become effective
for Clean Water Act (CWA) purposes (40 CFR 131.21, 65 FR 24641, April 27, 2000).
- Under USEPA’s new regulation (also known as the Alaska rule), new and revised -

F-12



' ACounty Sanitation Districts of Los Angeles County - ' . CA0054216 _
Valencia Water Reclamation Plant Order No. R4-2003-XXXX'
Waste Discharge Requirements Fact Sheet : :

standards

submitted to USEPA aﬁef May 30, 2000, ‘must be approved before being :

used for CWA purposes. The final rule also provides that standards already in effect
and submitted to USEPA by May 30, 2000, may be used for CWA purposes, whether
or not approved by EPA.. . : ‘

7.  Beneficial Uses - The Basin Plan contains water quality objectives and beneficial
- uses for the Santa Clara River and its contiguous waters.

A. The beneficial uses of the recéiving surface water are:

Santa Clara River - 'Hydrolog.ic Unit 403.51

Existing:

industrial service, industrial process, and agriculture supply; groundwater
recharge; freshwater replenishment; water contact and non-contact water
recreation; rare, threatened, or endangered species; warm freshwater,
wildlife, and wetland!" habitat. .

P'otential:

municipal and domestic supply™

Santa Clara River - Hydrologic Unit 403.41

Existing:

industrial service, industrial-process, and agriculture supply; groundwater
recharge; freshwater replenishment; water. contact and non-contact water
recreation; rare, threatened, or endangered species; migration of aquatic
organisms; warm freshwater, wildlife, and wetland™ habitat. ‘

municipal and domestic supply?

Potential:

‘Santa Clara River - Hydrologic Unit 403.31

1 Existing:

industrial service, industrial process, and agriculture supply; groundwater
recharge; freshwater replenishment; water contact®™ and non-contact|{ .
water recreation; rare, threatened, or endangered species; migration of |
aquatic organisms; warm freshwater, wildlife, and wetland™ habitat.

-Potentiai:

municipal and domestic supply? '

Santa Clara River - Hydrologic Unit 403.21

EXisting:

industrial service, industrial process, and agriculture supply; groundwater

recharge; freshwater replenishment; water contact® and non-contact
water recreation; rare, threatened, or endangered species; migration of
aquatic organisms; warm freshwater, wildlife, and wetland!" habitat. -

Potential:

municipal and domestic supply® ‘
~ Santa Clara River - Hydrologic Unit 403.11

Existing:

industrial service, industrial process, and agriculture supply; groundwater
recharge; freshwater replenishment; water contact and non-contact water |
recreation; rare, threatened, or endangered species; migration of aquatic
organisms; warm and cold freshwater, wildlife, and wetland™ habitat.

Potential:

municipal and domestic supply @

Santa Clara River Estuary - Hydrologic Unit 403.11

Existing:

navigation, water contact and non-contact water recreation; commercial

and sport fishing; estuary, marine, wildlife, and wetland® habitat; rare, '

F-13



’County Sanitation Districts of Los Angeles County | - . CAD054216

- Valencia Water Reclamation Plant
Waste Discharge Requirements.Fact Sheet

Order No. R4-2003-XXXX

threatened, or endangered species™: migration of aquatic organisms™;
spawning, reproduction, and/or early development®, :

- Footnote:

M.
2.

[3].

(4.

:[5].

This wetland habitat may be associated with only a portion of the waterbody. Any
regulatory action would require a detailed analysis of the area. :

Muhicip’al and domestic supply uses were designated for the State Water Resources

- Control Board Order No. 88-63 and Regional Board Resolution No. 89-003.

The Los Angeles County Department of Publié Works posted signs prohibiting access to

- the stream. However, there is public access to the Santa Clara River and its tributaries

though the bike trails that run parallel to the stream. The public-has been observed
fishing and wading across sections of the river. There is a public contact in the
downstream areas; hence, the quality of treated wastewater discharged to the Santa
Clara River must be such that no health hazard is created.

One or more rare sp‘écies utilize estuary and coastal wetlands for foraging and/or
nesting. - - R

Aquatic organisms' utilize estL}ary and coastal wetland, to a certain extent, for spawhing
and early development. This may include migration into areas, which are heavily
influenced by freshwater inputs.

B.

The behéﬁcial uses of the receivihg groundwater are:

Eastern Santa Clara - DWR Basin No.[" 4-4.07

| South Fork

Existing: | municipal and domestic supply, industrial service supply, industrial

process supply, and agriculture supply

Potential:{ None _ ‘ :
Placerita Canyon '

Existing: | municipal and' domestic supply, industr_ial service supply, industrial

process -supply, and agriculture supply

| Potential:| None

Santa CIara-Bouq'uet and san Francisquito Canyons-

Existing: | municipal and domestic supply, industrial service supply, industrial

process supply, and agriculture supply

Pbtential: None

Castaic Valley

Existing: | municipal and domestic supply, industrial service supply, industrial

process supply, and agriculture supply

Potential:} None

Saugus Aquifer

F-14



' County S'énitationDistricts of Los‘Angeles County =~ o CA0054216
Valencia Water Reclamation Plant _ ‘Order No.. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet o

Ekiéting: municipal and domestic supply
Potential: None-

, ‘Ventura Central — DWR Basin No 1" 4.4

Santa Clara — Lower area east of Piru Creek o
Existing: municipal and domestic supply, industrial service supply, industrial
. process supply, and agriculture supply ' I '
Potential; None -
| Santa Clara — Lower area west of Piry Creek : _
Existing: | municipal . and domestic supply, industrial service supply, industrial
process supply, and agriculture supply’ s
Potential] None _ B ' ‘
. | Santa Clara — Upper Sespe area _
_LExisting: | industrial service supply, and agriculture supply _

Potential: municipal and domestic supply, and industrial process supply
Santa Clara - Fillmore area: Pole Creek Fan area s -
Existing: | municipal and domestic supply, industrial service supply, industrial
process supply, and agriculture supply
Potential:| None - - -
Santa Clara ~ Fillmore area: South side of Santa Clara River
Existing: | municipal and domestic supply, industrial service supply, industrial
process supply, and agriculture supply '
Potential:| None .
Santa Clara ~ Remaining Fillmore area '
- { Existing: | municipal and domestic supply, industrial service supply, industrial

1 process supply, agriculture supply, and aquaculture
Potential:| None =
| Santa Clara — Santa Paula area: East of Peck Road
Existing: | municipal and domestic supply,. industrial ‘service | supply, industrial
‘ process supply, and agriculture supply
Potential:l None o ‘
Santa Clara — Santa Paula area: West of Peck Road ,
Existing: | municipal and domestic supply, industrial service. supply, industrial |,
process supply, and agriculture supply -

Potential: None ]
Oxnard Plain — Oxnard Forebay - , 5 A
Existing: | municipal and domestic supply, industrial service supply, industrial
process supply, and agriculture supply : '
 Potential:| None :
Oxnard Plain — Confined aquifers _
Existing: | municipal and domestic supply, industrial service supply, industrial |
' process supply, and agriculture supply :
Potential:| None
Oxnard Plain — Unconfined and perched aquifers
Existing: | municipal and domestic supply, and agriculture supply
Potential;| industrial service supply

F-15



County Sanrtatron Districts of Los Angeles County o - o CA0054216
Valencia Water Reclamation Plant : _ Order No. R4-2003 -XXXX
Waste Discharge Requirements Fact Sheet ‘

10

" Footnote:-

| [1]. Basins are numbered according to DWR Bulletin No. 118-80 (DWR, 1980).

C. The requirements in this Order are intended to protect designated beneficial
uses and enhance the water quality of the watershed. Effluent limits must
protect both exrstlng and poten’ual beneficial uses.

| D Consrstent wrth Regional Board Resolutlon No. 89 03 and State Board

Resolution No. 88-63, all inland surface-waters in Table 2-1 of the 1994 Basin
Plan are designated existing, lntermlttent or potentral for Mumcrpal and
Domestic Supply (MUN). :

Title 22 of the California Code of Regulatrons The Calrfornla Department of
Health Services established primary and secondary maximum contaminant levels
(MCLs) for inorganic, organic, and radioactive contaminants in drinking water. These
MCLs are codified in Title 22, Califorhia Code of Regulations (Title 22). The Basin
Plan (Chapter 3) incorporates Title 22 primary MCLs by reference.. This incorporation
by reference is prospective including future changes to the incorporated provisions
as the changes take effect. Title 22 primary MCLs have been used as bases for
effluent limitations in WDRs and NPDES permiits to protect the groundwater recharge

" beneficial use when that receiving groundwater is designated as MUN. Also, the

Basin Plan specifies that “Ground waters shall not contain taste or odor-producing
substances in concentrations that cause nuisance or adversely affect beneficial
uses.” Therefore the secondary MCL’'s, which are limits based on aesthetic,

. organoleptic standards are also incorporated into this permit to protect groundwater

quality.

Antidegradation Policy - On October 28, 1968, the State Board adopted Resolution
No. 68-16, Maintaining High Quality Water, which established an antidegradation

| . policy for State and Regional Boards. The State Board has, in State Board Order

No. 86-17 and an October 7, 1987 guidance memorandum, interpreted- Resolution

* No. 68-16 to be fully consistent with the federal antidegradation policy. Similarly, the
"CWA (section 304(d)(4)(B)) and USEPA regulations (40 CFR, Section 131.12)

require that all permitting actions be consistent with the federal antidegradation
policy. Together, the State and Federal policies are designed to ensure that a water
body will not be degraded resulting from the permitted discharge. The provrsrons of
this Order are consistent with the antidegradation pollcses

Watershed Approach This Reglonal Board has been implementing a Watershed
Management Approach (WMA), to address water quality protection in the Los
Angeles Region, as detailed in the Watershed Management Initiative (WMI). The
WMI is designed to integrate various surface and ground water regulatory programs

- while promoting cooperative, collaborative efforts within a watershed. It is also .

designed- to focus limited resources on key issues and use sound science.
Information about the Santa Clara River Watershed and other watersheds in the
region can be obtained from the Regional Board’'s web site at.
http.//www.swrch.ca.gov/rwqcb4/ and clicking on the word “Watersheds”. -

F-16



County Sanitation Districts of Los Angeles County

. CA0054216

‘Valencia Water Reclamation Plant _ _ " Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet : ‘ :

Pursuant to this Regional Board’s 'watershedbiniﬁative framework, the Santa Clara
River Watershed Management Area was the targeted-watershed for fiscal year 1999-
2000. However, the NPDES permit renewals were re-scheduled for the 2002-2003
fiscal year so that provisions of the CTR and. SIP could be incorporated into the
permits. ' ‘ '

V. REGULATORY BASIS FOR EFFLUENT AND RECEIVING WATER LIMITS AND
OTHER DISCHARGE REQUIREMENTS |

1.

Water Quality Objectives and Effluent Limits - Water Quality Objectives (WQOs)
~and effluent limitations in this permit are based on: : ' ‘

A.  Applicable State “Regulations/PoliCies/Guidances

a. The plans, policies and water quality standards (beneficial uses +
objectives + antidegradation policy) contained in the 1994 Water Quality
Control Plan, Los Angeles Region: Basin Plan for the Coastal Watersheds
of Los Angeles and Ventura Counties, as amended, including chemical

+. constituent limitations established by incorporating the California Code of
Regulations, title 22, maximum contaminant levels designed to protect the

existing-drinking water use of the receiving groundwaters;

b.  California Toxics Rule (40 CFR 131.38);

c. The State Board’s “Po_licy f6r~lmplemeﬁtation of Toxics Standards for.
Infand Surface Waters, Enclosed Bays, and Estuaries of California” (the
State Implementation Plan or SIP); and, ' :

d. Administraﬁve Procedures Manual and 'Administrative: Procedure
Updates. '

B Applicable Federal Regulations/Policies?Guidances '
. a.  Federal Clean Water Act;
b 40 CFR, Parts 122, 131, among others;
c.. Bes;t professional jﬁdgmént (pursUant to 40 C?R 122.44);

d. USEPA'Regions’Q & 10 GuidanCe for Implementing Whole Effluent
Toxicity Programs Final May 31, 1996; ‘ - '

e. USEPA Whole Effluent Toxicity (WET) Control Policy July 1994; .

f.  Inspectors Guide for Evaluation of Municipal _WaStewater'Treatment
Plants, April 1979 (EPA/430/9-79-010); :

g. Fate of Priority Pollutants in Publicly Owned Treatment Works Pilot Study
' October 1979 (EPA-440/ 1-79-300); '

F-17



County Sanitation Districts of Los Angeles County = CAOO54216
~Valencia Water Reclamation Plant - ' Order No. R4- 2003-XXXX
Waste Discharge Requirements Fact Sheet :

h.  Technical Support Document for Water Quality Based Toxics Control
March 1991. (EPA-505/ 2-90-001);and, :

i. U.S. EPA NPDES Permn‘ Writers! Manual, December 1996 (EPA-833-B-
96-003). .

Where numeric water quality objectives have not been established in the Basin -
Plan, 40 CFR, Part 122.44(d) specifies that water quality based effluent limits -
may be set based on USEPA criteria-and supplemented where necessary by
other relevant information to. attain and maintain narratlve water quality criteria
to fully protect desrgnated beneficial uses.

2. -Mass and Concentration Limits - 40 CFR ‘Section 122.45(f)(1) requires that except
~under certain conditions, all permit limits, standards, or prohibitions be expressed in
terms of mass units. 40 CFR, Section 122.45(f)(2) allows the permit writer, at its .
discretion, to express limits in additional units' (e.g., concentration units). The
regulations mandate that, where limits are expressed in more than one unit, the .
permlttee must comply with both

Generally, mass-based llmlts ensure that proper treatment, and not dilution, is
employed to comply with the final effluent concentration limits. Concentration-based
effluent limits, on the other hand, "discourage the reduction in treatment, efficiency
. during low-flow periods and require proper operation of the treatment units at all -
times. In the absence of concentration-based effluent limits, a permittee would be
able to increase its effluent concentration (i.e., reduce its level of treatment) during
low-flow periods and still meet its’mass-based limits. To account for. this, this permit
includes mass and concentration limits for some constituents, except during wet-
weather, storm events that cause flows to the treatment plant to exceed the plant's
design capacrty :

3.  Maximum Daily Effluent Limitfations - Pursuant to 40 CFR, Section 122.45(d)(2), -
for POTWSs continuous discharges; all péermit effluent limitations, standards, and
prohibitions, including those necessary to achieve water quality standards, shall,
unless impracticable, be stated as average weekly and average monthly discharge
-limitations. It is impracticable to only include average weekly and average monthly
effluent. limitations in the permits, because a single daily discharge of certain
" poliutants, in excess amounts, can cause violations of water quality objectives. The
effects of certain pollutants -on aquatic organisms are often rapid. For many

pollutants, an average weekly or average monthly effluent limitation alone is not -

sufficiently protective of beneficial uses. As a result, maximum daily effluent
limitations, as referenced in 40 CFR, Section 122.45(d)(1), are included in the permit
for certain constituents as discussed in the Fact Sheet accompanying this Order.

4.  Pretreatment - Pursuant to 40 CFR, Section 403, the CSDLAC developed and has
been implementing an approved industrial wastewater Pretreatment Program.  This
Order requires the CSDLAC to continue the implementation of the approved-
Pretreatrhent Program and modifications thereof.

F-18



" County Sanitation Districts of Los Angeles County

. CA0054216

Valencia Water Reclamation Plant | " OrderNo. R4-2003-XXXX
Waste Discharge Requirement_s Fact Sheet o ' L o

5,

Sludge Disposal - To implement CWA Seétion 405(d), on February 19, 1993, the
USEPA promulgated 40 CFR, Part 503 to regulate the use and disposal of municipal
sewade sludge. This regulation was amended on September 3, 1999. The
regulation requires that producers of sewage sludge meet certain reporting, handiing,
and disposal requirements. It is the responsibility of the CSDLAC to comply with
said regulations that are enforceable by USEPA, because California has not been
delegated the authority to implement this program.

Storm Water\Mana;qement-- CWA section 402(p),'a's amended by the Water Qualify

Act of 1987, requires NPDES permits for storm water d"ischarges. Pursuantvto this

_requirement, in 1990, USEPA promulgated 40 CFR, Section 122.26 that established

compliance ‘with federal Tegulations, on November 1991, the State Board issued a
statewide general permit, General NPDES Permit No. ‘CAS000001 and Waste
Discharge Requirements-for Discharges of Storm Water Associated with Industrial
Activities. This permit was amended in. September 1992 and reissued on April 17,
1997 in State Board Order No. 97-03-DWQ to regulate storm water discharges
associated with industrial activity. v ‘

General NPDES permit No. CAS000001 is applicable to storm water d'ischarges from
the Valencia WRP’s premises. On June 4, 1992, the CSDLAC filed a Notice of Intent

- to comply with the requirements of the general permit. CSDLAC developed and

currently implements a Storm Water Pollution Prevention Plan ‘_(SWPPP), to comply
with the State Board’s Order No. 97-03-DWQ. L : -

Clean Water Act Effiuent Limitations - Numeric and narrative effluent limitations
are established pursuant to Section 301 (Effluent Limitations), Section 302 (Water
Quality-Related Effluent Limitations), Section 303 (Water Quality Standards and
Implementation Plans), Section 304 (Information and Guidelines [Effluent]), Section
305 (Water Quality Inventory), Section 307 (Toxic and Pretreatment Effluent
Standards), and Section 402 (NPDES) of the CWA. "The CWA and amendments
thereto are applicable to the discharges herein. '

Antibacksliding Policies - Antibacksliding provisions are contained in Sections
303{d)(4) and 402(0) of the CWA and in 40 CFR, Section 122.44(l). Those
provisions require a reissued permit to be as stringent as the previous permit with
some exceptions. Section 402(0)(2) outfines six exceptions where effluent limitations
may be relaxed. : :

Applicable Water'Quality Objectives - 40 CFR, Section 122.44(d)(Vi)(A) requires
the establishment of numeric effluent limitations to attain and maintain applicable
narrative water quality criteria to protect the designated beneficial use.

The Basin Plan includes narrative and numeric Water Quality Objectives (WQOs).
The CTR promulgates numeric aquatic life criteria for 23 toxic pollutants and numeric
human health criteria for 57 toxic pollutants. A compliance schedule provision in the
CTR and the SIP authorizes the State to issue schedules of compliance for new or
revised NPDES permit limits based on the federal CTR criteria when certain ,
conditions are met. Where numeric water quality objectives have not -been

F-19



County Sanitatlon Districts of Los Angeles County ' o CA0054216
Valencia Water Reclamation Plant _ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet

. 10.

11.

12.

13.

established in the Basm Plan 40 CFR, Section 122. 44(d) specnr es that WQBELs
may be set based on USEPA criteria and supplemented, where necessary, by other

“relevant information to attain and maintain narrative water quality criteria to fully

protect designated beneficial uses.

nypes of Pollutants For CWA regulatory purposes, pollutants are grouped into

three general categories under the NPDES program: conventional, toxic, and non-
conventional. By definition, there are five conventional pollutants (listed in 40 CFR
401.16) — 5-day biochemical oxygen ‘demand, total suspended solids, fecal coliform,

“pH, and oil and grease. Toxic or “priority” pollutants are those defined in Section

307(a)(1) of the CWA (and listed ln_40 CFR 401.12 and 40 CFR 423, Appendix A)
and include heavy metals and organic compounds. 'Non-conventional pollutants are

‘thosé which do not fall under either of the two previously described - categories and

include such parameters as ammonia, phosphorous chemlcal oxygen demand
whole effluent toxicity, etc :

vTechnoIogy-Based Limits for Municipal Facrlltles (POTWs) - Technology-based '

effluent limits require a minimum level of treatment for industrial/municipal point
sources - based on currently available treatment technologies while allowing the
Discharger to use any available control techniques to meet the effluent limits. The
1972 CWA required POTWs to meet performance requirements based on available
wastewater treatment technology. Section 301 of the CWA established a required

- performance level—referred to as “secondary treatment’—that all POTWs were

required to meet by July 1, 1977. More specifically, Section 301(b)(1)(B) of the CWA
required that USEPA develop secondary treatment standards for POTWs as defined
in Section 304(d)(1). Based on this statutory requirement, USEPA developed
national secondary treatment regulations, which.are specified in 40 CFR 133. These
technology-based regulations apply to all POTWs and identify the minimum level of
effluent quality to be attained by -secondary treatment in terms of five-day.
biochemical oxygen demand total suspended solids, and pH '

Water Quallty Based Effluent Limits (WQBELs) - Water quality-based effluent |

limits are designed to protect the quality of the receiving water by ensuring that State .

water quality standards are met by discharges from an industrial/municipal point
source. If, after technology-based effluent limits are applied, a point source
discharge will cause, have the reasonable potential to cause, or contribute to an
exceedance of an applicable water quality criterion, then 40 CFR 122. 44(d)(1)
requires that the permit-contain a WQBEL. Although the CWA establishes explicit
technology-based requirements for POTWs, Congress did not exempt POTWSs from
additional regulation to protect water quality standards. As a result, POTWs are also
subject to WQBELs. This was upheld by the Appellate Court in the City of Burbank,

City of Los Angeles v. State Water Resources Control Board case. Applicable water
quality standards for the Santa Clara River are contained in the Basin Plan and CTR,
as described in previous findings. Applicable water quality standards for the Santa
Clara River are contained in the Basin Plan and CTR, as described in previous
findings.

Water Quality Based Effluent Limitations for Toxic Pollutants - Toxic substances
are regulated in this permit by water quality. based effluent limitations derived from

F-20



County Sanitation Districts of Los Angeles County : - .CA0054216

Valencia Water Reclamation Plant

" Order No. R4-2003-XXXX

Waste Discharge Requirements Fact Sheet .

14. -

15.

the 1994 Basin Plan, the CTR, and/or best professional judgment (BPJ) pursuant to -
Part 122.44. If a discharge Causes, has a reasonable potential to cause, or
contribute to a receiving water excursion above a narrative or numeric objective -
within a State water quality standard, federal law and regulations, as specified in 40

- CFR 122.44(d)(1)(i); and in part, the SIP, require the establishment of WQBELs that

will protect water quality. As documented in the Fact Sheet, pollutants exhibiting
reasonable potential in the discharge, authorized in this Order, are identified in the -
Reasonable Potential - Analysis (RPA) section and' have final effluent limits.
Reasonable potential was not triggered for some of the 126 priority pollutants and

final limits cannot be determined at this time. The Discharger is required to gather
the appropriate data and the Regional Board will determine if final effluent limits are

needed. If final limits are needed, the permit will be reopened and limits will be

included in the permit,

Basfs fdr Effluent Limits for 303(d) Listed Pollutants - For 303(d) listed
pollutants, the Regional Board plans to develop and adopt total maximum daily loads

- (TMDLs) which will specify wasteload allocations (WLAs) for point sources and load

allocations (LA) for non-point sources, as appropriate. Following the adoption of
TMDLs by the Regional Board, NPDES permits will be issued, and where
appropriate, reopened to. include effluent limits consistent with the assumptions of
the TMDL, based on applicable WLAs. In the absence of a TMDL, the permits will
include water quality-based effluent limitations derived as provided in the CTR and
SIP (if applicable). These effluent limits are based on criteria applied end-of-pipe
due to no mixing zone or dilution credits allowed.’ \ '

303(d) Listed Pollutants - On July 25, 2003, USEPA approved the State’s most
recent list of impaired waterbodies. The list (hereinafter referred to as the 303(d) list)

. was prepared in accordarice with Section 303(d) of the Federal Clean Water Act to
lidentify specific impaired waterbodies where ~water quality standards are not

expected to be met after implementation of technology-based effluent limitations on
point sources. v ‘

Santa Clara River, Santa Clara River Estuary, and their tributaries are on the 303(d)
List. The following pollutants/stressors, from point and non-point sources, were
iderttified as impacting the receiving waters: '

A. . Santa Clara River Estuary: Chem A High Coliform Count, Toxaphehe;

* B. Santa Clara River Reach. 3'(Freeman Diversion to A Street): Ammonia,

. Chloride, Total Dissolved Solids;

~C. Santa Clara River Reach 7 (Blue Cut to West Pier Hwy 99 Bridgé): ‘Chioride,

High Coliform Count, Nitrate and Nitrite;

D. Santa Clara River »Reach 8 (W. Pier Hwy 99 tQ'Bouquet Canyon Rd. Bridge) --
Hydrologic Unit 403.51: Chloride and High Coliform Count; and,

E. Santa Clara River Reach 9 (Bouquet Canyon Rd to above Lang Gaging) --
Hydrologic Unit 403.51: High Coliform Count.

F-21



County Sanltatlon Districts of Los Angeles County , - CA005421 6
Valencia Water Reclamation Plant - ' Order No R4-2003-XXXX
Waste Discharge Requirements Fact Sheet

16.

The Regional Board revised the 303(d) list in 2002 and submitted the draft to the
State Board for approval. The State Board had scheduled the draft 303(d) list, dated
October 15, 2002, for approval at two of its meetings, however the item was
postponed to hold additional workshops and to allow more time for the public to

-submit comments. The draft 303(d) list dated October 15, 2002, was revised on
January 13, 2003, based on comments received. The draft 303(d) list, dated

January 13, 2003, was adopted by the State Board at its February 4, 2003 meetmg

‘The adopted 303(d) list was approved by USEPA on July 25, 2003.

Relevant Tofal Maximum Daily Loads - A Total'Maximum Daily Load (TMDL) is a |

- determination of the: amount of a pollutant, from point, nonpoint, and natural.

background sources, including a margin of safety that may be discharged to a water
quality-limited water body. Section 303(d) of the CWA established the TMDL
process. The statutory requirements are codified at 40 CFR, Part 130.7. TMDLs

‘must be developed for the pollutants of concern, which impact the water quality of

water bodies on the 303(d) list. The Regional Board has developed a TMDL that
assesses the extent and sources of the ammonia and algae (nutrient/nitrogen)
problems in the Santa Clara River. = According to the TMDL schedule, under the
amended concent decree, Heal the Bay, Santa Monica Bay Keeper, et al. v.
Browner, et al. (March 23, 1999), the nitrogen and chloride TMDLs for the Santa
Clara River must be completed by 2004 and 2003, respectlvely The coliform TMDL
is scheduled for completlon by 2006

Chloride TMDL. On October 24, 2002, the Regional Board adopted Resolution No
2002-018, Amendment to the Basin Plan for the Los Angeles Region to Incorporate a
Total Maximum Daily Load to Reduce Chloride Loading in the.Upper Santa Clara
River. Soon after, the Regional Board submitted the TMDL to‘the State Board for
approval. On February 19, 2003, the State Board adopted Resolution No. 2003-
0014, the “Remand Resolution,” finding that the Regional Board staff prepared the
documents and followed procedures satisfying environmental documentation
requirements in accordance with the California Environmental Quality Act, scientific
peer review, and other State laws and regulations to develop a TMDL. However, the
Remand Resolution directed the Regional Board to consider revising the
implementation provisions of the chioride TMDL. On July 10, 2003, the Regional

.Board reconsidered Resolution No. 2002-018, in llght of the Remand Resolution, and

adopted Resolution No. 2003-008 which modlfled the chloride TMDL implementation .
provisions by: o

A. Expanding the phased-TMDL appr‘oaéh to allbw CSDLAC to complete the
implementation tasks sequentially and within 13 years;

B. Extending the interim limits beyond the proposed two and a half years but not
to exceed 13 years, so that the interim limits may remain in effect during the
planning, construction, and execution portions of the TMDL’s implementation
tasks; and,

cC. - Modifying the TMDL analysis task list to include an assessment/ evaluation of
alternative water supplies for agricultural beneficial uses.

F-22



County Sanitation Districts of Los Angeles County L CA005421,6
Valencia Water Reclamation Plant : .. OrderNo. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet :

17.

The TMDL is awaiting final approvals from the State . Board, the Office of
Administrative Law, and U.S.EPA. Subsequent to the effective date of the chloride
TMDL, the accompanying Order or its successors may be reopened and modified to
include effluent limits that will be consistent with the waste load allocations and other
provisions in the chloride TMDL, as necessary. :

Nitrogen Compounds and Related Effects TMDL. On August 7, 2003, the Regional
Board adopted Resolution No. 2003-011, Amendment to the Basin Plan for the Los
Angeles Region to Include a TMDL for Nitrogen Compounds in the Santa Clara River
(Nitrogen Compounds TMDL). The TMDL is awaiting State Board, OAL, and USEPA
approval. ' '

Mixing Zones and Dilution Credits - Mixing zones, dilution credits, and attenuation
factors are not allowed in the accompanying Order. Allowance of a mixing zone is in |
the Regional Board’s discretion under Section 1.4.2 of the SIP and under the Basin
Plan (Basin Plan Chapter 4, page 30). " If the Discharger subsequently conducts
appropriate mixing zone and dilution credit studies, the Regional Board can evaluate
the propriety of granting a mixing zone or establishing dilution credits. The Regional
Board has concluded mixing zones and dilution credits would be inappropriate to
grant, at this time, in light of the following factors: '

A.  The Valencia WRP discharge contributes the largest flow (effluent domihated)
into the Santa Clara River watershed in the vicinity of the discharge point where it
overwhelms the receiving water providing very limited mixing and dilution;

‘B.  Evenin the absence of the Valencia WRP d_i'schargve, the receiving water primarily .

consists of nuisance flows and other effiuents, limiting its assimilative capacity; -

C.  Several reaches of the Santa Clara River [including those subject to this Orde'r]_
are 303(d) listed (i.e., impaired) for certain constituents;

D. . Impaired waters do not have the capacity to assimilate pollutants of concern at
concentrations greater than the applicable objective;

‘E." For the protection of the beneficial uses is listed on Finding 25; .

F.  Consistent with Antidegradation Policies; -
G. Beéause. a mixing zone study has not been .condticted; and,

H. Because hydrolégib models of the disbharge and the receiving waters have not
- been conducted. _ ' :

On July 16, 2003, the State Board adopted Order No. WQO 2003-0009, directing
Regional Board staff to work with CSDLAC, once data was provided, to determine -
whether dilution and attenuation are appropriate factors to consider in developing
effluent limits to protect the GWR beneficial use, in the Whittier Narrows WRP

NPDES permit. However, this does not apply to the Saugus or Valencia WRPs,

F-23



County Sanitation Districts of Los Angeles County : . CA0054216 -
'Valencia Water Reclamation Plant _. Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet '

- 18.

because CSDLAC has not provided the necessary site-specific ‘data or studies
regarding the ground water basins in the Santa Clarita or Valencia areas.

Specific effluent hmltatlons for ‘each’ constituent contained in this-order were
developed in accordance with the foregoing laws, regulations, plans, policies, and

-guidance. The specific methodology and example calculations are documented in

following sections of this Fact Sheet prepared by Regional Board staff.

VIl REASONABLE POTENTIAL ANALYSIS

1..

As specified in 40 CFR Part 122. 44(d)(1)(|) permits are requured to lnclude limits for
all pollutants ““which the Director (defined as the Regional Administrator, State
Director, or authorized representative in 40 CFR, Part 122.2) determines are or may
be discharged at a level which will cause, have the reasonable potential to cause, or

contribute to an excursion above any State water quaiity standard.”

A. Using the method 'described in the TSD, the Regional Board has' conducted
Reasonable Potential Analysrs (RPA) for _

a.  Chronic Toxicity - -RPA was conducted for Chronic Toxicity (Table R2 of
the accompanying Fact Sheet) using the discharger’s effluent data from
their ROWD and annual self monitoring reports. Chronic Toxicity effluent
data is summarized in Table C1 of the accompanying Fact Sheet. The
RPA compares the effluent data with USEPA's 1 TUc water quality
criteria. The Discharger’s effluent demonstrated Chronic Toxicity during .
the last permit cycle. Based on this information, the Regional Board has
determined that there is a reasonable potential that the discharge will
cause. toxicity in the receiving water and, consistent with SIP section 4,
the Order contains a narrative effluent limitation for Chronic Toxicity. The
circumstances warranting a numeric Chronic Toxicity effluent limitation
were reviewed by the State Water Resources Control Board. (State
Board) in SWRCB/OCC Files A-1496 & A-1496(a) [Los Coyotes/Long
Beach Petitions]. On September 16, 2003, the State Board adopted
Order No. WQO 2003-0012, deferring the numeric chronic toxicity effluent

- limitation issue until the adoption of Phase Il of the SIP, and replaced the -
numeric chronic toxicity effluent limitation with- a narrative effluent
limitation for the time being.

b. Ammonia_and other Nitrogen Species — RPA was conducted -for
Ammonia, Nitrate plus Nitrite as Nitrogen, Nitrite Nitrogen, and MBAS
(Table R2 of the accompanying Fact Sheet) using the Discharger’s
effluent data from their self monitoring reports. Ammonia, Nitrate plus
Nitrite as Nitrogen, and Nitrite Nitrogen effluent data is summarized in
Table A1 of the accompanying Fact Sheet. Temperature and pH effluent
data is summarized in Table A2 of the accompanying Fact Sheet. The

. RPA compares the effluent data with the Basin Plan water quality
objectives (WQOs). The Discharger’s effluent exceeded the Basin Plan
WQOs for Ammonia, Nitrate plus Nitrite as Nitrogen, and Nitrite Nitrogen,
during the last permit cycle. Based on this information, the Regional

F-24



, "denty‘Sanitatidn Districts of Los Angveles County ‘ | , :‘C'A005'4216
Valencia Water Reclamation Plant . : " Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet ' ‘ _

Board has determined that there is a reasonable potential that the
discharge will cause or contribute to an exceedance of the Basin Plan
WQOs and, consistent with 40 CFR 122.44(d), ‘the Order contains
numeric effluent limitations for Ammonia, Nitrate plus Nitrite as Nitrogen,
and Nitrite Nitrogen. ’ _ -

B.  Using the method described in the SIP, the ‘Regional Board has conducted

‘ Reasonable Potential Analyses (RPA) for priority pollutants using the
discharger's effluent data contained in Table D1 and Table D2. The RPA
compares the effluent data with-water quality objectives.in the Basin Plan and
CTR. . ' ' - S

a.

Reasonable Potential Determination - The RPA (per the SIP) involves
identifying the observed maximum pollutant concentration in the effluent

(MEC) for each constituent based on the effluent concentration data.

There are three tiers to determining reasonable potential. If any of the
fo_llowirig three tiers is triggered, then reasonable potential exists:

i.  For the first tier, the. MEC is compared with the lowest applicable
Water Quality Objective (WQO), which has been adjusted for pH,
hardness and translator data, if appropriate. If the MEC is greater
than the (adjusted) WQO, then there is reasonable potential for the
constituent to cause or contribute to an excursion above the WQO
and a water quality-based effluent limitation (WQBEL) is required.

~ However, if the pollutant was not detected in any of the effluent
samples and all of the reported detection limits_are greater than or -
-equal to the WQO, proceed with Tier 2. The Regional Board
exercised its discretion in identifying all: available, valid, relevant,
representative data and information in accordance with SIP Section
1.2 (page 8). - L

ii.  Forthe second tier, if the MEC is less than the adjusted WQO, then
the observed maximum ambient background concentration (B) for
the pollutant is compared with the adjusted WQO. If B is greater
than the adjusted WQO, then a WQBEL is required. If Bis less than
the WQO, then-a limit is- only required under certain circumstances
to protect beneficial uses. If a constituent was not detected in any
of the effluent samples and all of the detection limits are greater
than. or equal to the adjusted WQO, then the ambient background
water quality concentration is compared with the adjusted WQO.
The Regional Board exercised its discretion in identifying -all
available, applicable ambient background data in accordance with
SIP Section 1.4.3 (page 16).

iii.  For the third tier, other information is used to determine RPA, such

as the current CWA 303(d) List. Section 1.3 of the SIP describes
the type of information that can be considered in Tier 3. )

F-25



County Sanitation Districts of Los Angeles County - o . CA0054216
Valencia Water Reclamation Plant - : Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet . :

. For all parameters that have reasonable potentlal fo cause or contnbute

- to an -exceedance of a WQO/criteria, numeric WQBELs are required.

" Section 1.4; Step 5 of the SIP (page 8) states that MDELs shall be used

for publicly-owned treatment works (POTWs) in place of average weekly

limitations. WQBELs are based on CTR USEPA water quality criteria,
and Basin Plan objectives.

If the data are unavailable or insufficient to conduct the RPA for the
pollutant, or if all reported detection limits of the pollutant in the effluent
are greater than or equal to the WQO, the Regional Board shall establish
interim requirements, in accordance with Section 2.2.2. of the SIP, that
require additional monitoring for the pollutant in place of a WQBEL. Upon
completion of the required monitoring, the Regional Board' shall use the
gathered data to' conduct RPA and determine if a WQBEL is required. -
However, if Tier 1 or Tier 3 triggered reasonable potential for a poliutant,
then the lack of receiving water data for Tier 2 evaluation would not
prohibit the estabhshlng of WQBELs in the- permlt

A numerical limit has not been prescribed for a toxic constituent if it has
been determined that it has no reasonable potential to cause or contribute
to excursions of water quality standards. However, if the constituent had
a limit in the previous permit, and if none of the Antibacksliding
‘exceptions apply, then the limit will be retained. A narrative limit to
-comply with all water quality objectives is provided in Standard Provisions

for the priority pollutants, which have no available numeric criteria. '

b..  RPA Data - The RPA was based on effluent monitoring data for August
- 1895 through July 2003, including interim monitoring results from July
2001 to December 2002. Table R1-of the fact sheet summarizes the
RPA, lists the constituents, and where available, the lowest, adjusted -
WQO, the MEC, the “Reasonable Potential” result, and the limits from the
previous permlt

. Metals Water Quality Objective - For metals, the lowest applicable

' Water Quality Objective (WQO) was expressed as total recoverable,
and where applicable, adjusted for hardness. A spreadsheet (Table
R3) was used to calculate the total recoverable CTR criteria.
Hardness values from samples collected in the receiving water
upstream of the discharge point were averaged and used to
determine the appropriate CTR WQO for those hardness-dependent
metals. However individual harness values greater than 400 mg/L
were capped at 400 prior to calculating the average hardness,
because a site specific WER for the Santa Clara River-has not been
developed. This is consistent with the preamble to the CTR,
contained in federal register Section E.f. Hardness (p.31692), 40
CFR Part 131, which reads, “If hardness is over 400 mg/L as
CaCOs, a hardness of 400 mg/L CaCO; should be used with a
default WER (Water Effects Ratio) of 1.0; alternatively, the WER
and actual hardness of the surface water may be used.”

F-26



 County Sanitation Districts of Los Angeles County | - CA0054216
Valencia Water Reclamation Plant . B Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet

. Ji. Interim Monitoring Requirements - In ‘accordance with the SIP,
~ the Regional Board may .impose interim monitoring requirements
upon the Discharger, so that the Discharger obtains adequate
ambient, background water data for priority pollutants upstream of
the discharge point as well as suitable effluent data. The Executive .
Officer directed the Discharger to begin an interim monitoring
program for the duration of 18 months, beginning July 2001. The
Discharger collected the eighteen required samples and reported
the results quarterly to the Regional Board. After additional
“information is gathered, Regional Board staff will conduct RPA once
again, to determine if additional numeric limitations are necessary. -
Section 1.3, Step 8, of the SIP authorizes the Regional Board to use
the gathered data to conduct RPA, as outlined in Steps 1 through 7,
and determine if a water quality-based effluent limitation is required.

- A reopener provision is included in this Order that allows the permit to be
reopened to allow the inclusion -of new numeric’ limitations for any
constituent that exhibits reasonable potential to cause or contribute to
exceedance of applicable water quality objectives. _ :

below the levels that current technology can measure. Section 245 of -
the SIP discusses how compliance will be determined in those cases.
The Discharger should work with the laboratory to lower detection levels

. to meet applicable and reliable detection limits; follow procedures. set
forth in 40 CFR, Part 136; and, report the status of their findings in the
annual report. During the term of the permit, if and when monitoring with
lowered detection limits shows any of the priority pollutants at levels
exceeding the applicable WQOs, the Discharger will be required to initiate
source identification and control for the particular pollutant. Appendix 4 of
the SIP lists the minimum levels and laboratory techniques for each
constituent. ' ' '

For some priority bpol'lutants, the applicable water quality objectives are

- In-case of cyanide, the monthly average limitation in the accompanying
~ Order is lower than the lowest minimum level (ML) listed in Attachment 4

of the SIP, 5 pg/L, using the colorimetric technique. CSDLAC and other
Dischargers have contacted Regional Board staff and State Board staff
communicating the difficulty they are experiencing in achieving that low

ML level for cyanide, the uncertainty in the resuits due to possible matrix

interferences, and the possible impacts of interferences on the test

method. CSDLAC submitted a workplan to investigate the assertion that
matrix interferences cause spurious, random detections of cyanide in the-
 total cyanide analytical test (Standard Methods Section 4500CN and EPA
335.1). In" their -workplan, CSDLAC proposed to: (i) establish matrix-
specific MDLs, pursuant to 40 CFR, Section 136, and provide a broad-
based evaluation of background effects using the .method of standard
additions; (i) utilize an independent, EPA approved analytical test method
(EPA 1677, ligand ‘exchange method) to evaluate the presence of any

- F-27



County Sanifation Districts of Los Angeles County = - . .. CA0054216
Valencia Water Reclamation Plant . © Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet :

available cyanide remaining after wastewater treatment; and, (iii) directly
analyze the finite number of inert metal cyanide complexes, which could

_. possibly survive the treatment plant process and chlorination, which could
be detected by the total cyanide method, but not by EPA method 1677.
During the course of the eight-month mvestlgatlon the Discharger used
10 pg/L as an interim matrix specific ML. After an eight-month study on
the cyanide matrix interferences, the CSDLAC has not positively identified
the interferences. The Regional Board did not extend the use of 10 pg/L
as an interim matrix specific ML. v

c.  The nurneric limitations contained in this Order are intended to protect
and "maintain existing and potential beneficial uses of the receiving
waters. - Environmental benefits provided by these limitations are
reasonable and necessary. -

d. Regional Board staff have determined that mercury, acrylonitrile and
cyanide showed the potential to exceed respective CTR objectives, and,
therefore, require CTR-based effluent limitations.

The Order is consistent with State and Federal antidegradation policies in that it does
not authonze a change in the quantity of treated wastewater discharged by the
facility, nor does it authorize a change or .relaxation in the manner or level of
treatment. As a result, both the quantity and quality of the discharge are expected to
remain the same or improve, consistent with antidegradation policies. The
accompanylng monitoring and reporting program requires continued data collection
and if monitoring data show a reasonable potential for a constituent to cause or '
contribute to an exceedance of water quality standards, the permit will be reopened
to incorporate appropriate WQBELs. Such an approach ensures that the discharge
will adequately protect water quality standards for potential and existing uses and
conforms with antidegradation policies and antibacksliding provisions. :

The Regional Board also notes that the discharges regulated by the accompanying
Order are discharges from a POTW. A POTW receives sewage from domestic,
commercial, and industrial sources, with the industrial sources subject to pretreatment
requirements. These diverse sewage sources are all subject to primary, secondary,

* and tertiary treatment and chlorination/dechlorination at the POTW. Due to the nature

of a POTW, the Discharger would not be able to adjust treatment techniques to exploit
removed effluent limitations, without running the risk of violating effluent limits for
nonpriority pollutants. it is technically difficult and would also triggér a reopening of the
NPDES permit. As a result, the accompanying Order is consistent with antidegradation
because the discharge will not change or increase.

X ‘ PROPOSED EFFLUENT LIMITATION'S

1,

Numeric toxic constituent limitations are based on the Basin Plan the narrative water
quality objective for toxic constituents, “All waters shall be maintained free of toxic
substances -in concentrations that are toxic to, or that produce detrimental
physiological responses in, human, plant, anlmal or aquatic life”; on the CTR; and,
the interpretation of the Basin Plan narrative criteria using USEPA’s 304(a) nationally

F-28



County Sanitation Districts of Los Angeles County : ' , CA005421 6
Valencia Water Reclamation Plant - Order No. R4-2003-XXXX.
Waste Discharge Requirements Fact Sheet ‘ ' C

recommended water quality criteria. For toxic constituents that have no reasonable
potential to cause or contribute to excursions of water quality objectives, no
numerical limitations are prescribed. : : o

2. Pursuant to 40 CFR 122.45(d)(2), for a POTWs continuous discharges, all permit
: effluent limitations, standards, and prohibitions, including those necessary to achieve
water quality standards, shall, unless impracticable, be stated as average weekly
and average monthly discharge limitations for POTWs. It is impracticable to only
include average weekly and average monthly effluent limitations in the permit,
because a single daily discharge of a pollutant, in.excess amounts, can cause
violations of water quality objectives. The effects of pollutants on aquatic organisms
are often rapid. For many pollutants, an average weekly or average monthly effluent
. limitation alone is not sufficiently protective of beneficial uses. As a result, maximum -
~ daily effluent limitations, as referenced in 40 CFR 122.45(d)(1), are included in the
permit. T : S

3. Furthermore, Section 1.4 of the SIP requires the step-by-step procedure to “adjust”
or convert CTR numeric criteria into Average Monthly Effluent Limitations (AMELs)
and Maximum Daily Effluent Limitations (MDELSs), for toxics. '

A. Step 3 of Section 1.4 of the SIP (page 6) lists the statistical equations that
adjust CTR criteria for effluent variability. ,

B. Step 5 of Section 1.4 of the SIP (page 8) lists the statistical equations that
adjust CTR criteria for averaging periods and exceedance frequencies of the
criteria/objectives. This section also reads, “For this method only, maximum
daily effluent limitations shall be used for publicly-owned treatment works
(POTWs) in place of average weekly limitations. : '

4. Table R1‘ié the spreadsheet that staff used to calculate the AMELs and MDELs for
 priority pollutants. o ' S

5. 40CFR, Section 122.45(f)(1) requires that except under certain conditions, all permit
limits, standards, or prohibitions be expressed in terms of mass units. 40 CFR,
Section 122.45(f)(2) allows the permit writer, as its discretion, to express limits in
additional units (e.g., concentration units). The regulations mandate that, where
limits are expressed in more than one unit, the permittee must comply with both.

6. Generally, mass-based limits ensure that proper treatment, and not dilution, is

- employed to comply with the final effluent concentration limits. Concentration-based
effluent. limits, on the other hand, discourage the reduction in treatment efficiency
during low-flow periods and require proper operation of the treatment units at all -

- times.. In the absence of concentration-based effluent limits, a permittee would be
able to-increase its effluent concentration (i.e., reduce its level of treatment) during
low-flow periods and still meets its mass-based limits. To account for this, this permit
includes mass and concentration limits for some constituents, except during wet-
weather, storm events that cause flows to the treatment plant to exceed the plant’s
design capacity. : : :

A.  Effluent Limitations

F-29



County Sanitation Districts of Los Angeles County
. Valencia Water Reclamation Plant
Waste Discharge Requirements Fact Sheet

. CA0054216
Order No. R4-2003~XXXX

a.  Conventional and nonconventional pollutants -

- Discharge Limitations
Units |- Monthly | Weekly Daily
Constituent ‘ ~ Average!”! | Average!” | Maximum®@ .
Settleable solids “mi/L | 0.1 - 0.3
Suspended solids ‘mg/L 15 40- 45
) ‘ Ibs/day™ 1600 | . 4200 .4700
Oil and grease - mg/L 10 - 15 -
_ . Ibs/day™ 1100 - 1600 -
BODs@z0c mg/lk | 20 . 30 45
L , Ibs/day™ |- 2100 3200 4700
Total residual chlorine mg/L - - 0.1
Total dissolved solids mg/L 1000 - -
' lbs/day™ | 105,000 |. -- -
Chloride- mg/L 100 — -
| Ibs/day™.|. 10,500 —
mg/L -~ - 100™

' mg/L 1871 - 1961

| Sulfate mg/L 400 -- S
- Ibs/day™ | 42,000 — —
Boron mg/L 1.5 -- -

' Ibs/day™ 160 - —~

Fluoride { ~ mg/L 1.6 -- --

lbs/day"! 170 - -
Detergents.(as MBAS) ~.mg/L 0.5 ~-- -~
. _ - Ibs/day™ .50 - -
Nitrate + Nitrite (as N) ~ mg/L 58 = —

' - Ibs/day"”’ 500 - --
mg/L 6.8 @ - --
mg/L 10 " -- -

Nitrite (as N) mg/L 1¥ - -
N - Ibs/day"™ 105 - -
- 0.9¥ - -
, . 1 1] _ _

Total ammonia (as N) mg/L [12] -~ [11]
‘ ' Ibs/day™ [3] - [3]

mg/L 1.75 " - 520

Footnotes: -

[1]. Average Monthly Drscharge Limitation means the highest allowable average of daily
discharge over a calendar month, calculated as the sum of all daily discharges measured
during that month divided by the number of days on which monitoring was performed.

F-30



 County Sanitation Districts of Los Angeles County

. CA0054216

. Valencia Water Reclamation Plant - L - Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet : : '

[3j.

[4]-

[3]

6]

[7]

(8]

Average Weekly Discharge' Limitation means 't};e vhighest allowable average of daily
discharge over a calendar week, calculated as the sum of all daily discharges measured

during that week divided by the number of days on which monitoring was performed.

[2].

The daily maximum effluent concentration limit shall apply to both flow weighted 24-hour
composite samples and grab samples, as specified in the Monitoring and Reporting
Program. .

The mass emission rates are based on the existing.plant design flow rate of 12.6 mgd, and are
calculated as follows: Flow(MDG) x Concentration (mg/L) x 8.34 (conversion factor) = Ibs/day.
However, the design capacity will incrementally increase to 21.6 MGD, as the phased plant
upgrade approaches completion, by the fall 2004. The mass-based effluent limitation will
accordingly be modified upon certification and approval of increased treatment plant capacity.
During wet-weather storm evenits in which the flow exceeds the design capacity; the mass
discharge rate limitations shall not apply, and concentration limitations will provide the only
applicable effluént limitations. : .

Total residual chlorine concentration excursions of up to 0.3 mg/L, &t the point in treatment
train immediately following dechiorination, shall not be considered violations of this
requirement provided the total duration of such excursions do not exceed 15 minutes during
any 24-hour period. Peaks in excess of 0.3 mg/L lasting less than one minute shall not be

- considered a violation of this requirement.

This is the water quality objective for chioride in the current Basin.Plan. This effluent .
limitation applies immediately and will stay in effect until the Chloride TMDL for the Santa
Clara River, Resolution No. 2002-01 8, Amendment to the Water Quality Control Plan for the
Los Angeles Region to Include a TMDL for Chloride in the Santa Clara River (Chloride
TMDL), is approved by USEPA (i.e., the effective date of the TMDL). Atthat time, the

interim effluent limitation accompanying table footnote [7] will be effective. If U.S. EPA does

not approve the Chloride TMDL, this effluient limitation will remain in effect until revised by
the Regional Board. _ ' . :

This is the waste load allocation (WLA), according to the Chioride TMDL Resolution No.
2002-018, adopted by the Regional Board on October 24, 2002. The waste load allocation
will ultimately serve as the effluent limitation for the discharge. This limit becomes effective
after the USEPA approves the Chloride TMDL. If U.S. EPA does not approve the Chloride
‘TMDL, this effluent limitation will not apply. - , :

This is the interim limit according to the Chloride TMDL adopted by the Regional Board on °
October 24, 2002. This interim limit becomes effective whien the USEPA approves the -
Chloride TMDL for the Santa Clara River and continues for the duration of the TMDL interim
limit provisions. This interim limit will supercede the effluent fimitation specified .
accompanying table footnote [5] and will remain in effect until superceded by the effluent -
limitation specified accompanying tabie footnote [6]. If U.S. EPA does not approve the
Chloride TMDL, this effluent limitation will not apply.

This is the water quality objective for nitrate plus nitrite as nitrogen and nitrite nitrogen in the
current Basin Plan. This effluent limitation applies immediately and will stay in effect until
the Nutrient TMDL for the Santa Clara River, Resolution No. 2003-011, Amendment to the
Water Quality Cornitrol Plan for the Los Angeles Region to Include a TMDL for Nitrogen
Compounds in the Santa Clara River (Nitrogen Compounds TMDL), is approved by USEPA

+ (i.e., the effective date of the TMDL). At that time, the interim effluent limitation

accompanying table footnote [10] will be effective. If U.S. EPA does not approve the
Nitrogen Compounds TMDL, this effluent limitation will remain in effect until revised by the
Regional Board. ' : ‘ .

This is the waste load allocation (WLA), according to the Nitrogen TMDL Resolution No.
2003-011, adopted by the Regional Board on August 7,2003. The waste load allocation

F-31



- County Sanxtatlon Districts of Los Angeles County . o , S 'CA00542-16
Valencia Water Reclamation Plant v ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet ' :

B.

[10]

'[11]

will ultimately serve as the effluent limitation for the dlscharge This limit becomes effective
after the USEPA approves the Nitrogen TMDL. If U. S. EPA does not approve the Nitrogen
TMDL, this efﬂuent llmltatxon will not apply

This is the interim hmlt accordmg to the Nltrogen TMDL adopted by the Reglonal Board on
August 7, 2003. This interim limit becomes effective when the USEPA approves the

"Nitrogen TMDL for the Santa Clara River and continues for the duration of the TMDL lnterlm '

limit provisions. This interim limit will supercede the effluent limitation specified -
accompanying table footnote [8] and will remain in effect until superceded by the effluent
limitation specified accompanying table footnote [9]. If U.S. EPA does not approve the
Nitrogen TMDL, this effluent Ilmxtatlon will not apply

The Dlscharger must comply with the updated ammonia water quality objectlves in the Basin
Plan, Table 3-1 (Attachment H) which resuited from Resolution No. 2002-011 adopted by the

' Reglonal Board on Apnl 25, 2002.

[12]

For compllance with Criteria Maximum Concentration (CMC) in the Attachment H, the pH
sample collected in the recelvmg water downstream of the discharge and the ammonia
nitrogen sample. collected in the effluent, shall be taken and reported at the same time. "
Shall there be no receiving water present, the pH of the effluent at the end of pipe shall be
determined and reported.

The Discharger must comply with the updated ammonia water quallty objectives in the Basm
Plan, Table 3-3 (Attachment H) which resulted from Resolution No. 2002-011 adopted by the

. Regional Board on April 25, 2002,

For compliance with Criteria Contlnuous Concentration (CCC) in the Attachment H, the pH
and temperature samples collected in the receiving water downstream of the dlscharge -and
the ammonia nitrogen sample collected in the effluent, shall be taken and reported at the
same time. Shall there be no receiving water present, the pH and temperature of the

efﬂuent at the end of pipe shall be determined and reported

Basis for conventional and nonconventional pollutants

a.

Biochemical Oquen Demand ( BOD‘)‘ and Suspended solids

‘Biochemical oxygen demand (BOD) is a measure of the quantity of the
organic mattér in the water and, therefore, the water's potential for
becoming depleted 'in dissolved oxygen. As organic degradation takes
place, bacteria and other decomposers use the oxygen in the water for
respiration. Unless there is a steady resupply of oxygen to the system, the

" water will quickly become depleted of oxygen. Adequate dissolved oxygen

levels are required to support aquatic life. Depressions of dissolved oxygen
can lead to anaerobic condltlons resulting in odors, or, in extreme cases, in
fish kills. :

40 CFR, Part 133 describes the minimum Ievel of effluent quality attamable
by secondary treatment, for BOD and suspended solids, as:

i. the monthly average shall not exceed 30 mg/L; and,

ii. the 7-day average shall not exceed 45 mg/L.

F-32



County Sanitation Districts of Los Angeles County ~~ o CA0054216
Valencia Water Reclamation Plant Order No. R4-2003-XXXX
‘Waste Discharge Requirements Fact Sheet ' ' ' ‘

Valencia WRP provides tertiary treatment, as such; the limits in the permit
‘are more -stringent than 'secondary treatment requirements. The Plant
~ * achieves solids removal that are better than secondary-treated wastewater
by adding a polymer (Alum) to enhance the precipitation of solids, and by

-+ filtering the effluent. '

The monthly average, the 7-day’ average, and the daily maximum limits
- .cannot be removed because none of the antibacksliding exceptions apply.
Those limits were all included in the previous pemiit (Order 95-081) and the
Valencia WRP has been able to meet all three limits (monthly average, the
7-day average, and the ‘daily maximum), for both BOD and suspended
solids. ' B : : :

In. addition to having mass-based and concentration-based effluent

. limitations for BOD and suspended solids, the Valencia WRP also has a
percent removal requirement for these two constituents. In accordance
with 40 CFR, Sections 133.102(a)(3) and 133.102(b)(3), the 30-day
average percent removal shall not be less than 85 percent. Percent
removal is defined as a percentage expression of the removal efficiency
across a treatment plant for a given pollutant parameter, as determined
from the 30-day average values of the raw wastewater influent pollutant
concentrations to the facility and the 30-day average values of the effluent
poliutant concentrations for a given time period.

b. | Setz‘/eéb[e solids

Excessive deposition of sediments can destroy spawning habitat, blanket
* . benthic (bottom dwelling) organisms, and abrade the gills of larval fish. The
limits for settleable solids are based on the. Basin Plan (page 3-16)
narrative, “Waters shall not contain suspended or settleable material in
concentrations that cause nuisance or adversely affect beneficial uses.” The.

numeric limits are empirically. based on results obtained from the settleable .

solids 1-hour test, using an Imhoff cone.

~ It is impracticable to use a 7-day average limitation, because short term
spikes of settleable solid levels that would be permissible under a 7-day
average scheme would not be adequately protective of all beneficial uses. -
The monthly average and the 'daily maximum limits cannot be removed
because none of the antibacksliding exceptions apply. The monthly
average and daily maximum limits were both included in the previous permit
(Order 95-081) and the Valencia WRP has been able to meet both limits.

C. Oil and grease

- Oil and grease are not readily soluble in water and form a film on the water
- surface. Oily films can coat birds and aquatic organisms, impacting
respiration and thermal regulation, and causing death. * Oil and grease can
also cause nuisance conditions (odors and taste), are aesthetically

F-33



County Sanitation Districts of Los Angeles County o o .. CAD054216 |
Valencia Wateér Reclamation Plant - Order No. R4-2003 -XXXX
‘Waste Discharge Requirements Fact Sheet

unpleasant, and can restrict a wide variety of beneficial uses. The limits for

-oil and grease are based on the Basin Plan (page 3-11) narrative, “Waters
shall not contain oils, greases, waxes, or other materials in concentrations
that result in a visible film or coatrng on the surface of the water or on
-objects in the water that cause nuisance, or that otherwise adversely affect
beneficial uses.” :

The numeric limits are empmcally based on concentrations at which an orly.
sheen becormies visible in water. If is impracticable to use a 7- -day average

limitation, because spikes that occur under a 7-day average scheme could

cause visible oil sheen. A 7-day average scheme would not be suffi C|ently

protective of beneficial uses. The ‘monthly average and the daily maximum

limits ¢annot be removed because none of the antibacksliding exceptions

apply. Both limits were included in the previous permit (Order 95-081) and

the Valencia WRP has been able to meet both limits.

d. Residual chlorine

Dlsrnfectlon of wastewaters with - chlonne produces chlorine residual.

Chlorine and its reaction. products are toxic to aquatic fife. The limit for
residual chlorine is based on the Basin Plan (page 3-9) narrative, “Chlorine
residual shall not be present in surface water discharges at concentrations
that exceed 0.1 mg/L and shall not persist in receiving waters at any
concentration that causes impairment of benefi cral uses.”

It is impracticable to use a 7-day average or a'30-day average limitation,
because it is not as protective as of beneficial uses as a daily maximum
limitation is. Chlorine is very toxic to aquatnc life and short-term exposures
of chlorine may cause fish kills.

e F/uoride

The exustlng permit effluent limitation of 1.6 mg/l for fluoride was developed
based on the Basin Plan incorporation of Title 22, Drinking Water

-~ Standards, -by reference, for the protection of GWR.- It is practicable to
express the limit as a monthly average, since fluoride is not expected to
cause acute effects on beneficial uses.

f. Total Dissolved Solids, Chloride, Sulfate, and Boron

The limits for total dissolved solids, sulfate, chloride, and boron are based
on Basin Plan Table 3-8 (page 3-12), for the Santa Clara River watershed
(between West Pier Highway 99 and Blue Cut Gaging Station). TDS =
1000 mg/L; Sulfate = 400 mg/L; Chloride = 100 mg/L;. and Boron = 1.5
mg/L. It is practicable to express these limits as monthly averages, since
they are not expected to cause acute effects on beneficial uses.

F-34



~ County Sanitation Districts of Los Angeles County o CA0054216 *
Valencia Water Reclamation Plant : ‘ ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet . '

g.

The existing permit effluent limitation of 300 mg/l for iron was developed
based on the Basin Plan chemical constituent incorporation of Title 22,
Drinking Water Standards, by reference, for the protection of GWR
beneficial use. 300 pg/L is the secondary MCL for iron. The existing permit
effluent limitation is also consistent with the EPA document, Quality Criteria
for Water 1986 [EPA 440/5-86-001, May 1, 1986], also referred to as the
Gold Book. In November 2002, USEPA adopted National Recommended
Water Quality Criteria:2002, which replaced the Gold Book. Although Iron is
not a priority pollutant, the National Recommended Water Quality

Criteria:2002 contains.a WQO for iron. Iron has been detected in the

effluent and the Discharger. adds iron-containing chemicals to the sewer
system to prevent corrosion of the sewage lines. ' The discharge has '
reasonable potential to contribute to an exceedance of the WQO, therefore
a WQBEL is needed. The monthly average limit was included in the
previous permit (Order 95-081) and cannot be removed because none of
the antibacksliding exceptions apply.

Meth.vlené Blue Aqtivated Subétances (MBAS)

The MBAS. procedure  tests for the presence of anionic surfactants
(detergents) in surface and ground waters. Surfactants disturb the water
surface tension, which affects insects and can affect gills in aquatic life. The
MBAS can also impart an unpleasant soapy taste to water, as well as cause
scum and foaming in waters, which impact the aesthetic quality of both

surface and ground waters.

Given the nature of the facility (a POTW) which accepts domestic
washwater into the sewer system and treatment plant, and the
characteristics of ‘the wastes discharged, the discharge has reasonable
potential to exceed both the numeric MBAS water quality objective (WQO)

and the narrative WQO for prohibition of floating material such as foams and

scums. Therefore an effluent limitation is required.

In self monitoring reports submitted to the Regional Board under MRP
requirements, the Discharger has reported MBAS concentrations in the
effluent in excess of 0.5'mg/L. The 0.5 mg/L concentration (which has been
determined to be protective of beneficial uses and the aesthetic quality of
waters), is based on the Department of Health Services’ secondary drinking
water standard, and on the Basin Plan WQO (p.3-11) which reads, “Waters'
shall not have MBAS concentrations greater than 0.5 mg/L in waters
designated MUN.” While the wastewater from this POTW is not directly
discharged into a MUN designated surface water body, it will percolate into
unfined reaches of the Santa Clara River [via ground water recharge
designated beneficial use (GWR)] to ground water designated for MUN
beneficial use. In addition, the Basin Plan states that “Ground water shall

- not contain taste or odor-producing substances in concentrations that-cause

nuisance or adversely affect beneficial uses.” Therefore, the secondary.

F-35



County Sanitation Dlstncts of Los Angeles County S _ - CA0054216
Valencia Water Reclamation Plant _ " Order No. R4 2003—XXXX :
Waste Dlscharge Requirements Fact Sheet :

MCL should be the MBAS limit for this discharge to protect ground water
recharge and the MUN use of the underlying ground water, while also
" protecting surface waters from exhlbmng scum or foaming.

Since the Basm Plan ob)ectrve is based on a secondary dnnkmg water
standard, lt is practicable to have a monthly average limitation in the permit.

i. Total inorganic nn‘roqen

Total morganlc nitrogen is the sum of Nltrate—nltrogen and Nltnte-mtrogen
High nitrate levels in drinking water can cause health problems in humans.
Infants are particularly sensitive and can develop methemoglobinemia (blue-
baby syndrome). - Nifrogen is also considered a nutrient. Excessive

amounts of nutrients can lead to other water quality impairments, ex. algae.

i. Concentration-based Limit - The effluent limit for total inorganic -
~ nitrogen (NO2-N + NO3- -N) of 5 mg/L is based on Basin Plan Table 3-
8 (page 3-12), for the Santa Clara River watershed (between West
- Pier Highway 99 and Blue Cut GagingStation).

[ Mass-based Limit - The mass bases limits are based on the existing
. plant design flow rate of 12.6: mgd, and are calculated as follows:
Flow(MDG) x Concentration (mg/L) x 8.34 (conversion factor) =
‘Ibs/day. However, the design capacity will incrementally increase to
21.6 MGD, as the phased plant upgrade approaches completion, by
the fall 2004. The mass-based effluent limitation will accordingly be
medified upon certification and approval of increased treatment plant
capacity. During wet-weather storm events in which the flow exceeds
the design capacity, the mass discharge rate limitations shall not
apply, and concentration Ilmrtatlons will provide the only applicable
effluent limitations.

iii.  Nitrite as Nltrogen - Chapter 3 of the Basin Plan (page 3-11)
~ contains the following water quality objective, “Waters shall not
- exceed the 10 mg/L nitrogen as nitrate-nitrogen plus nitrite-nitrogen
‘ (NOs-N + NOy-N), 45 mg/L as nitrate (NO3), 10 mg/L as nitrate-
nitrogen (NOs-N), or 1 mg/L as nitnte-nltrogen (NO,-N) or as
otherwise designated in Table 3-8.” The Dnscharger will have to
meet the' 1 mg/L WQO at the end-of-pipe, since dllutlon is not an
option at the present time.

. Ammonia as Nitrogen

Ammonia is a pollutant routinely found in the wastewater effluent of
Publicly Owned Treatment Works (POTWSs), in landfill-leachate, as well
as in run-off from agricultural fields where commercial fertilizers and
animal manure are applied. Ammonia exists in two forms — un-ionized
ammonia (NHs) and the ammonium- ion (NH4"). They are both toxic, but
the neutral, un-ionized ammonia species (NH;) is much more toxic,

F-36



County Sanitation Districts of Los Angeles County . B CA0054216
Valencia Water Reclamation Plant ' S ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet _ ' :

because it is able to diffuse across the epithelial membranes of aquatic
organisms much more.readily than the charged ammonium ion. The form
of ammonia is primarily a function of pH, but it is also ‘affected by
temperature and other factors. Additional impacts can aiso occur as the
oxidation of ammonia lowers the dissolved oxygen content of the water,
further stressing aquatic organisms. Oxidation of ammonia to nitrate may
lead to groundwater impacts in areas of recharge. [There is groundwater
recharge in these reaches). Ammonia also combines with chlorine (often
both are present in POTW treated effluent discharges) to form
chloramines — persistent toxic compounds that extend the effects of
ammonia and chlorine downstream. .

Ammonia is 303(d) listed in Reach 3.of the: Santa Clara River, downstream -
of the discharge. Since ammonia has reasonable potential to cause: or
“contribute to an excursion of a water quality objective, a water quality-based -
effluent limitation for total ammonia is required in order to be protective of -
the water quality objective. : : :

The 1994 Basin Plan contained water quality objectives for ammonia to
protect aquatic life, in Tables 3-1 through Tables 3-4. - However, those
ammonia objectives were revised on April 25, 2002, by the Regional
Board, with the adoption of Resolution No. 2002-01 1, Amendment to the
Water Quality Control Plan for the Los Angeles Region to Update the
Ammonia Objectives for Inland Surface Waters (including enclosed bays,
estuaries and wetlands) with Beneficial Use designations for protection of
Aquatic Life. Resolution No. 2002-011 was approved by the State Board,
the Office of Administrative Law, and USEPA on April 30,2003, June 5,
2003, and June 19, 2003, respectively, and are now in effect. The final
effluent limitations for ammonia prescribed in this Order are based on the
~ revised ammonia criteria (see Attachment H) and apply at the end of pipe. -

On August 7, 2003, the Regional Board adopted Resolution No. 2003- -
011, Amendment to the Basin Plan for the Los Angeles Region to Include
a TMDL for Nitrogen Compounds in the Santa Clara River (Nitrogen

-~ Compounds TMDL). The TMDL contains ammonia nitrogen Waste Load

- Allocations (WLA) for the Valencia WRP. However, the TMDL is awaiting

State Board, OAL, and USEPA approval. Ultimately, if the State Board,
the Office of Administrative Law, and the USEPA apprové the Nitrogen
Compounds TMDL, the WLA for ammonia will supercede any ammonia
limit in the NPDES permit. A

k. Coliform/Bacteria

Total and fecal coliform bacteria are used to indicate the likelihood of
pathogenic bacteria in surface waters. Given the nature of the facility, a.
wastewater treatment plant, pathogens are likely to be present in the
effluent in. cases where the disinfection process is not operating
adequately. As such, the permit contains the following:

F-37



County Sanitation Districts of Los Angeles Ceunty - o ' : '. . CA0054216
Valencia‘Water Reclamation Plant _ ' Order No. R4-2003 -XXXX
Waste Discharge Requirements Fact Sheet -

i ‘ Efﬂuent Limitations:

. The 7 day median number of coliform organisms at some point
in the treatment process must not exceed 2.2 Most Probable -
Number (MPN) per 100 mllhllters and

° The number of coliform organisms must not exceed 23 MPN
per 100 milliliters in more than one sample wrthln any 30- day' '
_period.
These disinfection-based effluent Ilmltatlons for coliform are for -
human health protection and are consistent with requirements
established by the Department of Health Services. These limits for
coliform must be met at the point of the treatment train immediately
_ following disinfection, as a measure of the effectlveness of the
disinfection process ‘

ii. Receiving Water Limitation
s Geometric Mean Limits

+ . E.coli density shall not exceed 126/100 mL.
* Fecal coliform density shall not exceed 200/100 mL.

o Single Sample Limits -

i . E.coli density shall not exceed 235/100 mL. -
Ce ' * Fecal coliform density shall not exceed 400/1 00 mL.

' These receiving water limitations are based on Resolu’uon No. 01-
018, Amendment to the Water Quality Control Plan for the Los
Angeles Region to Update the Bacteria Objectives for Water Bodies
Designated for Water Contact Recreation; adopted by the Regional

. Board on October 25, 2001. The Resolution was approved by State
Board, OAL, and USEPA, on July 18, 2002, September 19, 2002,
and September 25, 2002 respectlvely .

. pH

The hydrogen ion activity of water (pH) is measured on a logarithmic
scale, ranging from 0'to 14. While the pH of “pure” water at 25°C is 7.0,
the pH of natural waters is usually slightly basic due to the solubility of
carbon dioxide from the atmosphere. Minor changes from natural
conditions can”harm aquatic life. The effluent limitation for pH which
reads, "the wastes discharged shall at all times be within the range of 6.5
to 8.5,” is taken from the Basin Plan (page 3-15) which reads” the pH of
‘inland surface waters shall not be depressed below 6 5 or raised above
8.5 as a result of waste discharge. :

F-38



.County Sanitation Districts of Los Angeles County _ S CA0054'_2.11,6
Valencia Water Reclamation Plant _ N ‘Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet S ' v

C.

m.  Turbidity

Turbidity is an expression of the Optical property that causes light to be
scattered in water due to particulate matter such as clay, silt, organic
matter, and microscopic organisms. Turbidity can result in a variety of
water quality impairments. The effluent limitation for turbidity’ which
reads, “For the protection of the. water contact recreation beneficial use,
the wastes discharged to water courses shall have received adequate
treatment, so that the ‘turbidity of the wastewater does not exceed: (a) a
daily average of 2 Nephelometric turbidity units (NTUs); and (b) 5 NTUs
~more than 5 percent of the time (72 minutes) during any 24 hour period,”
is based on the Basin Plan (page 3-17). - ‘ ‘

n.  Radioactivity

Radioactive substances are generally present in natural waters in
extremely low concentrations. - Mining or industrial activities increase the
“amount of radioactive substances in waters to levels that are harmful to
aquatic life, wildlife, or humans. The existing effluent limitation for
radioactivity which reads, “Radioactivity of the wastes discharged shall not
exceed the limits specified in Title 22, Chapter 15, Article 5, Section 64443,
of the California Code of Regulations, or subsequent revisions,” is based
on the Basin Plan incorporation of Title 22, Drinking Water Standards, by
reference, to protect the surface water MUN beneficial use. However, the
Regional Board has new information about the appropriate designated uses
for the water body, and based on the current designated uses, a limit for
Radioactivity is. unnecessary and inappropriate Unless discharge is to a
reach used for groundwater recharge, where Title 22-based limits apply.
Therefore, the accompanying Order will contain a limit for radioactivity to
protect the GWR beneficial use. ‘ S

Toxicity

Ambient monitoring data indicates that the background concentration in the lower
Santa Clara is toxic to aquatic organisms, and therefore exceeds water quality
standards. Final effluent water quality data, contained in the Discharger’s
monitoring reports, also shows that chronic toxicity in-the effluent has exceeded
1TUc (monthly median) several times. Therefore, pursuant to the TSD,
reasonable potential exists for toxicity. As such, the permit should contain a
numeric effluent limitation for toxicity. o

The toxicity numeric effluent limita_tiohs are based on:
a. .40CFR 122_._2 (Definition of Effluent Limitation);
b. 40 CFR 122.44(d)(v) — limits on whole effluent toxicity are necessary when

chemical-specific limits are not sufficient to attain and maintain applicable
numeric or narrative water quality standards; ~

F-39



County Sanitation Districts of Los Angeles County | . CA0054216
Valencia Water Reclamation Plant ‘ Order No. R4-2003-XXXX -
Waste Discharge Requirements Fact Sheet -

'c. 40 CFR 122.44(d)(vi)(A) — where a State has not developed a water
quality criterion for a specific pollutant that is present in the effluent and
has reasonable potential, the permitting authority can establish effluent
limits using numeric water quality criterion;

-d.  Basin Plan objecti.ves and imp!eméntation provisions for toxicity;

e. Regions 9 & 10 Gurdance for lmplementrng Whole Effluent Toxrcrty
~* Programs Final May 31, 1996;

1. Whole Effluent Toxicity (WET) Control Pblicy July 1994; and,
g. Technical Support Document (several chapters and Appendix B).

However, the crrcumstances warranting a numeric -chronic toxrcrty effluent
limitation when there is reasonable potential were under review by the State
Water Resources Control Board (State Board) in SWRCB/OCC Files A-1496 &
A-1496(a) [Los Coyotes/Long Beach Petitions]. On September 16, 2003, at a
public hearing, the State Board adopted Order No. 2003-0012 deferring the
issue of numeric chronic toxrcrty effluent limitations until Phase Il of the SIP is .
adopted. In the mean time, the State Board replaced the numeric chronic
toxicity limit with a narrative effluent limitation and a 1 TUc trigger, in the Long
Beach and Los Coyotes WRP NPDES permits. This permit contains a similar
chronic toxicity effluent limitation. This Order also contains a reopener to allow
the Regional Board to modify the permit, if necessary, consistent with any new -
policy, law, or regulation.

Acute Toxicity Limitation:

The Dischargers may test for Acute toxicity by using USEPA’s Methods for .
Measuring the Acute Toxicity of Effluents and Receiving Waters to Freshwater
and Marine Organisms, October 2002 (EPA-821-R-02-012). Acute toxicity
" provisions in the accompanying Order are derived from the Basin Plan’s toxicity
standards (Basin Plan 3-16 and 3-17). The provisions require the Discharger to
accelerate acute toxicity monitoring and take further actrons to identify the source
of toxicity and to reduce acute toxicity.

Chronic Toxicity Limitation and Requirements:

Chronic toxicity provisions in the accompanying Order are derived from the Basin
Plan’s toxicity standards (Basin Plan 3-16 and 3-17). The provisions require the
Discharger to-accelerate chronic toxicity monitoring and take further actions to
identify the source of toxicity and to reduce chronic toxicity. The monthly median
trigger of 1.0 TU, for chronic toxicity is based on USEPA Regions 9 & 10
Guidance for Implementing Whole -Effluent Toxicity (WET) Programs Final May
31, 1996 (Chapter 2 — Developing WET Permitting Conditions, page 2- -8). In
cases where effluent receives no dilution or where mixing zones are not allowed,
the 1.0 TU, chronic criterion should be expressed as a monthly median. The
medran” is defined as the middle value in a drstrrbutron above which and

F-40



CA0054216

ngeles County . A
Order No. R4-2003-XXXX

Counfy Sénitation D_istricts'of Los A
Valencia Water Reclamation Plant

. Waste Discharge Requirements Fact Sheet

below which lie an' equal number of values. For example, if the results of the
WET testing for a month were 1.5, 1.0, and 1.0 TU,, the median would be 1.0
TU.. - : - 4 :

The USEPA Régions— 9 & 10 Guidance for Implementing Whole Effluent Toxicity

(WET) Programs Final May 31, 1996 (Chapt
Conditions, page . 2-8) recommends two al
maximum daily limit; or usin
effluent limitation.

er 2 — Developing WET Permitting
ternatives: using 2.0 TU¢ as the
g a statistical approach to develop a maximum daily -

- Limits for priority pollutants and other toxics for'_Discharge Serial Nos. 001 and
002: . ! '
I Discharge Limitations -
CTR #"| Constituent Units | Monthly Average | Daily
: ' ‘Maximum
1 | Antimony 234 pg/l 6 -
B ' : Ibs/day™ - 0.6 -
2 | Arsenic 737 ug/L 50 - -~
~ Ibs/day™ 5 -
8 | Mercury® 7l g/l 0.051 0.10
} Ibs/day™® 0.0054 0.011
9 - |Nickel 1254 ug/L 100 -
‘ Ibs/day™ 10 -
" 10 | Selenium 234 g/l | 50 -
- L Ibs/day™ | 5 -
13 | Zinc B4 pg/L 5000 -
’ ’ Ibs/day . 500 -
14 | Cyanide P*¥ ng/L 4.1 8.9
. Ibs/day™ '0.43 0.93
18 [ Acrylonitrile P! pg/l | 0.66 1.3
_ | Ibs/day® | 0.069 0.14
-38 | Tetrachloroethylene | pgll 5 -
-, - | Ibs/day® 0.5 -
68 | Bis(2-ethylhexylphthalate P*T | g/t 4 -
‘ . Ibs/day® 0.4 -
77. | p-Dichlorobenzene P4 ng/L 5 -
(1,4-Dichlorobenzene) . _
R ' . Ibs/day™. 0.5 . -
105 | Lindane (Gamma-BHC) 2 ug/L 0.2 —~
' ‘ ' Ibs/day" 0.02 -
Iron 2 g/l 300 -
Ibs/day® 30 -

F-41




County Sanitation Districts of Los Angeles County o CA0054216
Valencia Water Reclamation Plant o Order No. R4-2003 XXXX
Waste Dlscharge Requirements Fact Sheet"

Footnotes:

[l

[2]-

[31.
4.

[51-

. [6].

[8].

This number corresponds to the compound number found in Table 1 of CTR. It is simply
the order in which the 126 priority pollutants were listed in 40 CFR, Section 131.38 ( ¥(1).

This limit was mcluded in'Order No. 95-081. The hm:t is based on an MCL (Maximum
Contaminant Level) or State Drinking Water Levels. MCLs are derived from health-based
criteria (by USEPA from MCL goals; by DHS from one-in-a-million, or 10-6, incremental
cancer_ risk estimates for carcinogens, and from threshold toxicity levels for non-

, carcmogens) These are applied to protect MUN and GWR beneficial uses. Additional

monitoring will be required for future reasonable potential analysis- (RPA). If new data -
indicates that there is: RPA to exceed the California Toxics Rule (CTR) criteria, the permit
will be reopened to modify the limits, at the next practicable Board meeting.

Concentration expressed as total recoverable.

This constituent shows reasonable potential to cause or to contribute to an exceedance of

-a water quallty objective (WQO).

This limit was included in Order No. 95-081. The limit was -originally based on the USEPA
document, Quality Criteria for Water 1986 [EPA 440/5-86-001, May 1, 1986}, also referred
to as the Gold Book. In November 2002, USEPA adopted National Recommended Water
Quality Criteria:2002, which replaced the Gold Book. USEPA's National Recommended
Water Quality Criteria: 2002 contains the same WQO for this pollutant that was |n the Gold
Book.

This limit is based on most stringent CTR criteria [Criterion Continuous Concentration
(CCC)] for the protection of freshwater aquatic life. To arrive at this calculated limitation,
the CTR CCC was adjusted, according to SIP Section 1.4..

Federal Register Vol. 65 No. 97, page 31689, dlscusses the baSIS for the aquatic life
criteria in the !CTR. The Cntenon Maximum Concentration (CMC), a short term
concentration limit, and the Criterion Continuous Concentration (CCC), a four day
concentration limit, are designed to provide protection of aquatic life and'its uses from
acute and chronic toxicity to animals and plants. The criteria are intended to identify
average pollutant concentrations which will produce water quality generally suited to
maintenance of aquatic life and designated uses while restricting the duration of
excursions over the average so that total exposures will not cause unacceptable adverse
effects

Federal Register Vol. 65, No. 97, page 31691, discusses how CCC is intended to be the
highest concentration that could be maintained indefinitely in a water body without causing

. an unacceptable effect on aquatic community or its uses.

7.

Based on most stringent CTR criteria for the protection of human health from consumption
of organisms only.. These limitations were calculated in accordance with the procedures
specified in the SIP Section 1.4, where, the average monthly effluent limitation (AMEL) is
equal to the CTR human health criteria, and the daily maximum effluent limitation (DMEL)
is equal to the product of the CTR human health criteria and a multiplying factor.

The mass emissioh rates are based on the existing plant-design flow rate of 12.6 mgd, and
are calculated as follows: Flow(MDG) x Concentration (mg/L) x 8.34 (conversion factor) =
Ibs/day. However, the design capacity will incrementally increase to 21.6 MGD, as the
phased plant upgrade approaches completion, by the fall 2004. The mass-based effluent
limitation will accordingly be modified upon certification and approval of increased treatment
plant capacity. During wet-weather storm events in which the flow exceeds the design
capacity, the mass discharge rate limitations shall not apply, and concentratlon limitations

- will provide the only applicable efﬂuent limitations.

F-42



~ County éanit_atio_n Districts of Los Angeles County . .. CA0054216
Valencia Water Reclamation Plant ‘ ' _ v ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet SR : R

E._ Basis for priority pollutants:

Mixing zones, dilution credits, and are not used in the accompanying order and
would be inappropr’iate to grant in light of the following factors:

‘a. - The Valencia WRP discharge contributes the largest flow into the Santa -
Clara watershed in the vicinity of thé discharge point; it overwhelms the
receiving water providing limited mixing.and dilution; : :

. b. " Even in the absence of the Valencia WRP discharge, the receiving water
primarily consists of nuisance flows and other effluents, limiting its ability to

assimilate additional waste;

c. - Several reaches of the Santa Clara River [including those subject to this
Order] are 303(d) listed (i.e, impaired) for certain constituents;

" d. Impaired waters do not have the capacity to assimilate pollutants of concern
at concentrations greater than the app_lic_able objective;

e. For the protection of the beneficial uses, such as rare,' threatened, or
endangered species, ‘ ' ' :

f.  For the protection of warm freshwater habitat;

; g For the protection of the beneficial uses; such as estuarine habitat; marine
’ habitat; wildlife habitat; : v . :

h. Consistent with Antidegradation Policies;
i. Because a mixing zone study has not been condticted; and,

1 Because a hydrologic model of the discharge and. the receiving water has
- not been conducted. : '

" Allowance of ‘a mixing zone.is in the Regional Board’s discretion under Section
1.4.2 of the SIP and under the Basin Plan (Basin Plan Chapter 4, page 30). I
the Discharger subsequently conducts appropriate mixing zone-and dilution
- credit studies, the Regional Board can evaluate the propriety of granting a
mixing zone or establishing dilution credits. :

On July 16, 2003, the State Board adopted Order No. WQO 2003-0009,
directing Regional Board staff to work with CSDLAC, once data was provided,
to determine whether dilution and attenuation are appropriate factors to
consider in developing effluent limits to protect the GWR beneficial use, in the
- Whittier Narrows WRP NPDES' permit. However, this does not apply to the
Saugus or Valencia WRPs, because CSDLAC has not provided the necessary

F-43



County Sanitation Districts of Los Angeles County o | CA0054216 -
Valencia Water Reclamation Plant .- . | Order No R4-2003-XXXX
Waste Discharge Requirements Fact Sheet

site-specific data’ or studies regarding the ground water basms in the Santa
Clarita or Valencia areas. . :

F. ‘Exampl‘e calcula’non:'Mercurv -

I a limit required? What is RPA?

a.

From Attachment A, Reasonable Potential & Limit Derivation, we
determined that Reasonable potentlal analysns (RPA) = Yes, therefore a -
fimit is requnred

- Step 1: |dentify applicable water quality criteria.

From California Toxics Rule (CTR), we can obtain the Criterion Maximum
Concentration (CMC) and the Criterion Continuous Concentration (CCC).

Freshwater Aquatic Life Criteria:

CMC = NA pg/L (CTR page 31712, column B1) and

CCC = NA pg/L (CTR page 31712, column B1); and

Human Health Criteria for Water & Organisms = 0. 051|Jg/L (CTR
page 31712, column D2).

Step 2: Calculate effluent concentratien allowance (ECA)

ECA = Criteria in CTR, since no diiution is allowed.

Step 3: Determine' long-term a\}eraqe (LTA) discharge condition

i Calculate CV:

 CV = Standard Deviation / Mean
= 0.6 (By default because data was > 80% nondetect, SIP page 6)

i, Find the ECA Multiplfers from SIP Table 1 (page 7) or by

calculating them usmq equations on SIP page 6. When CV = 0.6,
then:

ECA Multiplier acute = 0.321 and
: ECA Multiplier acute = 0. 527

il ‘ LTA acute = ECA acute x ECA Multlpher acute

= NA pg/L x 0.321 = NA pg/L

iv.  LTA chronic = ECA chronic x ECA Multiplier chronic
= NA pg/L x 0.527 = NA pg/L

Step 4: Select the lowest LTA

In thislcase, the lowest LTA is not applicable.

F-44



-7

SRS LA A L L e e S L L2 2 2L e s LRI T e W e

County Sanitation Districts of Los Angeles County _ S »CAOQ542'16
Valencia Water Reclamation Plant . Order No. R4-2003-XXXX"
Waste Discharge Requireme,nts Fact Sheet ' ' 4

| Step 5: Calculate the -Average Monthly Effluent Limitation (AMEL) &
Maximum Daily Effluent Limitation (MDEL) for AQUATIC LIFE

i. Find the multipliers. You need to know CV' and n (frequency of
sample collection per month). If effluent samples are collected 4
“ times a month or less, then n=4. CV was determiined to be 0.6 in a
previous step. ' T

AMEL Muttiplier = 1.552
MDEL Multiplier = 3.114

ii. . AMEL aquatic life = lowest LTA (from Step4) x AMEL Mu’lﬁpﬁer“
S =NA pg/L x 1.552 = NA pg/L '

ii.  MDEL aquatic life = loWest LTA (from Step4) x AMEL Multiplier
: =NA ug/l x3.114 = NA pg/L '

Step 6: Find the Average Monthly Effluent Limitation (AMEL) & Maximurh
Daily Effluent Limitation (MDEL) for HUMAN HEALTH :

i.  Find factors. Given CV = 0.6 and n = 4.

For AMEL human heélth limit, there is no factor.
The MDEL/AMEL human health factor = 2.01

ii. AMEL human health = ECA =0.051 pug/L

iii. MDEL human health = ECA x MDEL/AMELFA factor
=0.051 pg/L x 2.01 =0.102 pg/L

Step 7: Compare the AMELS for Aquatic life and Human health and
select the lowest. Compare the MDELSs for Aquatic-life and Human health
- and select the lowest :

i. Lowest AMEL = 0.051 pg/L (Based on Human Health protection)
ii.  Lowest MDEL = 0.102 pg/L (Based on Human Health protection)

G. A numerical limit has not been prescribed for a toxic constituent if it has been
determined that it ‘has no reasonable potential to cause or contribute to
excursions of water quality standards. A narrative limit to comply with all water

- quallity objectives is provided in Standard Provisions for the priority pollutants,
which have no available numeric criteria.

H.  The numeric limitations contained in the accompanying Order were derived
using best professional judgement and are based on applicable state and
federal authorities, and as they are met, will be in -conformance with the goals
“of the aforementioned water quality control plans, and water quality criteria;

F-45



- County Sanitation Districts.of Los Angeles County : o - CA0054216
Valencia Water Reclamation Plant . ' ' Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet : '

and will protect and maintain existing and potential beneficial uses of the
receiving waters.. : .

X. INTERIM REQUIREMENTS

1.

Pollutant Minimization Program

A.

C.

Thefaccompanying Order provides for the use of Pollutant Minimization Program,

developed in conformance with Section 2.4.5.1 of the SIP, when there is evidence
(e.g., sample results reported as DNQ when the effluent limitation is less than the
MDL, sample results from analytical methods more sensitive than those methods
included.in the permit in accordance with sections 2.4.2 or 2.4.3 above, presence

of whole effluent toxicity, health advisories for fish consurnption, results of benthic

or aquatic organisms tissue sampling) that a priority pollutant is present in the
discharger’s effluent above an effluent limitation. :

The Discharger shall develop a Pollutant -Minimization Program. (PMP), in:
accordance with Section 2.4.5.1.,0f the SIP, if all of the following ‘conditions are
true, and' shall submit the PMP to the Regional Board wrthln 120 days of
determining the conditions are true:

a. when there is evidence that the priority pollutant is present in the effluent
- above an efﬂuent limitation and either:

i A sample result is r'eported as detected but not quantified (DNQ) and
' the effluent Iimitation is less than the reported ML; or

i. A sample result is reported as nondetect (ND) and the efﬂuent
Ilmltatlon is less than the MDL. :

b. Examples of evidence that the priority pollutant is present.in the effluent
above an effluent limitation are: v

i.  sample results reported as DNQ when the effluent Ixmltatlon is less
than the method detection limit (MDL);

ii. . sample results from analytlcal methods more sensitive than those
’ methods included in the permit in accordance wrth Sections 2.4.2 or
24.3; :
iii. presence of whole effluent toxioity;
iv.  health advisories for fish oonsumption;' or,

v.  results of benthic or aquatic organism tissue sampling.

The goal of the PMP is to reduce all potential sources of a priority pollutant(s)‘
through pollution minimization (control) strategies, including pollution prevention

F-46



County Sénitation Districts of Los Angeles County

‘CA0054216

Valéncia Water Reclamation Plant | ' Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet : _ _ '

measures as appfopriate, to maintain-the effluent concentration at or below the
WQBEL. -

In a letter dated June 30, 2000, CSDLAC proposed ajplan with a logical sequence
of actions to achieve full compliance with the limits in the accompanying Order.
The first phase of the plan is to investigate the sources of the high levels of

- contaminants in the collection system. If the sources can be identified, source’

reduction measures (including, when appropriate, Pollution Minimization Plans)
will be instituted. At the time the accompanying Order is considered, CSDLAC is
unsure whether or not all sources contributing to the high contaminant levels can
be identified. ~Therefore, a parallel effort will be made to evaluate the ‘
appropriateness of Site Specific Objectives (SSO) and, when necessary, Use’
Attainability Analyses (UAA), and modifications to and/or _construction of, -
treatment facilities. If it is determined that a SSO or UAA is necessary, CSDLAC
will submit a written request for a SSO study, accompanied by a preliminary
commitment to fund the study, to the Regional Board. The Discharger will then
develop a workplan.and submit it to the Regional Board for approval prior to the
initiation of the studies. ' :

2. Interim Limits -

A.

The Valencia WRP may not be able to achieve imAm’ediate compliance with the

limits for mercury, cyanide, and acrylonitrile contained in Section .LA.2.(b). Data - -

submitted in previous self-monitoring reports indicate that mercury, cyanide, and

-acrylonitrile have been detected in the effluent, at least once, at a concentration E

greater than the new limit proposed in the accompanying Order.

40 CFR, Section 131.38(e) provides conditions under which interim effluent limits
and compliance schedules may be issued, but the current Basin. Plan does not
allow inclusion of interim limits and compliance schedules in NPDES permits for
effluent limits. - The SIP allows inclusion of interim limits in NPDES- permits for
CTR-based priority pollutants. . The CTR provides for a five-year maximum
compliance schedule, while the SIP allows for longer, TMDL-based compliance
schedule. However, the USEPA has yet to approve the longer compliance
schedules. Therefore, this Order includes interim limits and compliance schedules
based on the CTR for CTR-based priority pollutants limits'when the Discharger
has been determined to have problems in meeting the new limits. This Order also
includes a reopener to allow the Regional Board to grant TMDL-based

“compliance schedules if the USEPA approves. the longer compliance schedule

provisions of the SIP. For new non-CTR-based limits prescribed in this Order for
which the Discharger will not be able to meet immediately, interim limits and -

compliance dates are provided in an accompanying Time Schedule Order.

In conformance with the CTR and the relevant provisions of SIP Section 2.1, the
Discharger has submitted documentation that diligent efforts have been made to
quantify pollutant levels in the discharge and the sources of the poliutants
entering the POTW. In addition, the Discharger already has in place a source
control and pollutant minimization approach through its existing pollutant
minimization strategies and through the pretreatment program. The duration of

F-47



County. Sanitation Districts of Los Angeles Cvoun"cy _ , o ' QA0054216
Valencia Water Reclamation Plant . , : ~ Order No. R4-2003-XXXX
Waste Discharge Requirements Fact Sheet : .

interim requirements established in this order was developed in coordination with
- Regional Board staff and the Discharger, and the proposed schedule is as short

as practicable. In fact, the five-year compliance schedule is based on the
~ maximum duration compliance. schedule available because the Regional Board
* anticipates it will take longer than five years to achieve the final limits.

F-48



Table A1

CSDLAC -
Nitrogen Species Effluent Data

Valencia WRP

Date

“TAmmonia (mg/L)

12/5/1995

Date Nitrate (mg/L-N) |Nitrite (mg/L-N) | Nitrate + Nitrite
1/17/1995 11.3| 1/17/1995 8.24| 1.53 - 9.77
2/16/1995 15| 2/16/1995 7.35 2.11). 9.46
3/13/1995 10.6] 3/13/1995 8.24 1.83{ - .10.07
4/4/1995 13| 4/4/1995 6.1 1.83 7.93
4/18/1995 -13.9| 5/23/1995 4.09 2.02 6.11
4/20/1995 11.1] 6/12/1995 2.37 1.55 . 3.92
4/23/1995 7.8] 7/18/1995 6.14 2.03 8.17
4/25/1995 ~12.7] 8/28/1995 3.22 .16 4.82
4/27/1995 10.7| 9/13/1995 16.43 1.7) 18.13:
~ 4/30/1995 ~11]10/24/1995 8.1 1.75| 9.85
5/2/1995 13.7111/21/1995 7.42 2.54 - 9.96
5/4/1995 16.1| 12/6/1995 7.49 1.22. 8.71 ..
5/7/1995 8.5] 1/10/1996 7.16 . 2.56 9.72
5/23/1995 18.7] 2/12/1996 3.04 1.5 4.54
. 5/25/1995 19.1]  3/4/1996 4.12 248 6.6
6/6/1995 20.8| 4/24/1996 12.12 2.42 1454 -
6/9/1995 22.4| 5/6/1996 2.37 1.77 4.14
6/12/1995 19.7] 6/5/1996 - 4.23 . 1.24 5.47
6/26/1995 5.5 "7/15/1996 3.23 0.98 4.21
6/28/1995 18.2] 8/13/1996, 3.71 0.77 4.48
6/30/1995| | 14.8| 9/17/1996 2.72 0.81 3.53
7/9/1995|" 7]10/23/1996| 5.25 0.45 5.7
7/10/1995 6.3] 11/12/1996| 4.04 061" - 465
7/11/1995 21.4| 12/3/1996 8.84 1.16]: 10
7/14/1995 17.1| 1/21/1997 3.15 0.96 4.1
7/18/1995 17.5] 2/12/1997]| - 7.24 0.25 - 7.49
7/23/1995 9.4|  3/3/1997 3.42 0.19 3.61
7/26/1995 14.8]  4/1/1997 5.32 0.38 57
7/30/1995 18.1]  5/6/1997 3.08 0.45 3.53 .
8/7/1995| . 6.7] 6/10/1997 2.94 0.34 3.28
8/7/1995| . 7| 7/23/1997 -5.12 4.7 9.82.
8/8/1995 8.8| 8/5/1997 6.3 0.44 6.74
8/11/1995 14| 9/25/1997 5.41 0.18 '5.59
8/27/1995 _ 8.15/10/29/1997 0.97 1.19 2.16
8/28/1995 14| 11/17/1997 8.71| 1.03 9.74
8/29/1995 11| 12/9/1997 7.9 1.55 9.45
8/31/1995 16.3| 1/13/1998 0.36 0.76 1.12
9/5/1995 10.2] 2/24/1998 0.66 1.75 241
9/7/1995 15.7| 3/29/1998| - 0.43 -0.93 1.36
9/10/1995 10.6| 4/21/1998 6.94] 2.58 9.52
9/13/1995 11.3] 4/29/1998 2.44 1.54 3.98
© 9/19/1995 13.4] 5/19/1998 j 3.14 221 - 535
9/21/1995 14.6| 6/9/1998 5.29 1.37 6.66
9/24/1995 7.08} 7/21/1998 3.12 0.61 3.73 .
10/4/1995 21.4| 8/18/1998 6.22 1.24 7.46
10/5/1995 15.6] 9/1/1998 4.43 1.74 6.17
10/24/1995 14.8]10/28/1998 9.01 2.65 11.66
11/1/1995 19.6] 11/4/1998 9.38 1.88 . 11.26
11/2/1995 17.1] 12/20/1998| . 1.28 2.13 3.41
11/7/1995 11.1]. 1/13/1999 -~ 7.52 1.71 9.23
11/21/1995 17.91 2/24/1999 6.8 2.42 9.22
12/4/1995 15.5{ 3/24/1999 7.52 1.91 9.43
17.4| 4/27/1999 1.5] 3.95

2.45

1/8




Table At

CSDLAC - Valencia WRP
Nitrogen Species Effluent Data

Date . Ammonia (mg/L) {Date - |Nitrate (mg/L-N) |Nitrite (mg/L-N) | Nitrate + Nitrite
12/6/1995] |- . "20.3| 5/10/1999 2.11 1.34 3.45
1 12/8/1995| | - 22.7| 6/15/1999 , 2.68 1.05 3.73
©1/10/1996] | 20.9{ 7/13/1999 ) 1.81 1.59 3.4
1/25/1996( | 20.6| 8/10/1999| . 3.31 1.2 4.51
2/12/1996| |- 16.8| '9/13/1999 - 3.03 1.21 4.24
2/14/1996 . 21.4]10/21/1999 6.28 ) 0.82] - 7.1
2/15/1996 D 20.5] 11/28/1999 ‘ - 2.94 : 1.78 4.72
3/3/1996| |- ~10.8] 12/14/1999 1.79 1.16 -2.95
3/4/1996 ’ 19.3| 1/19/2000] 3.28|. : 19| ©  5.18
3/5/1996 - 21.5| 2/14/2000 2.41] - 1.33 3.74
- 3/7/1996 17.3] 3/14/2000 2.44] 1.73 417
4/3/1996 21.3| 4/19/2000 . 5.32| - 22 7.52
4/24/1996 16.5] 5/17/2000 4.81] . '+ 3.32 - 8.13
5/6/1996 : 18.6] 6/1/2000 _5.98 1.65 7.63
5/7/1996 21.9| 7/11/2000 7.35" 2.63 9.98
5/10/1996 ) 16.1] 8/16/2000 3 . 1.88] = 488
5/12/1996 13.7] 9/21/2000 © 4.93] . 1.52 6.45
6/5/1996 . 16| . 10/4/2000 8.35 . 0.76 9.11
6/18/1996 10.7] 11/15/2000 . 6.87( 1.86 8.73
6/20/1996 - 12.9] 12/6/2000 6.95 . 2.37 - 9.32
6/23/1996 10.4] 1/10/2001| - 5.92 2.76 8.68
7/7/1996 9.7| 2/8/2001 4.45 . 2.94 7.39
7/9/1996 16.7] 3/14/2001] . 5.9 142 - - 7.32
7/15/1996] .| - 16.3|  4/2/2001 A 0.32 - 1.56] ° 1.88
- 7/23/1996 19.4] 5/7/2001 0.16 3.17 3.33.
7/28/1996 : 11.7| 6/12/2001] . 2.78 - 4.98 7.76
8/8/1996 17.91 7/16/2001 . 5.24| | 1.72 - 6.96
8/11/1996 10.7| 8/20/2001| 114 ) .2.88, . 3.82
8/13/1996 E 18| 9/12/2001 1.38] 558! - -6.96
9/3/1996| A .16.4| 10/23/2001 1.98 3.28 5.26
9/5/1996 17.9| 11/13/2001 1 1.92 3.02
9/8/1996 8.31| 12/10/2001 0.88 1.49| . 237
-9/17/1996 17.8| 1/14/2002 - 1.88 3.06 4.94
10/1/1996 . 21.5( 2/11/2002 1.62 2.42 4.04
- 10/3/1996 . 19.5] 3/26/2002 1.34 3421 4.76
10/6/1996 ] 11.1]  4/1/2002 0.77 . ..236| - 3.13
10/23/1996 _ 24.6| 5/20/2002 . 1.53 3.24 4.77
11/12/1996 22.9|  .6/3/2002 2.06 ' 3.09 5.15
11/12/1996 ©24.9) 7/17/2002] - 2.87] - - 3.78 6.65
11/14/1996 23} 8/13/2002 0.1 272 2.82
11/17/1996 13.2] 9/11/2002 0.96 2.99 3.95
12/3/1996 19.8] 10/7/2002 1.3 - 3.84 5.14
12/8/1996 R 13.3{ 11/11/2002 3.32 , . 271 6.03
12/12/1996 . 21.5] 12/16/2002 4.61 1.96 6.57
- 1/12/1997 v . 13.4] 1/6/2003 ~ 3.8 1.72] 5.52
1/21/1997 28.3| 2/24/2003| 3.93 239 - 6.32
2/2/1997 11.3] 3/3/2003 347 257! - 574
2/4/1997 L 18.7| 4/9/2003 2.03 2.65 4.68
‘2/6/1997 B 24.2| 5/20/2003 12.38 © 083 13.21
2/12/1997 ' 24.2)  6/8/2003 - 27| . 1.08f - 3.78
3/2/1997 15.2| 7/16/2003 7.18 0.32 7.5
3/3/1997 18.8 '
3/4/1997 24.5

2/8




Table A1

' CSDLAC - Valencia WRP -
- Nitrogen Species Effluent Data

: |Date

Ammonia (mg/l) [Date | Nitrate (mg/L-N) [Nitite (ma/LN)

Nitrate + Nitrite
'3/6/1997 19
4/1/1997 21
4/20/1997 13.3]
4/22/1997 26
4/24/1997 22.8
5/6/1997 171
5/18/1997 13.1
5/20/1997 24.4| -
5/22/1997 174
6/10/1997| 21.7
6/15/1997 12.4
6/17/1997 23.2
6/19/1997 | 16.8
7/22/1997 22.7
7/23/1997 18.3
7/24/1997 22.7
7/27/1997 10.5
8/5/1997 15.5
8/12/1997 15.1
9/16/1997| - 18.9|7
9/18/1997 15.7
9/21/1997 10
9/23/1997 20.8
9/25/1997 13.6{
9/25/1997 15.9
9/28/1997 10.7
110/14/1997| 17.9
10/16/1997| 21}
10/19/1997 9.18
10/29/1997 6 16.5
11/11/1997 18.7
11/13/1997] 16
11/16/1997| - 10.5
11/17/1997 14.8
12/2/1997 6.99
12/4/1997 10.5
12/7/1997 6.26
12/9/1997 12.5
1/13/1998 31.5]
1/20/1998 31.7
1/22/1998 32.2
1/25/1998 16
2/17/1998 27.8
2/19/1998 257
2/22/1998 11.8
2/24/1998 17.8
3/17/1998 25
3/19/1998 21.7
3/29/1998 18.5
4/21/1998 12.8
4/23/1998 21.1
4/26/1998 15.3
4/29/1998 21.3

3/8



Tablg A1

'CSDLAC - Valencia WRP
Nitrqgen Species Effluent Data -

Date Ammonia (mg/L) |Date’ Nitrate (mg/L-N)- |Nitrite (mg/L-N) .| Nitrate + Nitrite
5/19/1998 - 19.2 ' o P ;
5/19/1998 21.7
5/21/1998 20
5/24/1998 6.4

6/9/1998 o 1227

6/9/1998 C 22.1
6/11/1998 : 18.1
6/14/1998 : - 13.3
7/21/1998 - 203
7/21/1998 16.4
7/23/1998 . 23.3
7/26/1998 13.5
8/11/1998 T 15.2
8/13/1998 © 14
8/16/1998 6.53
8/18/1998 16

- 9/1/1998 20.3
9/22/1998 ' -16.9
9/24/1998 13.3
9/27/1998 © 459

10/20/1998 15

10/22/1998 15.1].

10/25/1998 : 10.6

10/28/1998 - 22.3
11/4/1998 20.3

11/10/1998) | = .21.7

11/12/1998 14.8

11/15/1998 12.1
12/8/1998| | 20.9

12/10/1998 : 20.7 .

12/13/1998 ] 14 b

12/20/1998 ' - 141
1/13/1999 - . 13.2
1/19/1999 . 19.9
1/21/1999 20.8
1/24/1999 ‘ 11.5
- 2/9/1999| . . 107
2/11/1999 15.3

--2/14/1999 : 8.92
2/24/1999 11.9
- 3/9/1999 L 11.3

- 3/11/1999 : 19.2
3/14/1999 18.9
3/24/1999| | 12.4 i
4/13/1999 18
4/14/1999 _ 17.2
4/15/1999 18.8
4/18/1999 . . 14
4/27/1999 , 14.8
5/10/1999 0.7
5/11/1999| |- ' 20.1
5/13/1999 ' 20.6
5/17/1999 15.4

4/8




Table A1

' CSDLAC - Valencia WRP
. Nitrogen Species Effluent Data

_|Date Ammonia (mg/L) |Date INitrate (mg/L-N) |Nitrite (mg/L-N) [ Nitrate + Nitrite
6/1/1999 18.9 : ;. '
6/3/1999 -20.2
6/6/1999 18.7

6/15/1999| 21.4
7/6/1999 "19.1
7/8/1999 18.1

7/11/1999 15.8

7/13/1999 - 20.2

8/10/1999 16.8

8/17/1999 16.7

8/19/1999 174}

8/22/1999 12.7
9/7/1999 21.3
9/9/1999 16

9/12/1999 “12.5

9/13/1999 14.4

10/21/1999 15.7
10/26/1999 14.3
10/28/1999 - 14.8

'[10/31/1999| 14.1]

11/9/1999 121 -

11/11/1999|. 17.2
11/14/1999 134
11/28/1999 14.1
12/14/1999 224
'112/28/1999 234
12/30/1999 20.1
1/2/2000 16.2

1/18/2000 23.8

1/19/2000 19.3

1/20/2000 18.5

1/23/2000 19.6
2/8/2000 13.7

2/14/200Q 14.1 “
3/1/2000 17.1
3/2/2000 18.1
3/5/2000 . 12.9

3/14/2000 224

4/19/2000 17.5

4/25/2000 21.8

4/27/2000 ; 26.4

4/30/2000 29

"5/17/2000 12.2

5/23/2000 19.2

5/25/2000 17.14

5/28/2000 18.9
6/1/2000 18.8

6/20/2000 23.6

6/22/2000 254

6/25/2000 19.5

7/11/2000 10.2

7/25/2000 31.5

7/27/2000 23.6

5/8




CSDLAC - Valencia WRP

Table A1

Nitrogen Species Effluent Data

Ammonia {mg/L)

Date Date Nitrate (mg/L-N) |Nitrite (mg/l.-N) | Nitrate + Nitrite
- 7/30/2000 176 e R '
8/15/2000 C 27
8/16/2000 20.9
8/17/2000 25
8/20/2000 18.1
9/12/2000| - 14.2
9/14/2000 - 17.3
9/17/2000 9.68
9/21/2000 12.7
10/4/2000 12.2
10/17/2000 13.9
10/19/2000 11.7
10/22/2000 10.6
10/31/2000 15.6
11/2/2000 13
11/5/2000 18.1
11/5/2000 13.5
11/15/2000 14.4
12/5/2000| 20
12/6/2000 14.7
- 12/7/2000 19.1
12/10/2000 14.9]
1/10/2001 15.8
1/16/2001 29.5
*1/18/2001 237
1/21/2001 20.1

2/8/2001 21.8
2/13/2001 12.9
2/15/2001 10.1
2/18/2001 12.6]-

3/6/2001 15.1
.3/8/2001 16.8
3/11/2001 17.8
3/14/2001 13.9
3/24/2001 . 19.3

4/2/2001 . 23.6

4/3/2001 26.4

4/5/2001 26

4/8/2001 14.5

5/7/2001 24.2

5/8/2001 ©26.3
5/10/2001 26.9
5/13/2001 21.5

6/5/2001]. 20.1
_ 6/7/2001 22.3
6/10/2001 11.4}
6/12/2001 17.1
7/10/2001 25
7/12/2001 29.1
7/16/2001 26.9
7/17/2001 28.7
7/19/2001 23.8
7/22/2001 16.4

6/8




Table A1

CSDLAC - Valencia WRP
.Nitrogen Species Effluent Data

Date

TAmmonia {mg/L)

Nitrate (mg/L-N) |Nitrite (mg/L-N)

Date Nitrate + Nitrite
7/22/2001 12.3 Co
8/7/2001 27.3
8/9/2001 194
8/12/2001 18.8
8/20/2001 17.6
9/12/2001 17.9].
9/18/2001 21.5
9/20/2001 25.7|
9/23/2001 20.4
10/9/2001 274
10/11/2001 26.6
10/14/2001 20
10/23/2001 24.5 - .
11/11/2001 25.3
11/13/2001 28
11/13/2001 27.2|.

-1 11/15/2001 29.6
12/10/2001 28.3
12/11/2001| - 29.4

112/13/2001 23.8

- 12/16/2001 21.7
1/1/2002 - 26
1/3/2002 36.1
1/6/2002 25

1/14/2002| - 22.4

2/11/2002 23

2/19/2002| 26.3

2/21/2002 27.9

2/24/2002 19.3

3/19/2002 23.5

3/21/2002 25.3

3/26/2002| 27.4

3/26/2002 26.9

3/28/2002 27.8 .
4/1/2002 22,7
4/2/2002 29.7 .
4/4/2002 24.7|
4/7/2002 22.2f

4/30/2002 254
51212002 -30.1
5/5/2002 22.5

 5/20/2002 20.6

6/3/2002 21.8
6/18/2002 26.8
6/20/2002 24.9
6/23/2002 19.2
7/17/2002 22.4
7/23/2002 21.9
7/25/2002 25.3|
7/28/2002 20.2
8/6/2002 27.5
8/8/2002 27.4
-8/11/2002 20.9

78



Taple At

CSDLAQ»- Valencia WRP
Nitrogen Species Effluent Data

Date | Ammonia (mg/L) |Date Nitrate (mg/L-N). |Nitrite (mg/L-N) | Nitrate + Nitrite
8/13/2002 25.2) ol ‘ -
9/3/2002} 27.1
9/5/2002 26.5
9/8/2002 14.9
9/11/2002| | 23.7
- 10/1/2002] - 13.8
10/2/2002 14.3|
10/3/2002 14.9
10/6/2002 16.8
10/7/2002 18.9)
11/11/2002 17.1] -
[ 11/17/2002 13.6|
11/19/2002 20.9
11/21/2002 17
12/12/2002 24.3
-12/15/2002 - 21.2
12/16/2002 17.4
1/6/2003| 22.4
1/14/2003 29.7
1/16/2003 27
1/19/2003 16.2
2/18/2003 19.41.
2/20/2003 21.6
2/23/2003 20.7
2/24/2003 15.7
3/3/2003 18.5
3/4/2003 24 4|
3/6/2003 23.2
3/9/2003 19.8
- 4/9/2003 22.6
4/22/2003| - 18.2
4/24/2003 19.6
4/27/2003 18.2
5/13/2003 6.52
5/15/2003 5.86
5/18/2003 5.2
5/20/2003 6.2
6/8/2003 4.6
6/10/2003 5.36
6/12/2003 - 5.52
6/15/2003 3.89
7/15/2003 1.69
7/16/2003 0.56
7/17/2003 - 1.27
7/20/2003 1.65
MAX 36.1 16.43| 5.58 18.13
MIN .. 0.56 0.1 0.18 1.12
AVE 17.85 4.394326923| 1.855769231| 6.250096154
- |ISTDEV 6.08 2.933374995] 1.011647404| 2.933435143
CV 0.667536814) 0.545136425

‘

-0.34]

- 8/8

0.469342402




-Table A2 '

CSDLAC - Valencia WRP

.- Temperature and pH Summary

T VALENCIA

VALENCIA -

VALENCIA

T VALENCIA

VALENCIA -

NPDES FLOW |FINEFFSS |FIN EFF BOD |FE PH FIN EFF TEMP
MG) (MG (MG/L) _|(NUMBER) __ |(DEGRESS F) | -
4 : 12| 22 37 51 7 7 61}
Date. NPDES FLOW |FINEFFSS_|FIN EFF BOD |FE PH FIN EFF TEMP
MIN 6.72 ] 51 . . 66
MAX 20.62 EEE - 44 82 84
AVE 10.59471315| 2.239404723|  6.954954955| 7.124524715|  75.36755387
STDEV 1.648615243] 0.868141732| 5.047763538| 0.154511435|  3.746975009
cvV 0.15560735] 0.387666295| 0.725779472| 0.021687262] 0.049716023

11



Table C1

CSDLAG - Valencia WRP
Chronic Toxicity Effluent Data

Species: Ceriodaphnia dubia

'Species: Fathead minnow (Pirhephalés)

Endpoints , Endpoints
A Survival Reproduction Survival _ Growth
Date NOEC % [TUc  INOEC % |TUc  |NOEC % |TUc INOEC % |[TUc
. 1/22/1996] -~ 60| 1.7 10 10.0 -
2/12/1996] 60| 1.7} 60 1.7
3/4/1996 100f 1.0 20 5.0
4/3/1996 100 1.0} 40 25
5/8/1996 1001  1.00 100 1.0
. 6/20/1996] 100]. - 1.0} 40 2.5
7125/1996 ' ' 60 1.7 60 NI
8/8/1996 100 1.0 60 1.7]
9/5/1996| 80 1.3 80 1.3
10/2/1996 60 1.7 40] 2.5
11/13/1996 40 2.5 40 2.5
12/9/1996 60 1.7 40 2.5
1/7/1997 NA NA
1/9/1997 40 2.5 20 5.0
2/3/1997 80 1.3 40 2.5
3/4/1997 80 1.3 20 5.0
4/22/1997 40 2.5 40 2.5
5/20/1997] 80 1.3 60 1.7
6/17/1997 100 1.0 - 60 1.7
7/24/1997 60 1.7 20 5.0 -
8/14/1997|NA NA -
9/18/1997] - 80 1.31- 20 5.0
9/25/1997 80 1.3} 20 5.0
10/16/1997 60 1.7 20 5.0
11/13/1997 - 100 1.0 40 2.5(
12/4/1997 100 1.0 60 1.7
Jan-98 40 2.5 40 .25
Feb-98 60 1.7 20 5.0
" Mar-98{ 60 1.7 20 5.0
Apr-98 60 1.7 20 5.0
May-98 100 1.0 - 80" 1.3
Jun-98 60 1.7 20 5.0
Jul-98 40 2.5 20 5.0
Aug-98 40 2.5 20 5.0
Sep-98 80 1.3 40 2.5].
Oct-98 80 1.3 20]. 5.0
Nov-98 80f. 1.3 20 5.0
Dec-98 80 1.3 40| 25|
Jan-99 80 1.3 20 5.0
Feb-99 100 1.0 40 2.5

13




Table C1

* GSDLAC - Valencia WRP
Chronic Toxicity Effluent Data

Species: Ceriodaphnia dubia {Species: Fathead minnow (Pimephales)
Endpoints Endpoints
_ Survival Reproduction - Survival . Growth
Date NOEC % [TUc  |NOEC % [TUc NOEC % [TUc [NOEC % |TUc

Mar-99 80 1.3] . 20 5.0 : - o
- Apr-99 .80 1.3 20 5.0
May-99 60| 1.7 40 2.5
Jun-99 80 1.3 40 2.5
Jul-99 80f - 1.3 60 1.7
Aug-99 60 1.7 - 20 5.0
Sep-99 60 1.7 20] . 5.0
Oct-99 40 2.5 20 5.0
Nov-99| 100 1.0 60 1.7
. Dec-99| - 60 1.7 60 1.7
Jan-00 60 1.7 40 2.5
Feb-00 80 1.3 60 1.7
Mar-00 100 1.0 40 2.5
Apr-00 60f 1.7 20 5.0
May-00] . .80} 1.3]° 60 1.7
Jun-00 60 1.7 20 5.0
Jul-00 60 1.7 20 5.0
Aug-00 60 1.7 40 2.5}
Sep-00 80 1.3 60 1.7
Oct-00 100 © 1.0 80 1.3}
Nov-00 80 1.3 20 5.0
Dec-00 80 1.3 40 . 25
Jan-01| 60 1.7 20| - 5.0
Feb-01 80 1.3} 60 1.7
Mar-01{ - 80 1.3 60 1.7}
Apr-01 40 2.5 20 5.0
May-01 40 2.5 20 5.0
Jun-01 40 2.5 20 5.0
Jul-04 40 2.5 20 5.0
- Aug-01 40 2.5 20| 5.0
Sep-01 40 2.5 20 5.0
Oct-01 40 2.5 40 25
Nov-01 60 1.7 20 5.0
Dec-01 60 1.7] 20 5.0
" Jan-02 40 2.5 20 5.0
Feb-02 40 2.5 20 5.0
Mar-02 40 2.5 20 5.0
Apr-02 40 2.5 20 5.0
May-02 40 2.5 20 5.0
_ Jun-02 40 2.5 20 5.0

2/3




. Table C1

CSDLAC - Valencia WRP
Chronic Toxicity Effluent Data

Species: Ceriodaphnia-dubia___|Species: Fathead minnow (Pimephales)

: Endpoints -~ - - - Endpoints
- Survival- Reproduction - _ Survival ‘ Growth
[Date . [NOEC % |TUc . [NOEC % {TUc - NOEC % -[TUc |NOEC % |TUc
Jul-02 - ' 1 20 500 . 20 5.0
Aug-02] - ] -k 20 5.0| 20 . 50
Sep-02 ’ o 40 2.5 20y - 5.0
Qct-02 : : e 100 1.0] 100] - 1.0

‘Nov-02 : S 100l 1.0} - 60 1.7
' ' 20 5.0f 20 5.0

cV ' 03| 04| 0.7 _
COUNT 560 60| 18.0 80|

3/3



Table D1

CSDLAC - Valencia WRP
Effluent Data

CIR i 2 3 4 5 6 — 7T 8

Antimony
rsenic

1/2 Arsenic

Béryllium

Cadmium

1/2 Cadmium

Chromium VI

Total Chromium

Copper

1/2 Copper

Lead

1/2 Lead

Mercury

polt Jug/l lugl |pg/l Bl Jpg/l  Jpglt ug/L v/l g/ Jpg/l pgll  |ugll
8/22/1995 3.6] 36[<0.01 <3 15 <10 <10 <20 10{<0.1.

aiin

9/25/1995 ] 1 1.6 16 <3 1.5{<20 <10 <10 <20 . 10[<0.1
9/26/1995 : : ) . .
11/14/1895 14 24 2.1/<0.01 <3 1.5{<20 <10 <10 5[<20 - 10{<0.1
11/15/1995 : i : ) :
1/23/1996
1/30/1996

2/7/1896

3/19/1996 3.6<1 0.5<0.01 <3 1.5]<20 <10 10 10]<20 1‘0 <0.1
3/20/1996 i i '

3/21/1996

5/20/1996 1.2<1 0.5/<0.0005 |<3 1.5/<20 <10 <10 5[<20 - 10<0.1
5/21/1996 1=

7/18/1996

7/25/1996

8/1/1996

-

- 9/17/1996 22 1

<0.01 . |<3 ) 1.5{<20 <10 [<10 - 5|<20 10/<0.1
9/18/1996 '

__11/18/1996 0.8 1.2| 1.2[<0.0005 |<3 1.5(<20 <10 <10 51<20 10]<0.1
11/19/1996 ‘ = - A
3/18/1997| 0.8]<1 0.5|<0.0005 |<3 1.5 10|<10 5[<20 - 10{<0.1
3/27/1997 i i

3/28/1997

4/24/1997

5/27/1997 0.6|<1 —0.5]<0.0005 <3 - 1.5} <10 <10 5[<20 1‘0 0.1

5/28/1997

9/17/1997 o7 1.2]  1.2[<0.0025 [<3 : 1.5 ) <l10 <10 §(<20 . 10<0.1
9/18/1997| = ] )

11/25/1997 0.5 1.4] 1.4|<0.01 <3 - 1.5 " |<40 <10 . 5|<20 10]<0.1
11/26/1997 ) : ) : -
12/2/1997 . . : )
3/24/1998 1< 0.5/<0.0025 [<3 1.5 <40 <10 5|<20 10{<0.1 -
3/25/1998 ) . :
5/20/1998 - 0.6)  1.3] 1.3|<0.0025 |<3 1.5 <40 <10 .5|<20 - - 10 0.4
5/21/1998 : :
5/26/1998 .

. 9/11/1998| 0.5] . 1.1 1.

9/2/1998 .
11/23/1998| . 0.6/<1 0.5/<0.0025 [<3 15 <10 <10 5|<20 10{<0.1

11/24/1998 ) :

3/2/1999 09/ 11 1.
3/3/1999 . . .
5/18/1999 1.31<1 0.5|<0.0025 |<3 1.5 <10 <10 5|<20 10 0.1
5/19/1999 . ) L '
5/20/1999 : , )
9/14/1999 1 1.1 1.1<0.0025 [<2 1 <10 <10 - 5l<20 . 10 0.2
9/15/1999. . : B . :

11/22/1999 1]<1 0.5|<0.0025 |<2- . 1 <10 <10 5|<10 : 5|<0.1

11/23/1999 )

11/29/1999 - )
3/14/2000 0.8<1 0.5[<0.0025 [<2 1 <10 <10 5(<20 10 0.1
3/15/2000 :

3/16/2000 ]
5/16/2000 1.2{<1 0.5{<0.0025 [<2 : 1 <i0 <10 5/<10 5 0.5{

-

<0:0025 {<3 15 <10 <10 5/<20 10{<0.1

-

<0.0025 |<3 15 <10 |<10 5/<20 10] - 04

Note: Detected but not Quantified (DNQ) values are in italics.
Other priority pollutants not listed were not detected inthe effluent. - : ) 112



CSDLAC - Valencia WRP

Table D1

Other priority pollutants not listed were not detected inthe effluent.

Effluent Data
CTR 1 2| 3| 4 5b - |5b 7 8|.
: E
2l o 384 & & 3 2 5 s & 8 9
z £ & < = £ O S w o o o g 3
o E| g « & 3 N £ 3 8 o 8 ol 8|
© < < = i) ] = [ [ (&) = ] = =
. MG/L [pg/l [pg/L [ug/l |poll Hg/l pg/l ug/L pg/L pg/ll  ipg/l [poll g/l ug/l
5/18/2000 . ) - i
5/17/2000 : -
9/15/2000 09| 1.4] 1.4]<0.0025 |<2 1 <10 - <10 5{<10 5 0.1
9/20/2000 . . . : B -
11/28/2000( 1.1 1.2] 1.2]<0.0025 |<2 1 <10 <10 5{<10 5({<0.1
11/29/2000 . E
3/13/2001 1 1.1 1.1]<0.0025 [<2 1 <40 <10 5(<10 51<0.1
3/14/2001 - ) .
5/15/2001
5/22/2001 : : :
5/23/2001 1.2]<1 0.5(<0.0025 |<2 11 <10 <10 5|<10 5|<0.1
5124/2001 :
5/29/2001
7/19/2001 2.5(<1 0.5}<0.0025 (<2 1]<10 1<10 <8 41<10 5|<0.1
8/2/2001 2.2{<1 0.5[<0.0025 |<2 11<10 <10 <8 4{<10 5{<0.1
9/4/2001| 0.09] 1.1]<1 0.5|<0.0005 |<0.4 0.2|<10 <10 9 9{<2 ~ 1{<0.1
9/12/2001] 0.08 1.4|<1 0.5]<0.0005 [<0.4 0.2{<10 <10 <8 4 "3 " 3(<0.1
10/9/2001- 1.6[<1 0.5/<0.0005 |<0.4 0.2{<10 <10 <8 41<2 11<0.1
11/1/2001] 0.08] 1.1j<1 0.5]<0.0005 {<0.4 0.2{<10 <10 <8 4|<2 1]<0.1
12/10/2001 1.8] 1.2| 1.2{<0.0005 |<0.4 0.2{<10 <10 <8 41<2 - 1l<0.1
1/7/2002 3.7(<1 0.5]<0.0005 |0.08 0.08 <10 8 8 1.9 1.9 <0.1 -
1/8/2002 o o <10 :
2/20/2002 13| 1.3] 1.3]<0.0005 |0.09- 0.09 <10 6 6 2 2|<0.1
2/21/2002 . ) : <10 :
3/11/2002] 0.09( -1.8l0.8 0.8 <0.0005 {0.22 0.22 <10 <10 5 5 2 2{<0.04
4/2/2002| E 13/0.2 (0.2 |<0.0005 |0.15 .|0.15  i<10 <10 3 3 1.9 1.9 <0.04
4/10/2002
4/18/2002
4/23/2002 - E
5/4/2002] ©0.09] 1.1]0.8  [0.8 |<0.0005 {0.07 0.07 <10 <10 5 . |5 1.9 1.9 <0.04
5/15/2002 : : ) :
5/22/2002
5/30/2002 . .
6/3/2002 1.410.7 |0.7 {0.00038 |0.15 0.15 <10 <10 2 2 2 2(<0.04
6/13/2002 -
. 6/19/2002| "
© 6/27/2002
71172002 0.7{<1 0.5(<0.0005 {0.06 0.06 <10 <10 12 2 1.6 1.6 <0.04
7/17/2002 -
.7122/2002
8/1/2002 : )
8/5/2002 0.710.8 0.8 [<0.0005 j0.14 0.14 <10 7 7 1.93 1.93 <0.04
8/6/2002 ’ <10 : .
9/4/2002| 0.1 110.6 |0.6 {<0.0005 [0.09 ~ 10.09 <10 4 4 1.61 1.61 <0.04
9/5/2002 .. "~ 1<10 ]
9/11/2002 *
9/18/2002
9/26/2002
10/1/2002] .
10/10/2002| 1.2{0.8 0.8 <0.0005 10.08 0.08 <10 <10 2 2 1.55 1.55 <0.04
11/4/2002] - 0.11 1.1]0.9 0.9 <0.0005 |<0.4 0.2 <10 2 2 1 1 '1<0.04
11/5/2002 ’ <10 -
12/4/2002 1.4|0.5. (0.5 <0.0005 [<0.4 0.2 <10 2 2 1 1 <0.04
12/5/2002 <10
Note: Detected but not Quantified (DNQ) values are in italics.
2112



Table D1

CSDLAG - Valencia WRP

Other priority pollutants not listed were not detected inthe effluent.

Effluent Data
CTR 1 2 3 4 56 5b 7 3
E
g o 8 & 5§ s 3 & .| & |
3 £ § I F g S sl oz 8 8 g & 3
x| Z B 08 g § ¢ 5l 8 8§ & & 4§ 08
MG/L jpg/l  |pg/t  |pg/L jpg/l pg/L pg/l pa/l. pg/l . jpo/t |ug/h fugl ~ ug/ pg/l
1/8/2003|  0:.09 1]0.5 0.5 <0.0005 |0.7 . |0.1 - 1<10 <10 2 2 117 . 1 - <0.04
3/17/2003 ) : : .
3/24/2003
4/1/2003 .
4/8/2003] 0.103 110.7__[0.7 |<0.0005 |0.1 0.1 <10 <8 116 16 - |<0.04
4/9/2003] 0.097 1]<1 0.5/<0.0005 |0.1 0.1 <10 <10 <8 4 3 - 3({<0.04
7/8/2003| 0.088 110.8 0.8 1<0.0005 |0.1 0.1 <10 3 3 2. 2(<0.04
7/9/2003| - ) <10 ’
7/16/2003 T ] -
3.6 0.00038] 0.22] 1.5/ ol - 0] 10 B 1 0.5
A . 3.6 0.00038 0.22 0 10 10 -3 0.5
MINIMUM 0.08 0.5 0.2 0.00038|. 0.06 0 10( 2 1 0.1
DETECTS 11 47 28 1 14 0] 1 16 17 8
COUNT 11 47 48 : 47 48 - 28 48| - 48 48 48
- |% NONDETECT 0 0| 41.67 97.8723| 70.8333 . 100| 97.9167| 66.67| 66.67| 64.5833 83.3333
ST DEVIATION 0.008| 0.669 0.559| #DIV/0! 0.61804| #DIV/Q! | #DIV/0I | 1.602 3.86682 |
AVERAGE 0.093] 1.234 0.854| 0.00038 0.80063] #DIV/0! 10 4.667 5.52063
CcV 0.1} 0.542 0.655| #DIV/O! 0.77194| #DIV/Ot | #DIV/0! 0.343 0.70043
Default CV 0.1 0.5 0.7 0.7 0.6 0.8~ 0.8 0.6 0.6 0.3 0.3 . 071 .. 07 0.6
CVA2 +1 1.010/ 1.250( 1.490),1.480 1.360 - 1.640 -1.360| - 1.360] 1.090| 1.250 = 1.490 = 1.490 1.360
Sigma 0.100| 0.472} 0.631| 0.631 0.555| #NUM! 0.703 0.555| . 0.555|-0.294| 0.472 0.631 0.631 0.555
Sigma 22 0.010| 0.223} 0.399| 0.399 0.307| #NUM! 0.495) -~ 0.307 0.307{ 0.086| 0.223 0.399 0.399! .0.307
Sigma-4 0.050| 0.246] 0.340| 0.340 0.294 0.385 0.385 0.294] 0.294| 0.149( 0.246 0.340 0.340 0.294
Sigma 4 22 0.002{ 0.061| 0.116| 0.116 0.086 0.148 0.148 0.086{ -0.086| 0.022 0.061 0.116 0.116|. 0.086
Z 99 %ile 2.326| 2.326| 2.326| 2.326 2.326 2.326 2.326 2.326 2.326| 2.326| 2.326 2.326 '2.326 2.326
0.5*Sigma*2 0.005| 0.112] 0.199| 0.199] " 0.154| #FNUM! 0.247 0.154] . 0.154] 0.043| 0.112] = 0.199 0.199 0.154
Z99% *Sigma 1 0.232)| 1.099] 1.469| 1.469| 1.290[ #NUM!I 1.636 1.280 1.290] 0.683| 1.099 1.469 1.469 1.290
ECA Acute 99 multiplier 0.797] 0.373] 0.281] 0.281 0.321| #FNUMI 0.249 0.321 0.321] 0.527| 0.373 0.281 0.281 0.321
0.5*Sigma 4 ~2 0.001/ 0.030] 0.058] 0.058 0.043 0.074] 0.074 0.043 0.043| 0.011/ 0.030 0.058 0.058 0.043
Z99%ile*Sigma 4 1 0.116] 0.573| 0.791] 0.791 0.683 0.896| - 0.896 0.683 0.683( 0.347{ 0.573 0.791 0.791 0.683
ECA-Chronic99 multiplier | 0.891| 0.581. 0.481] 0.481 0.527 0.440 0.440 0.527 0.527| 0.715| 0.581 0.481 0.481 0.527
Z 95%ile : 1.645| 1.645| 1.645| 1.645 1.645 1.645 1.645 1.645 1.645| 1.645| 1.645 1.645 1.645 1.645
295% *Sigma 4 0.082| 0.405| 0.559( 0.559 0.483 0.634 0.634 0.483 0.483| 0.245| 0.405 0.559 0.559 0.483
0.5"sigma 4 ~2 0.001] 0.030} 0.058} 0.058 0.043 0.074| .0.074 0.043 0.043| 0.011| 0.030 0.058, 0.058 0.043
AMEL multiplier95 1.084] 1.455| 1.651| 1.651| = 1.552 1.750 1.750 1.5652 1.552| 1.264| 1.455 1.651]  1.651 1.552
Z99% *Sigma 0.232| 1.099] 1.469| 1.469 1.290| #NUM! 1.636 1.280 1.290| 0.683| 1.099 1.469| 1.469 1.290
0.5* sigma’2 0.005| 0.112] 0.199} 0.199 0.154| #NUM!I 0.247 0.154 0.154} 0.043| 0.112 0.199 0.199 0.154
MDEL multiplier99 1.255| 2.684| 3.559] 3.559 3.114] #NUM! 4.009 3.114 3.114{ 1.896| 2.684 3.559| - 3.559 3.114
MDEL/AMEL Multiplier 1.157{ 1.845| 2.156| 2.156 2.006| #NUM! 2.291) . 2.006 2.006]| 1.500{ 1.845 2.156 2.156 2.006
MDEL/AMEL Multiplier 4.988( 1.679| 1.467| 1.467 1.555] #NUM! 1.401 1.555 1.555| 2.197| 1.679 1.467 1.467 1.555
Note: Detected but not Quantified (DNQ) values are in italics.
312



Table D1

CSDLAC - Valencia WRP
Effluent Data -~

CTR

10

11 12

13

14

16

17

18

19

1/2 Mercury

Nicke!

Selenium

1/2 Selenium

Silver
1/2 Silver
Thallium

Zinc

Cyanide

1/2 Cyanide

2,3,7,8-TCDD

Acrolein

ACRYLONITRILE

20

pg/t

pg/t

MGI/L

MG/L

B/l |pg/l  |ugi

pg/L

bg/t

UG/L

wa/L

™ |Benzene

UG/

™|Bromoform

UG/

8/22/1995

0.05

<20

<1

0.5

<10

pg/L

50

<10

Hg/t
- 5

9/25/1985

<20

1.1

(31541

<10 <2

50

<30

9/26/1995

<10

<2.5

<1

<0.3

<0.5

11/14/1995

0.0

<20

<1

0.5

<10

(4]

60

<10

[&114)

11/15/1995

- |<0.3

<0.5

1/23/1996

1/30/1996/

2/7/1996

3/19/1996

0.05

<20

<1

<10 <2

50

<10

3/20/1996

0.5

<3

3/21/1996

<25

<1

<0.5

5/20/1986

<20

<1

0.5

<10

30

<10

5/21/1986

0.05

7/18/1996

- 1<0.5

7/25/1996

8/1/1996

9/17/1996|

0.05

<1

0.5

<2

40

<10

9/18/1996

<20

<10

<3

<2.5

<1

0.3

05 |

11/18/1996

0.05

<20

<1

0.5

<10

40

11/19/1996

<10

<0.5

3/18/1997

0.05

<20

<q

0.5

<10 <1

40

<10

3/27/1997

<2

3/28/1997

<7.5

1.7

0.3

<0.5 -

4/24/1997

5/27/11997

0.1

<20

<10

30

<10

5/28/1997

<0.5

9/17/1997

<20

<1

0.5

<10 <1

50

<10

<1

9/18/1997

- 0.05

<10

<10

<0.5

<1

" 11/25/1997

0.05

<20

1.4

14

<10

<10

11/26/1897

50

<0.5

12/2/1997

3/24/1998

0.05

<20

<1

0.5

<10 <

30

<10 .

<2

3/25/1998

<10

<10

<0.5

<1

5/20/1998

0.4

20

<1

0.5

<10

©

<10

5/21/1998

<0.5

5/26/1998

9/1/1998

0.05

<20

.<_1

0.5

<10

50

<10

<2

9/2/1998

<1

<10

<10

<0.5

<1

11/23/1998

0.05

<20

<1

0.5

<10 .

<10

11/24/1998

30

<1

3/2/1999

04

<20

<A

0.5

<10 <0.5

50

<10

<1

. 3/3/1999

<10 .

<10

<0.3

<0.5

5/18/1999

0.1

<20

<1

0.5

<10 -

30

<10

5/19/1999

<0.5

5/20/19998

9/14/1999

0.2

<20

<1

0.5

<10 <1

40

<10

<2

9/15/1999

<10

<10

_<0.5

<1

11/22/1999

0.05

<20

<1

0.5

<10

40

<10

11/23/1999

<05

11/29/1999

3/14/2000

0.1

<20

<1

0.5

<10 <1

30

<10

3/15/2000

<2

3/16/2000

<10

<10

<0:3

<0.5

5/16/2000

0.5

<20

<1

0.5

<10

60

<10

Note: Detected but not Quantified (DNQ) values are in italics.
Other priority pollutants not listed were not detected inthe effluent.

412 .




Table D1

CSDLAC - Valericia WRP

Effluent Data
CTR 9 10 11 12 13 14 16 17 18 19 20
| o
o x
‘e g § e : 3 o 'z E
': 3 . E 5 8 £ o g s = al gl &
: 2 % = [} - = 2 = > o @ = @ 5}
; s 2 5 & & & § 9o § 8 5 3| g & ¢
=l =| & & F g el & & S F & g & &
i pg/l pg/L MG/L |MG/L [pg/l  |pg/iL pg/L ug/l |pglt po/l. lpg/l . JUG/L ug/l UG/L |UG/L
5/18/2000 . ’ . . ) i <0.5
: 5/17/2000 -
" 9/19/2000 0.1[<20 1.3 1.3|<10 5(<1 '40]<10 5|<2 :
) 9/20/2000f - : . <10 <10 <0.5 [<0.5
11/28/2000 0.05(<20 . |<1 0.5{<10 5 40|<10 5 -
11/29/2000 : . . <0.5
3/13/2001 0.05(<40 - |<1 0.5(<10 5/<1 40(<10 5 i ] i
3/14/2001 : <2 <10 <10 <0.5 |[<2
5/15/2001
5/22/2001] . .
5/23/2001 0.05]<20 <1 0.5{<10 5 20[<10 5
5/24/2001 <2
5/29/2001 . :
7/19/2001 0.05<20 <1 0.5| 0.042| 0.042{<1 20(<5 2.5 <2 <2 <0.5 |<0.5
8/2/2001 0.05(<20 <1 0.5] 0.054] 0.054|<1 20{<5 25 <2 <2 <0.5 [<0.5
9/4/2001 0.05[<20 . |<1 0.5! 0.093[ '0.093|<1 _20(<5 2.5 <2 <2 <0.5 [<0.5 |
9/12/2001 0.05(<20 <1 0.5[<25 12.5 30{<10 5 <10 <5 <0.5 (<05 |
10/9/2001 0.05(<20 <1 0.5 0.115] 0.115|<1 30(<5 2.5 <2 <2 <0.5 1<0.5°
11/1/2001 0.05[<20 <1 0.5| 0.127] 0.127|<1 30|<5 - 2.5 <2 <2 <0.5 [<0.5
12/10/2001 0.05[<20 <1 0.5 0.13] 0.13{<1 30|<10 5 <2 <2 <05 | 1
17712002 0.05(<20 0.6 0.6 0.106| 0.106|<1 30|<10 5 )
1/8/2002| . | . ] <2 <2 <0.5 1.9
2/20/2002 0.05(<20  [0.9 0.9 0.35]. 0.35{<1 30[<10 - 5 N
2/21/2002| | s : | ) . <2. <2 <0.5 17
3/11/2002{ - 0.02(<20 0.9 0.9 - 0.148| 0.148{<1 3017 7 <2 <2 - <0.5 1.2
4/2/2002 0.02}<20 0.8 0.8 0.21] 0.21{<1 4017 7 - <2 <2 <0.5 1.2
4/10/2002 ) ] - <10 5 : )
4/18/2002 10 10
4/23/2002 : . ) 9
5/1/2002 0.028.8 0.7 0.7 0.195| 0.195|<1. 401(5 5 <5 <3 <0.5 0.6
5/15/2002 ) <10 5 ) ) :
5/22/2002 <10 5
5/30/2002 . . : ) 24 24
6/3/2002 0.02(<20 . |0.6 0.6 0.081| 0.081]<1 . 40 <5 <3 <0.5 0.6]
6/13/2002 ) N <5 25
6/19/2002 <10 5
6/27/2002 : . 6 6 :
7/1/2002 0.02{<20 0.5 0.5 0.129] 0.129|<1 30/<10 5 |<2 <2 <0.5 0.8
7117/2002 . <10 5
7/22/2002 <10 5
8/1/2002 <10 5
8/5/2002 0.02]<20 0.5 0.5 0.132] 0.132]<1 -, 30|7 7 . .
8/6/2002 <2 . <2 <0.5 0.4
9/4/2002 0.02{<20 0.5 0.5 0.082| 0.082]<1 30(8 8 :
9/5/2002 ] <5 <3 <0.5 | 03
9/11/2002 <10 5
9/18/2002 <10 5
9/26/2002 <10 5
10/1/2002 . 5 5 )
10/10/2002 0.02]6 0.4 0.4 0.065] 0.065|<1 30[<5 2.5 <5 <3 <0.5 |04
11/4/2002 0.02/<20 0.4 0.4 0.087| 0.087|<1 20|18 8
11/5/2002 ‘ <10 <5 <0.5 0.5
12/4/2002 0.02|<20 0.4 0.4 0.088 10.088 |<1 60(<10 5 :
12/5/2002 ] <2 <2 <0.5 1.1
" Note: Detected but not Quantified (DNQ) values are in italics. 1o
5

Other priority pollutants not listed were not detected inthe effluent.




Table D1 -

CSDLAC - Valencia WRP

" Effluent Data’
CTR : - ) 9 10 11 ) . 212 13 14 .16 17 18 191 | 20{.
| . o
£ - af =
g‘ e 2 . g 8 Z =
Pl S £ 2 E % 5 i £ 9! 2 S
o = =1 o} . 2 3 2 > o @ o S
2% s8] 9 § @ £l o g O ~ S Z| 8| £
g 2 8 F o5 sl & S & 8 9 & &
, Lol gL |MGIL MG |pgl_ |pol_ |pg/L__ |ugit |pglL  |pg/t |pg/L UG |pgll  |UG/L |UGIL
1/8/2003] = 0.02|<20 0.6 0.6 |<0.25 0.125|<1 . 60|, - 14| 14|<0.8 <2 <2 <0.5 0.9
3/17/2003 ’
3/24/2003
4/1/2003 .« . . "
4/8/2003 0.02]<20 0.4 {04 <0.25 0.125 79
4/9/2003 0.02]<20 <1 0.5{<0.25 0.125|<1" 80
7/8/2003 0.02|<20 0.5 0.5 <25 12.5|<1 72|
7/9/2003 : ) -

7/16/2003

MAXIMUM

MINIMUM

DETECTS

COUNT __ ‘ 33 . )
% NONDETECT . 62.5] ° 100 0| 75 100 100} 97.059| 88.24| 65.22
ST DEVIATION. 0.08751| 7.4081 0.2186 13.1036] #DIV/O! | 14.7 4.438] #DIV/0! | #DIV/O! | #DIV/O!} 0.115
AVERAGE ) 0.06625 11.6 1 0.5833 3.1794] #DIV/O! | 39.8 6.383| #DIV/0! | #DIV/0! 1.7] 04

cv - 0.6386| ° 1 0.3748 0.9762( #Div/0! | 0.37 0.695] #DIV/0! | #DIV/Q! | #DIV/0! | 0.289
Defauit CV ] 0.6! 0.4 0.4 .1 1 0.6]. 0.4 0.7 0.7 0.6 06| . 06| 06 038
CVA2 +1 1.000| 1.360] 1.160| 1.160| 2.000| 2.000 1.360]1.160| 1.490| 1.490{ 1.360] 1.360| 1.360{ 1.360| 1.640
Sigma 0.000| 0.555{ 0.385| 0.385| 0.833] 0.833 0.555/0.385] 0.631] 0.631] 0.555| 0.555| 0.555| 0.555| 0.703
Sigma 42 0.000| 0.307| 0.148{ 0.148| 0.693] 0.693 0.307}0.148] 0.399] 0.399(- 0.307] 0.307| 0.307| 0.307| 0.495
Sigma 4 0.000| 0.294| 0.198| 0.198] 0.472| 0472 0.294(0.198| 0.340| 0.340{ 0.294 0.294] 0.294| 0.294] 0.385
Sigma 4 A2 ~..0.000{ 0.086] 0.038] 0.039| 0.223| 0.223 0.086/0.039] 0.116] 0.116} . 0.086 0.086] 0.086| 0.086| 0.148
Z 99 %ile 2306| 2.326] 2.326| 2.326] 2.326] 2.326| - 2.326[2.326{ 2.326] 2.326| .2.326] 2326 2.326| 2.326| 2.326
0.5*Sigma’2 0.000| 0.154| 0.074] 0.074] 0.347| 0.347 0.154]0.074] 0.199] 0.199] 0.154| -0.154] 0.154] 0.154] 0.247
Z99% *Sigma L 0.000{ 1.290{ 0.896| 0.896| 1.937| 1.937 1.290{0.896] 1.469] 1.469] 1.290| 1.290{ 1.280] 1.290| 1.636
ECA Acute 99 multiplier 1.000] 0.321] 0.440{ 0.440| 0.204| 0.204 0.321/0.440] 0.281| 0.281] 0.321 0.321} 0.321] 0.321] 0.248
0.5*Sigma 4 A2 ) 0.000] 0.043] 0.020] 0.020{ 0.112| 0.112 0.043]0.020] .0.058| 0.058] 0.043] 0.043| 0.043|0.043| 0.074
Z99%ile*Sigma 4 . 0.000]  0.683] 0.461] 0.461]| 1.099| 1.099 0.683|0.461| 0.791] 0.791] 0.683{ _0.683| 0.683| 0.683| 0.896
ECA Chronic99 multiplier 1.000{ 0.527| 0.643] 0.643| 0.373]| 0.373 0.527|0.643| 0.481] 0.481] 0.527] 0.527| 0.527| 0.527| 0.440
Z 95%ile 1.645| 1.645| 1.645| 1.645| 1.645| 1.645 1.645|1.645] 1.645| 1.645| 1.645] 1.645| 1.645| 1.645| 1.645
295% *Sigma 4 0.000] 0.483] 0.326 0.326| 0.777| 0.777 0.483[0.326] 0.559| 0.559| 0.483] 0.483| 0.483| 0.483] 0.634
0.5*sigma 4 2 : 0.000| 0.043] 0.020] 0.020{ 0.112] 0.112 0.043{0.020| 0.058] 0.058] 0.043 0.043] 0.043] 0.043{ 0.074
AMEL multiplier95 - 1.000| 1.552{ 1.358| 1.358] 1.945| 1.945 1.552|1.358] 1.651] 1.651 1.552 1.552| 1.552] 1.552| 1.750
299% *Sigma 0.000] 1.290{ 0.896| 0.896| 1.937| 1.937 1.290/0.896] 1.469] 1.469] = 1.290|. 1.290] 1.290| 1.290| 1:636
0.5* sigma’2 0.000| 0.154{ 0.074] 0.074| 0.347| 0.347 0.154]/0.074] 0.199] 0.199] 0.154| 0.154] 0.154| 0.154| 0.247
MDEL multiplier99 |- 1.000] 3.114| 2.275] 2.275| 4.803| 4.903 3.114|2.275] 3559 3.559] 3.114] 3.114| 3.114] 3.114( 4.009
MDEL/AMEL Multiplier 1.000] 2.006| 1.675| 1.675] 2.520| 2.520 2.006|1.675| 2.156] 2.156] 2.006] 2.006| 2.006| 2.006| 2.291

MDEL/AMEL Multiplier #DIV/O! | 1.555] 1.869] 1.869| 1.302| 1.302 1555|1.869| 1.467| 1.467| 1.555] 1.555| 1.555] 1.555| 1.401

Note: Detected but not Quantified (DNQ) values are in italics.
Other priority pollutants not listed were not detected inthe effluent. 6/12



CSDLAC:: Valencia WRP
Effluent Data”

" Table D1

CIR

22|

23

24

26

38

39

4

1/2 Chiorodibromomethane

2-Chloroethylvinylether

Chloroethane

Tetrachloroéthylene

Toluene

1,1,1-Trichloroethane .

™11/2 BROMOFORM

c
Q

™ICarbon Tetrachloride

™IChiorobenzene

UG/

UG/

™ |1/2 CHLOROBENZENE

UG/L

" |Chlorodibromomethane

UG/L

UG/L

UG/

™ IChloroform

UG/

I~ \Bromodichloromethane

™[1/2 Bromodichloromethane

Bgit

UG/L

=1/2 Toluene

=
1@

8/22/1995

9/25/1995

- 9/26/1995

0.25

<0.5

0.25{<0.5

0.25|<2.5

7.2

<0.3

o|
o
0

11/14/1985

.1<0.3

11/15/1995

<0.5

24

<0.5°

<03

1/23/1996

0.25

0.25

1/30/1996

2/7/1996

3/19/1996

. 3/20/1996

3/21/1996,

0.25

<0.5

0.25|<0.5

0.25|<2.5

4.8

0.7

<0.3

0.6

5/20/1996

5/21/1996

0.25

<0.5

<0.5

7/18/1996

0.25

2.2

<0.3

7/25/1996

8/1/1996

9/17/1996

9/18/1996

0.25

<0.5

0.25

0.5

0.5|<2.5 .

13

3.9

<0.3.

1 0.15

11/18/1996

11/19/1996

0.25|<0.

0.6

0.6

1.4]

1.7

3/18/1897

3/27/1997

3/28/1997

0.25

<0.5

4.9

1.1

<0.3

<0.3

0.15

4/24/1997

0.25/<0.5

0.25|<2.5

5/27/1997

5/28/1997

0.25

<0.5

025

4.1

0.9

<0.3

9/17/1997

9/18/1997

0.5

<1

0.5)<1

0.5[<1

<1

<1

<1

11/25/1997

11/26/1997

0.256

0.8

89|

2.8

<0.3

12/2/1997

0.8

3/24/1998

3/25/1998

0.5

<1

0.5|<1

" 0.5[<1

<1

5/20/1998

5/21/1998

0.25

0.7

0.7

4.8

0.9

1.2

5/26/1998

9/1/1998

9/2/1998

0.5

<1

0.5[<1

0.5/<1

<1

<1

<1

11/23/1998

11/24/1998

0.5

<1

0.5/ -

<

<1

3/2/1999

3/3/1999

0.25

<0.5

0.25]

0.7

0.7|<2.5

9.3

1.7

<0.3"

1.9

'5/18/1999

5/19/1999

0.25

0.7

0.7

6.7

<0.3

5/20/1999

9/14/1999

9/15/1999

0.5

<1

0.5|<1

0.5i<1

<1

<1

<1

11/22/1999

11/23/1999

0.25

0.7

0.7]

0.8

<0.3

11/29/1999

3/14/2000

3/15/2000

3/16/2000

0.25

<0.5

0.25|<0.5

0.25(<2.5

0.7

<0.3

<0.3

5/16/2000

Note: Detected but not. Quantified (DNQ) values are in italics.
Other priority pollutants not listed were not detected inthe effluent.

712



Table D1

‘CSDLAC - Valencia WRP

Effluent Data
s
CTR ‘21 22 23 24 25 26 271, 38 39{ 41
- 2
w ® ® - @

o G & % 2 % % @ ®

hel N £ E o = £ S =

2l 5 2 o 2 = 3| 9 2 g

e i £ g £ g| S z 3

8 ] 8 [ee] Q o > o = = 8

5] @ o] g a 2 > 5 S g 5

e %: N x ol 8 S t=3 el - % k=] I © kel

= o S fe) 8 .9 =3 [7] = o = o S 5

o} - o = 5 kel ® o el T S = o 5 =

o 5 © I o = o S .6{ - & [ ] c 5 =

of 8| s © k] o S £l 8| gl o g 1R =

o © = o = o = Q = <] o s B I -~

-~ | [&] O - O : o O ol - O m = = = = ~

JUG/L |[UG/L |UG/L |UG/L |UG/L UGL . JUGAL |UGL |UGL |[UGL JUGL [pglL [UG/L UGIL pg/t
5/18/2000] 0.25|<0.3 <0.5 0.25 5 0.5 0:.5|<0.3 ) <0.5
5/17/2000
. 9/19/2000 .

. 9/20/2000f 0.25{<0.5 |[<0.5 0.25|<0.5 0.25(<0.5 <0.5 2.3[<0.5 -0.25[<0.5 |<0.5 | 0.25(<0.5

11/28/2000 . ' . ' - ,

11/29/2000| 0.25|<0.5 <0.5 0.25 3/<0.5 0.25|<0.5 ° <0.5
3/13/2001 R ) i . .

3/14/2001 1]<1 <1 0.5{<1 - 0.5|<1 <2 4/<1 0.5(<1 <0.5 0.25{<1 -
5/15/2001 :

5/22/2001

5/23/2001]. . ]

- 5124/2001] 1<t <1 0.5 2|1 . 0.5|<1 <1
5/29/2001 ) : - I
7/19/2001] 0.25|<0.5 '|<0.5 0.25|<0.5 0.25{<0.5 <0.5 1[<0.5 0.25{<0.5 [<0.5 0.25{<0.5

8/2/2001] 0.25/<0.5 |<0.5 0.25(<0.5 0.25|<0.5 <0.5 2{<0.5 0.25{<0.5 . |<0.5 '0.25|<0.5
9/4/2001] 0.25{<0.5 |<0.5 0.25|<0.5 0.25|<0.5 <0.5 4i<0.5 0.25/<0.5'  |<0.5 0.25|<0.5
9/12/2001] 0.25{<0.5 0.5 0.5[<0.5 0.25{<0.5 <0.5 2 0.6] ' 0.6|<0.5 [<0.5 0.25]<0.5
10/9/2001| 0.25|<0.5 0.5 0.5{<0.5 0.25|<0.5 <0.5 2|<0.5 0.25|<0.5 [<0.5 0.25(<0.5
11/1/2001] 0.25|<0.5 0.5{ 0.5|<0.5 0.25<0.5 <0.5 2| - 0.5] 0.5]<0.5 [<0.5 0.25(<0.5
12/10/2001 1]<0.5 0.5 0.5 1 1{<0.5 |<0.5 2 0.6 0.6/<0.5 |<0.5 0.25]<0.5
1/7/2002 : .
1/8/2002|  1.9|<0.5 0.5| 05 1.1 1.11<0.5 <0.5 1.8] 0.5] 0.5[<0.5 [<0.5. | 0.25/<0.5
2/20/2002 : N
2/21/2002| © 1.7]|<0.5 05/ 05 1 1|<0.5 <0.5 22| 05| -0.5(<05 [<05 0.25(<0.5 -
3/11/2002] 1.2|<0.5 0.5|. 05 0.7 0.7|<0.5 <0.5 25| . 0.6 0.6/<0.5 |<0.5 0.25|<0.5
4/2/2002 1.2|<0.5 0.5 0.5 - 0.7 0.7|<0.5 <0.5 ~1.50.3° 0.3 <05 10.2 0.2|<0.5
4/10/2002 : : 1. :
4/18/2002
4/23/2002
5/1/2002 0.6 0.5 0.5 0.510.4 0.4 <0.5 <0.5 210.3 0.3 <0.5 |<0.5 0.25]<0.5
5/15/2002 ) ) )
5/22/2002
5/30/2002| [ : :
6/3/2002] 0.6 05| 0.5 05/0.4 0.4 <0.5 <0.5 2.4{0.3 0.3 |<0.5 |<0.5 0.25|<0.5
6/13/2002
6/19/2002 ~
6/27/2002 . : :
.7/1/2002 0.8 0.5 0.5 0.5 0.6 0.6|<0.5 <0.5 ‘3.8 0.6 0.6|<0.5 - |<0.5 0.25|<0.5

. 7117/2002 ) )

7/22/2002.
8/1/2002
8/5/2002 : :
8/6/2002| 0.4 0.5 0.5 0.5/0.4 0.4 <0.5 -|<0.5 2.5{0.4 |04 <05 |0.2 0.2|<0.5
9/4/2002 ) :
9/5/2002| 0.3| 05| 0.5/ 0.5{0.3 0.3 <0.5 <0.5 34| 0.6 0.6/<0.5 |01 0.1{<0.5

© 9/11/2002|
9/18/2002
9/26/2002
10/1/2002

10/10/20020.4 0.5 0.5 0.5(0.4 0.4 <0.5 <0.5 3.1 0.6 0.6]<0.5 |0.1 0.11<0.5
11/4/2002 . :

11/5/2002 0.5 0.5 0.5{ 0.5/0.4 0.4 <0.5 -|<0.5- 2.7 0.5 0.5{<0.5 |<0.5 0.25|<0.5
12/412002 . . .
12/5/2002 1.1]<0.5 |<0.5 0.25 0.8 0.8<0.5 <0.5 3.1 0.6 0.6|<0.5 |0.2 0.21<0.5
Note: Detected but not Quantified (DNQ) values are in italics. )
8N

" Other priority pollutants not listed were not detected inthe effluent.



Table D1 . |

CSDLAC - Valencia WRP

Other priority pollutants not listed were not detected inthe effluent.

Effluent Data )
CTR 21 22 23 24 25 26 27 .38 39 41
w @ 2 . o
g & 5 3 2 5l B e 0
s 2 N = 5 3 £ El § 5
or K] 5 g £ > QE) g < 2
O S o @ S e = IS = = 8
& i [ (@] £ =2 @ > =3 [ [ =
e = S8 & <] 35 = £ K= 5 e o °
Q = o | 5 o @ = L2 5 £ = [y 3 =
@ 5 <] xT <] = o o ] <} [ G c 3 =
o 3§ O s Sl & g & & s E g & =
‘S| 8] &5 8 G5l 2 5 P T - - R 2l = =
UG/L [UG/L {UG/L |UG/L |UGIL UG/L UGL |[UGL |UGA |UGL [UG/L [pg/L [UGIL JUGI pg/L.
1/8/2003 0.8/<0.5 1<05.] 0.25 0.7 0.71<0.5 <0.5 : 2{0.4 0.4 0.3 0.2 '0.2{<0.5
3/17/2003 j
3/24/2003
4/1/2003
4/8/2003 :
4/9/2003 1|<0.5 [<0.5 0.25 1.5 1.5{<0.5 <0.5 3.6 2.7 2.7|<0.5 0.2 0.2{<0.5
7/8/2003
7/9/2003|0.4 |<0.5 [<0.5 0.25 1 0.6/ 0.6(<0.5
7/16/2003 ’ s
MEC 1 05| 05 iy =
MAXIMUM 0.5| 05 11 1.9 0
MINIMUM 0.5 0.5 0.3 0:1 0
DETECTS 7 15 6] 10 0
COUNT 46 34 46| - 34 46
% NONDETECT 84.78| 55.88 50 100 100 0| 32.61 86.957| 70.588 100
ST DEVIATION 0.408 0 0.125 0.276075| #DIV/0! | #DIv/0! | 1.853 -0.55] 4.0207 0:31]#DIV/0!
AVERAGE 0.397 0.502174| #DIV/0! { #DIV/0! | 3.635 0.693|3.1833 0.32{#DIV/0!
cv - 0.315 0.54976 #DIV/01 | #DIV/O! | 0.51 0.793| 1.263] - 0.96|#DiV/0!
Default CV 0.3 0.5 0.5 06/.. 06/ 05 08 08 0.6 41 0.6
ECAmnitplersaranle s ; e S LR - S
1CVA2 +1 1.090]- 1.250 1.250 1.360| 1.360| 1.250] 1.640| 1.640] 1.360| 2.000{2.000| 1.360
Sigma 0.294 0.472, 0.472! 0.555 0.555| 0.472| 0.703| 0.703} 0.555] 0.833]0.833| 0.555
Sigma 2 0.086 0.223 0.223] 0.307 0.307 0.223] 0.495| 0.495| 0.307| 0.693/0.693] 0.307
Sigma 4 0.149 0.246 0.246| - 0.294] 0.294| 0.246| 0.385| 0.385| 0.294] 0472 0.472| 0.294
Sigma 4 ~2 0.022 0.061 0.061] 0.086 0.086| 0.061| 0.148] 0.148| 0.086| 0.223(0.223] 0.086}
Z 99 %ile . 2.326 2.326 2.326] 2.326| 2.326| 2.326|2.326| 2.326| 2.326] 2.326|2.326| 2.326|
0.5"Sigma”2 B 0.043 0.112 0.112[ 0.154 0.154| 0.112] 0.247| 0.247{ 0.154] 0.347/0.347| 0.154
Z99% *Sigma : 1.636] 1.290| 0.683| 0.683 1.099 1.098| 1.290| 1.290| 1.099] 1.636] 1.636] 1.290] 1.937/1.937] 1.290
ECA Acute 99 multiplier 0.249{ 0.321} 0.527| 0.527 0.373] | 0.373| 0.321] ~ 0.321] 0.373] 0.249] 0.249] 0.321] 0.204/0.204| 0.321
0.5*Sigma 4 22 : 0.074{ 0.043{ 0.011] 0.011 0.030 0.030| 0.043] 0.043[ 0.030] 0.074] 0.074| 0.043] 0.112[0.112] 0.043
Z99%ile*Sigma 4 0.896| 0.683| 0.347] 0.347 0.573 0.573| 0.683] 0.683| 0.573] 0.896] 0.896] 0.683| 1.099(1.099| 0.683
ECA Chronic99 multiplier | 0.440f 0.527] 0.715] 6.715 0.581 0.581) 0.527| 0.527] 0.581| 0.440] 0.440| 0.527| 0.373(0.373| 0.527
Z 95%ile ) 1.645] 1.645{ 1.645] 1.645 1.645 1.645] 1.645| 1.645| 1.645| 1.645] 1.645| 1.645| 1.645|1.645| 1.645
Z95% *Sigma 4 0.634| 0.483| 0.245] 0.245 0.405 0.405| 0483 0.483| 0.405/ 0.634| 0.634| 0.483| 0.777[0.777| 0.483
0.5"sigma 4 ~2 0.074| 0.043] 0.011] 0.011 0.030 .0.030{ 0.043 0.043} 0.030| 0.074| 0.074| 0.043] 0.112(0.112] 0.043
AMEL multiplier95 1.750( 1.552| 1.264| 1.264 1.455 1.455 1.552 1.552{ 1.455| 1.750] 1.750| 1.552| 1.945[1.945| 1.552
Z99% *Sigma 1.636] 1.290| 0.683| 0.683 1.099 1.099] 1.290 1.290| 1.099| 1.636] 1.636] 1.290| 1.937(1.937] 1.290
0.5* sigma”2 0.2471 0.154] 0.043| 0.043 0.112 0.112] 0.154] 0.154] 0.112] 0.247| 0.247| 0.154] 0.347(0.347| 0.154
MDEL multiplier99 4.009| 3.114| 1.896| 1.896 2.684 2.684) 3.114| 3.114| 2.684] 4.009| 4.009| 3.114| 4.903[4.903| 3.114
MDEL/AMEL Multiplier 2.291]°2.006] 1.500| 1.500 1.845 1.845| 2.006 2.006| 1.845| 2.291| 2.291| 2.0068] 2.520(2.520| 2.006
MDELUAMEL Multiplier 1.401] 1.555| 2.197| 2.197 1.679 1.679| 1.555 1.555| 1.679{ 1.401[ 1.401| 1.555| 1.302[1.302| 1.555
Note: Detected but not Quantified (DNQ) values are in italics.
9/12



Table D1

CSDLAC - Valencia WRP

Effluent Data
CTR 68 77 105 115| 126
) " -
2§ fol | o5 2
w S 58 N[ 2N 0y o
L = [ P =4 o & . Lo
KW 8w o @ N O T [}
25|  8&| 58| §°9 % £ <
g5 £E| B8 88 £ 3 5 &
[T - ¢ c| o [ = 15} ~ >
£% &% 8el 2% @ | © z O s ot —
£l « 30 2al £a (G c ] > =) 73] o
32§85 23| 5% o g =zl F 38| =| Z al 2
0| 22 S| g% & gl Z % Z| 3 g 2
%g ﬂ z % ag g" & 3 : . a X K Z o " a
ns| %3] 48[ S8 S S| &l el 5| & 8 N
_ palL pa/L poll- |po/l- lpgil pglL UGL |UG/L|UGIL [MG/L|[MGL|UGL |UGIL
8/22/1995 e ) 0.01{ 0.01/<0.01 s .
9/25/19385|<10 | B 0.02 0.02]<0.01 0.5
9/26/1995 <0.5 0.25
11/14/1995 8 8 0.02 0.02]<0.01
11/15/1995] ) <0.5 0.25 0.5
1/23/1996 <1 0.5
1/30/1986 1 1
2/7/11996}<1 0.5 .
"3/19/1986) . ' 0.01 ~0.01/<0.01 0.5
3/20/1996 1 1 :
3/21/1996 ) <0.5 - 0.25 ’
.5/20/1996 16 16 0.01 0.01{<0.01
. 5/21/1996 0.6 0.6 ) .
7/18/1996|<1 0.5 .
7/25/1996|<1 ) 0.5 0.5
8/1/1996 4 4 ’
9/17/1996{<1 0.5 0.01 0.01]<0.01 0.5
9/18/1996 ) <0.5 0.25 )
11/18/1996|<1 0.5 . 0,01 0.01(<0.01 - 0.5
11/19/1996 0.7 07| . , 0.5
3/18/1997 i
3/27/1997 1. 4] - 0.5
. 3/28/1997 0.6 0.6| 0.5
4/24/1997 . . 0.02 0.02]<0.01 . - . .
512711997 [<1 - 05 - 0.02 0.02|<0.01 - 0.5 - T
5/28/1997 <0.5 ‘0.25 0.5 -
9/17/1997 |<4 2 " 0.01] - -0.01(<0.01 : )
9/18/1997 1l 1 0.5
11/25/1997 ) 0.01 0.011<0.01 0.5
11/26/1997 0.9 0.9 - . = )
12/2/1997 | <1 .05 . 0.5
3/24/1998|<1 0.5 : . 0.01 0.01]<0.01 0.5
3/25/1998 ] 2 2 )
5/20/1998 | -0.01 0.01/<0.01 )
5/21/1998 2 2 0.5
5/26/1998|<1~ - 0.5 ) ) 0.5
9/1/1998 (<1 0.5 0.02 0.02<0.01
9/2/1998 4 1 ’ ) 0.5
11/23/1998|<1 0.5 ) 0.02 0.021<0.01 0.5
11/24/1998 s 0.5 ’ ]
3/2/1999 2| 2| - 0.02 0.02(<0.01 | 05
3/3/1999 . 1.9 1.9 ) 0.5
5/18/1999 . : 0.01 0.01|<0.01 0.5
5/19/1998| - . 0.9 0.9 ' 0.5(<0.01
5/20/1999{<1 - - 0.5 ) : 2
9/14/1999|<1 0.5 : 0.01 0.01{<0.01 0.5
9/15/1999 . <1 0.5 0.5]<0.01
11/22/1999 0.01] ~ 0.01}<0.01 0.5
. 11/23/1999 ) . 0.9 0.9 0.5
- 11/29/1999|<1 0.5 :
3/14/2000 0.01 0.01}<0.01 0.5
3/15/2000|<1 0.5 . i
3/16/2000 - 3.8 3.8 0.5/<0.01
5/16/2000 0.03 0.03]<0.01 0.5

Note: Detected but not Quantified (DNQ) values are in italics. ]
Other priority pollutants not listed were nat detected inthe effluent. . _ 10/12



Table D1

CSDLAC - Valencia WRP

. Effluent Data -
CIR 68 77 105 115 126
) = = .
28| 8o g .8 Q
w® S G Nl BN ) m
£& 22 L5 85 I &
S5 =5 538 5% @ £ -
8| £&) E5 38 £ 3 & |
¢ o < oc| =% £ <} 11 .3 1 >
£33 £%l 28l 8¢ @ ° = N | = ] =~
ZE a8 59| 58 o g W % A= 2] a
38| ¢ 24 81 o < zl z| 9| = ®m = 2
48l gz 5 g< g 5 2l < I 2| g 5l 5
5S a8 28 af Bl sl 9 35| E| Tl oal % 2
@l ~5n] d8 =8 S5 0= v = - N 1 N N
pg/L__ [pol _ |pg/l [pgll  |pgiL pg/l UG/L_. |UG/L [UGIL _|MG/L|MG/L|UGIL  |UGIL
5/18/2000 <05 0.25 0.5]<0.01
5/17/2000|<1 05 ~ 05
9/19/2000 <1 05 : 0.01] ~ 0.01/<0.01 | 05 .
~9/20/2000 24| 24 B ~ 05
11/28/2000|<1 05 0.01 0.01]<0.01
11/29/2000 0.6 06 - 0.5/<0.01
3/13/2001 <0.1 0.05/<0.1
3/14/2001 [<1 05 7 7 05
"5/15/2001 2 2 0.5/<0.01
5/22/2001 ‘ 3 3|
5/23/2001 <1 05 0.01 0.01]<0.01 | 05
5/24/2001 2 2
5/29/2001 . 3 3 0.5]<0.01
7/19/2001]<1 0.5/<0.5 0.25/<0.01 0.005/<0.01 | 0.5/<0.01 20| 20
8/2/2001|<1 05| - 0.6 0.6 0.01 0.01<0.01 | 0.5/<0.01 20] 20
9/4/2001]<1 05 2 2 0.01: 0.01[<0.01 | 0.5/<0.01 20 20<05 <2
9/12/2001]<1 - 05 1 1 0.01 0.01]<0.01 | 05
10/9/2001[0.7 (0.7 " 0.8]_ 0.8/<0.01 0.005[<0.01 | 05 2020
11/1/2001]0.48 ___ |0.48 06| 06 0.01 0.01]<0.01 | 05 20| 20[<0.52 |<2.1
12/10/2001|<1 05 0.8 0.8/<0.01 0.005[<0.01 | 05 <10 5 '
1/7/2002]<1 05 0.003 0.003[<0.01 | 05 20] 20
1/8/2002 0.7] 0.7 _
2/20/2002|<1 05 . <0.01 0.005/<0.01 10 10"
2/21/2002 12] 12 .
~3/11/2002]<1 05 0.9] 0.9]0.004 0.004[<0.01 | - 10| _10[<05  |<2
4/212002[0.9 0.9 0.5] _ 0.5/<0.01. 0.005]<0.01 | © 20| 20
4/10/2002
4/18/2002
472312002
5/1/2002]<1 05 13| 1.3]0.003 0.003/<0.01 20]  20(<0.54 |<2.2
5/15/2002. ' 1
'5/22/2002
5/30/2002
6/3/2002|<1 05 14 1.1]<0.01 0.005/<0.01 20] 20
6/13/2002]  _ _
6/19/2002
6/27/2002 - :
7/112002[<1 05 14| 1.1]0.004 0.004[<0.01 1010
711712002 ;
71222002
" 8/1/2002 ‘ »
8/5/2002(0.47 _ |0.47 0.004 0.004]<0.01 2020
8/6/2002] . 13 1.3 ' -
9/412002[0.58 0.58 4 —__0.01 0.01/<0.01 20] _20(<05  |<2
9/5/2002 12| 1.2 »
9/11/2002
"9/18/2002
_ 9/26/2002
10/1/2002 .
10/10/2002]<5 25 0.7] _ 0.7/<0.01 0.005/<0.01 20| 20
—11/4/2002]<5 2.5 <0.01 0.005/<0.01 10] 10
11/5/2002 0.9] 0.9 :
12/4/2002|<5 25 0.01 0.01]<0.01 20020
12/5/2002| i :

Note: Detected but not Quantified (DNQ) values are in italics.

Other priority pollutants not listed were not detected inthe effluent.

11/12



Table D1

CSDLAC - Valencia WRP

" {Default

Effluent Data
CIR 68 77[ 05] 115] 126
' ) — —_
O (4] [} -
- — o : = - O
S5 =% g g8 5 5
£ e ] c|l & ¢ ] T
£EE| &w| o8| %8¢ T &
2= & c 8 ¢8| o E
- - bt - m fond
5 EE| 85| 85 gl 5 o) ) "
8= g sc| 22 £ <) w = ’ >
£3| 2% §35| 8¢ 5 v z © = T
>£|l .S F 28| =8 O c .w > 5. ) Q
32 G8s| 23| 8% Py g z| & 3| = = 1
$5| 223 =323 2 g Zl & 2l 3| < = <
o msE| &8 o & 5 g Tl = o iy fa)
T8 Z 8 gl 8 b= o % é i % oy <+ <+
) m& =% a a8 &8 3 = it} = = ) = o -
moll lpgll po/t pg/l [pgll ug/L UG/IL |UGL|UGIL |MG/L|MG/L[UG/L |UGIL
1/8/2003|<5 25 0.7 0.7|<0.01 0.005[<0.01 | . 20/~ 20[<05  |<2
3/17/2003
3/24/2003
47172003 B :
4/8/2003|<5 25 <0.01 0.005]<0.01 10| 10]<0.5 |<2
4/9/2003 0.6 0.6 ~1<0.01" 20| 20[<05 |<2
7782003 <4 2 0.002 0.002 10] 10 '
719/2003 0.4 0.4 |<0.01 0.005
7/16/2003 1<0.01 ,
5 BRI 3 ke ; i
MEC 0 0 0 0
MAXIMUM 0 2 0] 20 0 0
MINIMUM ~ o] 05 0|<10 0 0
DETECTS 0| 48 o 21 0 0
COUNT 52 49 48 48] 48 10] 22 8 8
% NONDETECT 76.9231 18.3673 25| 100] 0| 100].4.55 100 100
ST DEVIATION 2.47767 1,154 0.008276 | #DIV/0!| 0.22]#DIV/0! 5.21| #DIVI0! | #DIV/O}
AVERAGE 141596 1.187 0.010729| #DIV/0!| 0.53[#DIV/0! 16.6| #DIV/0! [#DIV/O!
cV , 1.74981 0.972 "0.771397 | #DIV/0!| 0.41]#DIV/0! 0.31] #DIV/0! [#DIV/O!
cv » 0.6 . - 0.6]

ECATmUI anjes = e
CVvA2 +1 . 1.000] 2. B . . 5
Sigma 0.000 0.000| 0.833 0.703 0.703] 0.555|0.385| 0.555]0.294|0.294| 0.555] 0.555
Sigma 2 0.000 0.000| 0.693 0.495 0.495| 0.307]0.148] 0.307]0.086|0.086| 0.307| 0.307{
Sigma 4 0.000 0.000{ 0.472 0.385 0.385] 0.294]0.198] 0.294|0.149/0.149] - 0.294] 0.294] -
Sigma 4 42 0.000 0.000{ 0.223 0.148 0.148] 0.086]0.039| - 0.086|0.022|0.022| 0.086| 0.086
Z 99 %ile 2.326 2.326] 2.326 2.326 2.326| 2.326(2.326| 2.326(2.326/2.326| 2.326| . 2.326
0.5*Sigma“2 0.000 0.000| 0.347 0.247 0.247| 0.154]0.074| 0.154]0.043]0.043| 0.154| 0.154
Z789% *Sigma . 0.000 0.000] 1.937 1.636 1.636] - 1.290{0.896| 1.290(0.683/0.683 1.290] 1.290
ECA Acute 99 multiplier 1.000 1.000| 0.204 0.249 0.249| 0.321]0.440| 0.321]0.527|0.527] 0.321| 0.321%
0.5*Sigma 4 "2 0.000 0.000{ 0.112 0.074 0.074| 0.043|0.020] 0.043{0.011]0.011 0.043] 0.043
Z99%ile*Sigma 4 0.000 0.000] 1.098 0.896 0.896| 0.683|0.461| 0.683|0.347]0.347 0.683| 0.683
ECA Chronic99 multiplier 1.000 1.000{ 0.373 0.440 0.440] 0.527{0.643| 0.527|0.715|0.715| 0.527| - 0.527
Z 95%ile 1.645 1.645] 1.645 1.645 1.645{ 1.645|1.645| 1.645/1.645|1.645| 1.645| 1.645
Z295% *Sigma 4 0.000 0.000{ 0.777 0.634]  0.634] 0.483|0.326| 0.483(0.245|0.245| 0.483| 0.483
0.5%sigma 4 *2 ~0.000 0.000| 0.112 0.074 0.074] 0.043[0.020] 0.043/0.011}0.011] 0.043] 0.043
AMEL multiplier85 1.000 1.000| 1.945 1.750 1.750] 1.552|1.358| 1.552]|1.26411.264 1.552| 1.652
Z99% *Sigma 0.000 0.000| 1.937 1.636 1.636] 1.290(0.896] 1.290)0.683}0.683 1.280{ 1.290
0.5* sigma”2 0.000 0.000} 0.347 0.247 0.247] 0.154|0.074| 0.154{0.043[0.043] 0.154| 0.154
" |MDEL muitiplier99 1.000 _1.000| 4.903 4.009 4.009| 3.114|2.275| 3.114|1.896|1.896| 3.114| 3.114
 IMDEU/AMEL Multiplier 1.000 1.000| 2.520 2.291 2.291] 2.006|1.675| 2.006]|1.500{1.500( 2.006| 2.006
MDEL/AMEL Multiplier #DIV/0! #DIV/0! | 1.302 1.401 1.401| 1.555(1.869| 1.555|2.197|2.197 1.555] 1.565

Note: Defected but not Quantified (DNQ) values are in italics.

Other priority pollutants not listed were not detected inthe effluent.

12/12



€002 ‘2z 1equisydeg e/l
. . _ T- . AAY
0 SEE'E6 |0 00, [eeces |0 eeeel [20998]0 [0 1 io/nla# oo 08 ‘lecel |eeees (29999109 | 1OILTANON%
g Gl Gl Gl Gl Gl Gl gL st Jsi o Gl Gl Gl gL st Gl INNOD
3 L Gl 0 i Gl €1 z TED 0 0 € el v (v 9 $10313a
0 9 0l 0 le100 |5} v'g v0'0 - |60 |91 o . 0 €97  [ev0 [10 ¥0 ¥'0 NNWININ
£62'¥y 9 or o €000 [g€ 02 |¥00 oL |6 0 0 89 ¥0  |[vz0 ez vz WNWIXYIN
: T ‘ _ _ oE]
oL>[oz k> 910°0[¢ LAl y0'0>| 2L 6L o 0> 0> eL0o|  S0>{9 G'0>|z0-des
0 0i>]0} 1> £¥0'0>|5°1 0z y0'0>| Sp'L| Lk 0> ol>| eeo] <co>[11 G'0>|z0-bny
01>loz 1> 1¥0°0>]p'2 02> v0'0>| 94| 91 ok>]. _oi>| tz0] <o> ¥°0{ G'0>|20-Inr
oL>loz” V> 20°0>[8°) Gl $0'0>| 8} £¢ 0L> oL>| zzo| 610|et G'0>|z0-unp
oL>|og - 1> plo>leT” 20t v00>| 94 L/ 0L> o> tzo] <so>] zo|go>|co-Re
0L>/0g \>| 6200|6¢C 29| vo0>| €t e 01> 0> 9¢0| ¢<0> 1>16'0 |20-idy
oL>|oz 1> £50'0>|¥'2 €8] ¥00>|Z z'G 0L> oL>] €o] <o>|9t G'0>[z0-ten
|0 A 1>[€90°0 |2} 9'0L| roole 6/ 0l> o> eo|l 1ol G'0>{20-qe4
oL>|oy 1>|6€0°0 |6} L vosle E:) 04> Lyl 8e0 Lol £Z |zo-uer
0l>{og 1>/660°0 - |z 68L  1L'0>p 6 0L> 89|v'0 vz0lez L0 |10-98@0
oL>[oL 1> eoolve ez vox| 6rol zw 01> o> zo| <o0>[1 | #0[10-AON
. 0l>[0Z 1> 620°0|8°€ el vo>| ez0| zee 0L> o> 910l sosvi G'0>[10120
"~ 9loz L>| 120°0>[¢e€ §8'¢|” 1'0>| 66%0 Lt 0l> ok>| gzo| ¢<0>ls) G'0>|10-deg
€62y oL>[o1 1> 610552 'L p00| €026 o> e9¢c 2> sz v’z |[L0-Bny
ol>loL 1> 6L0>[¢ 0z>] 10> o1 8 0L> 0l> z>|  sezeley L'V [Losinr
1z 3 . = |2 S. & (g |= B |E g S S 2 g 3
i |® 5 g - 5 g Q 2 3 = | 5 3
S 3 g E 3 3 3 <
S 2 < = .
3
. : _ . t
JED _1p gL .z Vi 0l 6 8 1l 9 qag a5 egly e Z L Y10

(e66%-10 '912¥500VD)
1oAY EIBIQ BUES - DY UONEIS
ejeq Jajep Buiaieosy

dYM BIRUSIEA - DVIASD

casiqel




£002 ‘Z¢ Jequsydeg - e
A . . T . BTN
19999'9% |eeceeeesl [£19999999°98 [€££°66 |299999°99 {£999999°0 {£9999°99 | I0/AIQ j0/AIQ# . |08 €EEe6 | IO/AIG# | I0/AIQ# | LO3LIANON%
1 Gl Gl Gl Gl Gl 164 0 {0 . Gl Gl 0 0 INNOD
g8 |y R4 b G 1yl G 10 0 € L |0 0 5103130
S¥'0 2200°0 62000 10 80°0 L0°0 1’0 0 0 £0 180°0 0 0 WNWINIW
S0 ¥200°0 8¥00°0 10 Y0 1L 90 0 0. 0 800 0 0 WNWIXVIN
. . D3I
> 1€00°0> 1£00°0> §'0> y0[9°0 9°0 yo| G0> z0-deg )
b> L€00°0> 1€00°0> G'0> G0> G'0o> G'0> G'0> S0> Z0-Bny
g9°0 cc00°0 6200’0 L0 £0|9°0 v'0 £0 80°0| co-ne
970 1£00°0> 1£00°0> G'0> G'0>| Al g'0> G'0>f S'0> . co-ung
£8°0 1£00'0> 1£00°0> G'0> G'0> L0} S'0> G0>| 60> 20-Aep
G2°0| 1£00'0> 1£00°0> G'0> £0iLL ) 10| G'0>| 60> 20-1dy
Ga'0 1€£00°0> 1 £00°0> q'0> G0> 10 G'0> G'0> G'0> ¢0-teN
1> 1€00°0> LE00'0>| - . G'0> G'0> L0 g'0> G'0> G0> ¢0-994d
Gy0 L€00°0> 1€00°0> G'0> -G'0> 20 S'0> g'0> §'0> c¢0-uer
> +200°0 1£00°0> G0> 20(6°0 €0 €0 g'0> }0-08(Q
> ££00°0 1£00°0> §'0> ‘800 L0 Al G0> S0> } 0-AON
1> ¥200°0 , 1£00°0> S0> G'0> 200 S'0> q'0> G0> 10190
1> 1€£00°0> 8¥00°0 g'0> §'0>{5°0 ) S'0> G 0> G'0>. L0-desg
90 1£00°0> 1€00°0> g'0> G0> 20 G'0> q'0> G'0> LO-BNyY
20 1£00°0> }£00°0> S0> G0> L0 S0> §0> G0> LO-Inr
°T 5 [ 2 T 2 12T T % E E B
3N R N & 3 S sS |8 g 3 RIS S
<4 ol 2 3 5 S 39 g S S 3 5 )
= =3 B & o Q o 3 & o - S 3 = 5
o2 = = o ] Isli=a e @ 3 . =
X = 1L n =3 3 B= =3 = 3 =
=3 u E 5 ‘ Z3  |m R . 5
2 & 5 S 3 |3 S \
= (@] 13 3 3 3 . o
» O = @ Q@ =
5= W @ = 55 S
58 |5 18 5 55 ®
o) = ® oo
o m \pﬁ
s R
o
- ]
89 ¥9 29 6E yX4 9¢ {574 Z¢ - 14 0Z 6} - 8l L j=ike]

(£66%-10 '91.27S00VD)

|JOAY BIEID BJUES - OY UOREIS

eyeq Jojep Buinieoay

. d¥M EBPRUBIEA - OV1ASO

cagaelqel




€002 ‘2z Jequieydeg ‘ ele
VOE - [L17 990 [¥90¢ _ [/958e  [eSziy w6l T | ETY
000 ...[29'02 10 0 0 0 - 0 I0/AIQ# - |€EE'ES [29999°98 |EEEEEEEEL | IO/AIGE | 1O3LIANON%
00yl 00'S} Sl Sl 1 Gl Gl 0 st Sl Sl 0 __1NNOD
10071 001} S Sl Sl Sl i 0 L Z v 0 $103.130
00'0 102 £29°0 90 0se 0S¢ 182 0 2000 [#00°0 8.00°0 0 WNWINIW
09'6 98'v1 202°0 el 00¥ v6¥ gz'g 0 ¥00°'0  |200°0 [S10°0 . 0 WNNIXYIN
: . . G100 RE[
ve'l 102 2020 b 00¥ 06¥ 68°2 10°0>] - 900°0> 900°0> Z0-deg
652 b - ¥9'0 4 00¥ L0V €82 200°0 #00'0 900'0>| |20-bny
0g'e 88'G 1990 85 00¥ LeY 6L £00°0|  900°0> 900'0> 2o-Inr
ey 6€'9 ¥S9'0 - |9 08€ 08¢ 162 100> 900°0>]  "900°0> co-unp
[6€'F 62'9 8£9°0 9 65€ 8g¢ . 682 £000|  900°0>|510°0 Z0-Ae
98'9 19'0} 1590 |62 00¥ LEY 562 10°0>| 900°0> 900°0> Z20-1dy
€82 2Lz 8€9°0 €l S9¢ g9¢ 1872 100>/  900°0> 900°0> 20-18N
09'6 98'v1 629'0. |0z 0/€ 0.8 88°L 10'0>|  900°0>] 900°0> 20-qe4
: 8iqejieAB JOU|£29°0 el 0S¢ 0S€ v6'L 200°0| _ 900°0> 900°0> zo-uer
8|qejieAB JOU| 9€9°0 oy 98¢ 98¢ 16°L 2000]  900°0> 900'0> 10-98Q
OIqelieA. J0U|G/970 ~___9'0|ooy 8Ly 8 - 10°0>| - 900°0> 900°0> 10-AON
SiqejieAB)OUIZ0L'0 [} 00¥ v6¥ 908 200°0{  900°0> 1900°0> 10120
‘|0z'2 v'e 889°0 . ¢ 00¥ L9¥ 16°2 10°0>]200°0 2100 10-deg
29'e 9'g v.9'0 g L6¢ L6€ 62’8 »00°0|  900°0>[8400°0 "~ [t0-Bny
59y T S£9°0 8|8.€g 8.€ v6'L 10°0>| 900°0>[10°0 Lo-Inp
. doOW $jo| .,  wdd /6w /6w /6w .
I ¢ g O F [ F F = <
g z = %) a a. & a @ ® ]
Z 3 3 o 3 3 2 < .
[0l [0] = ) ~ o n
o 2 () i) b zZ .
0 ‘ o W = m
o 3 ey >
2 3 a 3. .
; a 2 il 5
o] < N
5 12k
18 3 3
: , g .
’ 9z} S0} 26 . €l 4.0

(£66%-10 ‘912¥S00VD)
19AlY BlB|D BlUBS - OY uopElS
Bje(q J9)ep) Buinieoey

d¥M BIDUBIEA - OV1ASD

c¢aslqel




T
£0/Y2I60

p=4

. S3A Jareml ON g'e - ONjs§ 108 - SAllelEN| - dAlBLEN|S . panJesay| bl ¥o 3/ . wnjuaies|o
. Bueoal : . . .

. R juenye
u| uasaid

S3A J91em{  "ON 3 ONJ00} 001 009 019 09} osyi BEEIER /e NEEEINE

Buinysoal - .

Q2 jusne

u] juasasd
enjjod
‘Anoey
jooadhy

16201°0 102 150°0 »0°0 s3aA[1s0°0 z 150°0 50'0 FESE poAtasalg 0 90 6 - bsn.:oE [}

ON| ON 13 ) ON{8L . 9AneleN sAheleN|g 09h ] /61 peaqls

-

ON| ON 6 ON|0€ . INON|[00E} 0E 0% o} €0 /6 Jeddodlo

ON| ON 01> ON| 05 oANeueN| - BAlBMEN|YLIGPEY Ll [612€62'91 20'0>|9'0 e . T IAWNWOND) as

ON| ON 89 ON|0€9 ) . aAjjelleN dANELEN|0EY - 0/2S 90 . /6d Al WNoIYY es}

ONl ON 14\ ON|& S ) eAjleliEN BAlBMEN|L'L ¥4 €>8°0 /6] - LUNped |y

ON| - ON 50> ON|¥ 4 SAjelieN| | @AneleN| . 3NON 3NON ~ ¥0{9°0 /6 wnyliagle

SAA “lsrem|  ON [X4 ON|0S 05 - 3NON JINON|05L oveE g¢ L0 o oluesiyiZ
Bujaleoal
B Wweniye
R u) yussald
: ejngjod

‘Alloey
Lt 1 Joadk)

SeA Joyem[  ON ¥C ON[s 9 00cY vl INON[- ANON|{LE . [§0 /60 . Ruotipuy |}

Bujapoed : : - i .

Q jusnye

uy yuasasd
eynijod
‘Aitioe) )
10 8dA 1 g

U9 50N JolGRG| O Ul D =voa| | . & 0<d 1|5 1semo =<| O 150M07 UMD| _ OuUuD| OWMUID|  1090053| 301 DD 5EW|  AD| swmn| FIva| #E1D
JENVY M3an|  =uylswy|  pesu) ‘ojujseijol  zaelirad) 8| OIW LIl zzeniL vjqeoydde| =ouons 9| = eoe D .
S ~gaolt]  -gdelL ) 10N . : A :

e

A0 susjueBio Ue|d Ujseg UiigaH uewny Tejemysall

 (vd¥) SISATYNY TVILNZLOd 318VNOSVIY .

SNOLLYAND VO RLTVaH NVWNH. CRENRET)

(¢66y #D ‘91Z¥S00VD)
~ dymeppusieA - Oy1asd
sjuejnjjod Q101 d 10} sisAjeuy [euajod ajgeuoseay

1y 3Fnavi




(424
£0/¥2/60

‘BUIPIISHIEQIUY 7 (oDIEYI8] JB)EMPUNOID) -105 j 4 wbn wnjuslesio

=MD J0 Uojjas]0sd Joj *}80-g6 J9PIO oy Juyj Buysixe
ulelsy “Jajem Bulaeoal g Jusnye ay) Uy Juesaud | jueinjjod
8Sneosq 'a0UEpaRdXe UE 0] 8)NqUIUGD PINOD 8618Yds|g
"8B1eyosip Jo aunjeu @ AL} Jo adAL - £ Ja)). Wil paaN

“BUIP|[S¥OEqNUY ¢ (aDIeYoal J5|EMPUNOID) --{oot ) ) BA +|M2IN|6

UMD JO uojosj0Id Joj L gQ-§6 JOPJO Loy i) Bupsixe : ) ’
URY Jejem BujAiaoa) B Wan(s ay) ujjusssid 5| Juejnyjod 4

8SNE0aq '30UBPeRXe UE 0) B)NAUIUD pPiNEd BBJeyds|g

*28.1eyds|p Jo a.njeu @ A)joey Jo 3dK) - ¢ 181 ywij paeN

*Bujplis)oeqnuy 3 4Mo 13

30 U0|300304d 10} ‘ZH0-96 1P WO} Y] Bupsixe upejey .
. “BULO)UOUT WI3)U] S1jnbay ’ /bA - WPEL
(2002 Jaqusnon 'L$0-20-4-228-Yd3) Z00Z ‘ej8jun) .
Alienp Jejep papusiuwodsy |euoneN ay) jo uopdope|- v :
S\VdISN UM pileau; swedaq QDM V/Br 0g 8y} asnessq ' . ’ : ' . o ’
180-G6 "ON J8pJQ Loy Jiu)) paseg-yoog plog) syt pejejeq .
I psseq-uL) O - BupoUOW s . . L 120455 |5
A LTS v : e - IAunmonsp - gg
wya)u} a.nbay sajem Buja@aal Jo Jusnye. oy) u} Juasasd )

Jou s} juejnjjod pa)ed|puj (UojeWLIONL MBU) BlRp BULO}UOLL . : : .

MBN "Yd¥ OU 8SNBO3q L80-56 'ON JBPIO WOy jiu peiRleqg | 1 . ’ : ’

0 vwe.o : - 6| Knolepis

VF] PSSEqRY LD ON - BUNGHIUGH WSyl ) , - /6 M WALLOM___ B9

BN, : . . - ~/BA WnRIpEs|p

wys)U} Jnbay 'sjem BujaB3eS J0 JuBN|e By Ut Juasald : : : ’
lou s} Jueinjjod pajesfpuy (uojjeuLioul mau) ejep Bupoyuow
M3 "Yd OU BSNB9RG |80-G6 ON JSPIO WO Y pRlel

*Bunioy|uow

wiIsju) siinbay Jejem Buajeost Jo Juanyye sy uj Jussald ‘
10U sjuBnjjod pajesjpuy (uojeusoy) Mmau) ejep Bupoyuciu
MBN "Yd¥ Ou 9sn80aq |80-6 ‘ON JSPIO WO ) pajejaq

/6 wnyikiagle

"Bulp|[s3oeqnUY 7 (SBIeUo8 13|eMpUnciD) —= 05 | . j | . - . /6] . . SiuesIv|c
MO J0 Uo310.d 10} 1.80-G6 1BPIO LU0 IR Bupsixa .
Ulejad Jsjem Bulaieoal B usniye ay) uy Juasaud | ugjnjjod
3SNE08Q '83UBPERIXS LIE 0) SINGUIUED PINod aBeyoslq ) . ) -
. "eBleyosip Jo eunjeu g AYlIoe) Jo BdAL - € J81L Wy pesN : N '
“BUIPISYOEQNUY % (BIEYDS] JaTEMPUNGID) ~lo : . ybr Auouinuy]}
UMD Jo uojoeiold o) *|Lgo-G6 JapIO woy i Bupsixa| ’
Uleley Jajem Bujaaoss g Juanie ey) uj jussasd s) jugjnjjod
8SNE03q ‘80UBPBSOXS UE 0) B)NGUIUD PNod aBJBLSa
*aBusyosip jo sunjeu R AYIoE) Jo Bdhy - ¢ I3\ 1wy pesN
: ] uogjepusUiliosey|  3aW RET LT {p=u) ojirbe (F=u) V11| owoigal  ejdiynw|" enoe (rrd)| siun a1val #1o
. . .| Is9mon IsemMoT © J3AW|  Jelidpinw REL/ depidpinui|  3semory| .- V4|20 w33 Vil Jejdpinw
T3aW RE ’ ) : enoe vo3 ’
| . .
SL1ININ a3S0d0O¥d . d9jemysaly - Jejemysely
SNOLLYINDIVO 3411 JLLVADY SNOLLYINDIVI 3417 J1LVNOY
(c66% #9D ‘9LZYS00VD) . . .
. . d¥M BIoU3|2A - OV1QSO

SjuBIN||od Aol d 40) sisAjeuy [eljusjod ejqeuoseay

- , 1y F1EvL




e -

- £0/b2/60 ) ]
ON|Z'0 70 Gooee|ootE INON INON £'0>[90 /ot ENERELTMEI ]
ON[s0 S0 00L'} [} 3ANON 3NON §'0>[9'0 /6 aus)kdosdololyolp-g’l [ze
ON|S S 6¢ 250 3NON INON so>|90 /6ri SUEIoIA0I0PIPT Y| 15
ON|zce 9 [ 1500 3NON 3INON £0>{90 /6 ENEPNEREVSREA
ON[s'0 S0 66 8E0 INON 3NON €0>/90 SUEL)0I0[2IP-2'} |62
ON|s S INON ANON INON INON £0>[9°0 /61 suELjR0I0IYAIa-1 " 8T
ON y'o ON|o¥ 9b 9g'0 3NON INON|8Z 80 3/6d 3UBLJaLIOWOIq0I0I0IA| L2
ON[}'L BURJUD ON| paniasay pontesay|  panlesay 3NON 3INON(E'E S0 /61 LuiojoIojud |92
BLBjLID ON 3INON INON 3NON 3INON 3INON 5'0>[9°0 /6d J8yj jAutA [AY)80I01Y9-2 |62
. BLdJLID ON 3NON INON aNON ANON 3NON §'0>{9'0 /61 auey120J0UD | ¥2
ON[ - 9'0 ON|VE [ 10b°0 INON 3INON[S'L S0 7/6r BUBYBLIOIONBOWoII] 62
ON}{000°'1Z 000'12 089 . 3NON| = 3NON g'o>[9'0 yei aUszUaqolojyd|ze
ON[v'¥ 009 vy SZ'0 INON INON €0>]9°0 Rl 8puojyenaL uoqied|ie
ON[* »'0 ONJoge 09€ X2 3NON 3NON[6'L 8'0 /Br uojowioig|0g
ON 80°0 ON[} 1 1L [ INON 3NON £0>[9°0 /60 ouazlagiel -
9978’1 10T 99°0 - S3A[99°0 99°0 “[ss0°0 - 3NON ANON|[ L'} 8'0 BRTLL o|juojlioy (gl -
ON[08Z 08. 0Z¢ 3INON 3INON z> /6r uje0Joy [/}
ON| €62'% ON/[80-3¥'L S-v0IXe[8o-av’L 80-3e"} 3INON INON 1> /or (uxoig) aadl-8'L'e'z[9)
SVOLXL EXET INON|[000'0002 INON INON|- 1 sojsagsy(st
. /s18q1d
s3A 9 S3A[TS 00z 000’02z 001 TS z [ Lo b apjueko|vi
S3A Jo)eM|  ON oy ON|ose 3NON suou(ose osE 08 ¥'0 /6r DuiZjel
Buaiaal
B jusnyye
U] yuasaid
jejn|od
JoedAt
ONl ON 1> ON[Z z €9 L INON INON 5'0>[9'0 Br wnieyLizi
ON| ON €90°0 ON|[2v INON 3NON suoufzy g61'0- - |} /Br JBAlS| 1
yyI3aw]  Jendmnw|ouy o =voa[ wwn 7 <8 (1[D3semoT =<| Disamo UMO oYU o[ oBMUud 161505] 101 OWD o3W AD| suun 3ival #Lo
IWY AFOWN| =UyI3Wv|  peeuj tojupsetnol tzuepilay) g HaW i) JelL ZZ 8L © - | ejqesjdde| =ouosys 9| =eoe D
-golL| -guelL] JoN
KuQ susjueBio . ueld uiseg Y)ea uewny Joyemysaly
B S L - {vd¥) SISATYNY TVILNZLOd S718YNOSYaY
SNOILVINITYD HINVIH NVANH - . ) VINTLRID HLD

(g66¥ #9 '912YS0OOVD)

d¥M EjoUsleA - JV1AS)

sjuejnjjoy A)ond 10} sishjeuy jefjusiod ejqeuoseay

1y 37avl




€o0/vei60 : L. . . 7 .
W7 oN - BULOTIuoH Wiiau) - : ) /B EVEIEILUNET B
HWoN - wE..o::oE Wiyt .w. : R . /61 m:m_ﬁoao._o_cu_v.m.w e
MW ON - Burioyuop ws)u) — ) i . ’ /8 - suedosdoioousp-2'L 1e
YW ON - BULOYUGH WiSY0] ] /6 aus|ky130.o[uIg- 1 Hoe
. WA OoN - BOuo)UOW WiaU)| T i SUE)B0.I0IY2IP-Z't |62
WY ON - BUROUOK W) B - K /6 aueyja0JoY21Q-1 '} {82
w7 oN = Bupoyjuop wipai| j - T - . . /B aUBY)aWowWoIqeloydIa|Zg
SIqE|eAY EBID ON - W] ON — . . . /61 wJojoiolyD[sz
Slqe|ieAy BLB)U] ON - )iW[] ON . : ) /60 Jayja |AUIA [Aja0.o)yo-z|gg
. SIQEJEAY BUBIUD ON - JWIJ ON| ’ K i /6 aueyaooyd| vz
1] ON - Bupoyjuop wipisu| — 5/61 aUeyjawoIo|yoowoIqialez
- WY ON - BUpOjjUOW WLIBYU} /61 - BUdZURQOIOID|ZZ
. ‘Bupoyuolw : ) /6 apliojyena uoqed|iz
Wya)u|-a1jnbay *Jajem Buiaaai 1o Jusnyye 8y) uf juasaid i

1ou sj jueinjjod pajen|puj (Uojeusiopu Mau) ejep Bupoyuotw .
M3N 'VdY OU asneosq 180-G6 "ON JopJO wols )| paalRa| -

WP ON - BULIO)UOW Wipsaju]

0 T - o ; /6 wiojowolg|oz
WM ON - Bupojjuoyy wieyu) S - - /60 : auazuag|6i
- “epelId Ajuo swisjueBio yjesy gy 990 ; : g /B eflnjuoilioy|gy
UBLINK HLO Paadxe 0} |ejjus)od ejqeuoseey - | Ja| L . ' N
- WU oN - Bupioyuow wysjuy , _ - . [ UiBIoRYy| £}
. '8|qe|ieAe sem ejep UBnous JON - BulclUoW AparenD wyal| T /i {uxolq) aadi-g"2'ez]ot
M oN - Buplojuop wipsu) 7 i - , B - 9 S01SaasYiG|
. . ) /slaqi4 i}
. . “Bl18}110 o4j] dyenby 1ejemyseld(e'g vy TLTY06'8 {95°¢C 869ZL'y 59°) zios'e zios'e 13140 Z8l'9 1820 - /6 - epueko|yi
10 pasdxe o} [ejuajod sjqeuoseay (1 t1of1) jjwq peeN . : ,
.m:_u.__mv_omn__.é %@ (aBaejda1 Js1empunio B) --lo0os i i - : /60 . Huizler
. . HMD Jo uojjoajoud Joj *1.g0-G6 JOPIO WO juj Bupsixe : : e :
URy Jajem Bujajeaal @ Juaniya sy u Juasaud-si juejn|jod
85Ne32q '89UBPaAIX3 UE 0] INqUIUCA pInad aBieydsig .
H *ableyos|p jo aunjeu B Aoe; jo adk 1 - € 8|1 | paay
) YT ON - BULOHUGH 31| - 7o 2

j “BUNG) UoW j /oA
wisjuj asinbay (2002 43qWeAoN ' 140-20-4-228-Yd) : ) . ’

200Z :BLRIUQ AJIIEND Jo)ep PaPUBLILIODSY [BUCHEN Bl . )
jo UONIdOpE $,¥d3SN UM PHEAU) suieoaq QDM 3y} osnessq ’ .
. 180-56 "ON J3pPIO WOy Jj|| paseq-4oog Pioo ay) pajejeq . ) : : : .

b

” -

: - UOREpUBLIIOIEY| - 13AW| - TIWV ojljbe (y=u) ojiibe (p=u} vii| swoays g,e__az_as ejnde (d)["suun —_alva| #aid
: , Isemoy| " jsemo|  J3QW| sendpinw TNV sedpinwi  jsemon CVAT oo won|  wi|  Jendpinw
THan 13NV - 9nde yo3
. : SLINIM d3S0d0Yd dojemysasiy j 10JEMYSDL]
. j SNOILYINITVD 341 JILYNOVY : i SNOLLYIND1VD 3317 DILVADY

(c66¥ #0 ‘9LZ¥S00VD) . ’ : oo
. d¥M edusie - DVIasD |
. . : sjueln|jod fuolid 1o} sishjeuy [epusiod sjqeuoseay N

. W F1avL




cHS

£0/¥2I60 -
ON[002S 002'S 000€ 3INON 3NON 1>[9°0 \/or Seleyid |Azusgifingjos
eUsId ON[- . INON 3NON| . 3NON INON INON 1>[9°0 /Br Jayi3 {Auayd |Auaydowioig-y|69
SL°0 s3AlY v 6' 8’1 INON GANON|SE 't Ba sjElewyd (1AxeyiAuia-z)sia) 89
ON|000'02} 000°0Z1 00v1 ANON INON 1>]9'0 /B Jay3 (Adosdosiololyd-z)sigl 29
ON[¥') bl 1£0'0 INON INON 1>[9'0 /61 ENEER R ER)
BLI3YUI 0] 3NON 3NON INON INON INON i>[g'0 7/6d sueyjaw (Axoy)a0101yd-2)sig|se
ON ¥200°0 ON[6+0°0 6¥0°0 ¥¥00'0 INON INON[F10°0 90 /oM auayjueson|J(%)ozusg |9
: B18}1J3 ON 3NON INON INON 3NON[ - 3NON 1>[g°0 /61 suallad(lyblozusg|eg
ON 8v00°0 - ON[6¥0'0 6v0°0 ¥$00°0 3INON INON|pOLE'0 90 /61 auayjuelon|j(q)ozuag |29
: ON|6+0°0 6¥0°0 $$00'0 INON 3NON|6so0'0 |90 /Bri sualkd(e)ozueg|ig
ON|[6¥0'0 . 6700 #7000 3NON 3NON 1>[90 /B suadeiljuy(ejozuag|og
ON|[¥5000°0 $5000'0 Z1000'0 3INON INON §>|9'0 /o T auIpizuag |65
- ON{o0c'0L} 00001} 0096 INON INON 1>{9'0 /6d suadeIYILY|BS
ON 3NON INON INON 3NON 3NON| - 1>]90 /b suajAydevadsy) 2§
ONJfool'z - 004'Z 00z} INON 3NON 1>[9'0 /61 suayydeusady|gs
§ ON|5'9 59 Ve 3NON INON 1>]90 /6 JousydoSOIYIN-5'4'Z| GG
ON| ov0iXg'y 000'009'p_]000°12 3NON 3NON[¥'E _ |90 /6d jouayd|ys
ON|L ] 28 820 . uapuadap Hduapuadap Hd 1>[9°0 /61 jousydoio|yoejuadles
eud)ld ON SUON INON INON 3NON 3NON 1>19°0 /6n (10sa1-W-010|Ud-d BABH ZS
louaydosoO-p-AuBIN-€
els)lio oN SUON INON INON INON INON 1>[90 /B fouaydonu-p|1g°
eU3)1I5 ON SuoN 3aNON 3NON INON 3NON 1>[g0 /61 jousydonu-z{os
“ ONJ000'vL 000Vt 0l ] - ANON 3NON s>]g'0 /6] jouaydosnjuip-p'z| 68
ON|[59. R v'el 3NON 3NON]. 1>[g'0 /6] {jousudonuig-o'p-iAtnsw-zexe) gy
i 1058.-0-0)UIP-9'y
ON|00€£'2 00E'Z ovS INON 3NON 1>[9'0 VB jouaydiAyawip-4'z| Ly
ON[06Z 062 €6 ANOI 3NO 1>[9'0 V/or 1ouaydoiolyip-5'zZ| 9
. ON[00¥ i 00b ozl INON 3NO 1>]9°0 7/6d louaydoiojyo-z|Gp
: ON[5'0 S0 §25 z 3INOI 3NO £0>|90 /6t BpUOIYO IKUIA[ b
ON|S S 18 1T INON 3NON £0>/9°0 /6r BUBAYIB0IOJUILL[EY
ON|S S (23 90 3NON 3NON £0>{90 /o BUBLIB0IO[WAVI-Z |} [2h
ONJooz 002 BAlENEN|  9AfElEN 3NON 3NON £0>|90 /B 3UBYIB0I0WOLL-L L L[ 1Y
. ON|oL oL 000°0FL ~ [00Z 3NON 3NON 50>[9°0 /Bt aua|Ay130.0|YIq-Z'| SUBIL[OF
ON K1) ONJos} 051 000°002 0089 INON 3NON|6'} i /6r SUANI0L[6E
S3AlS 3 EEE) 8'0 INON INON|1H 90 /6d susjAyidoloiydena ae
: ON][t 3 1 10 3INON 3NON 50>[9%0 /6 ENEREENEI A AN T3
ON[009'} 009't Ly 3NON 3NON[L'} 80 /Br apliojyd ausihyieiN]ae
BUB)0 ON| SAEIIEN SANelleN|  eAjeuEN INON 3INON $'0>]9°0 /B EJEETE T
ON|000F 000t 8b 3INON 3NON S EX) /6a| apiwolq AU |ve
yyI3an|  endpinwiouy D =vo3a| uil & O<d (i[o¥semo =<| Disemo] UMD ouyd| -osmudo 161900| 101 9W3 DanW AD| suun aival #d1d
TNV IECW| =UYT3AY|  peeu) ojujdeuiol  ZJelLlQ¥) €] O3IW L JeiL zzeniL ) s|qedjidde| =auoiyd [ =ade
~gJdelL sgdolL : JON
Ajuo susjueBig ue|d Uiseg yNesH uewny Jajemysaly
{(vdd) SISATYNY WILNTLOd 318VNOSYIY i
SNOILYINITVD HLTVIH NVANH YVINILMI H1D
. . (e66Y #D ‘91Z¥500VD) R
d¥M E]ous|eA - OV1aSO -

sjueynjjod A

1y Favl

0l1d 10} SisAjeuy |epuejoyd e|qeuosesy




€0/b2/60 - -

W1 ON - BGLIGYUOW WaU| /br 91ejeujyd [AzuaqifingloZ

-__®Iqe|[eAY BLB)ID ON /o _Jouia Kusud jAUBydowoig-¥ |69

[ “Buiplis)oEquY B HMS JO U0N98101d 10} *180-G6 JOPIQ W) ~[¥ . /6 sjeeuyd (1AxeyiAa-z)sia|ss
Jwif Buysixe ufejey ‘ODM Ueld Ujseg pasoxa o) gy - | JaiL

N ON - Bupojuopy Wisiy] /B $8uig (iKdoudosioouo-¢g)sigl 29

Wi ON - Buioljuo Wi /60 Jayi3(1Ay1e0i0[qd-z)sigleg

3jqe|IEAY BlISIID ON V/bA auelaw (Axoyr0Jojud-2)sig|5e

U ON - Bupojjuoy Wilajy) /61 susyjueion|J(y)ozusg|pg

- 9iqe|IeAY BUBIUS ON /6d auaikiad(iyBlozuag|eg

PRI WP ON - Bupoyjuoly wiis)yi /B suayjueson|d(q)ozuag|zg

) W ON - Bulojuo Wipsyy /68 suaiid(ejozusg|Lg

j )W ON - BupojjuoW WiBiu § /61 ausoesjuy(ejozusg|og

WP ON = BuLIo)[UOW Wise)u] i /6t © 9ulpjzZuag| 65

YW ON - BuLojjuoK Wus)U] /60 susdelyiuy|eg

- S|qe|IBAY BLBILD ON 5/60 suajfipydeusoy|/g

JW[ ON - Bupojjuop Wwus)u) /61 auayjydeusdy|9g

- 1kup ON + Bupojuop Wiy ) /6 louaydoioyi-a'y'z][ss

MW7 ON - BUIO) UGy WUay B 1/8r Jousyd|vg

Jjj oN - Bu JO}UOW LWILB| - ] /6 JouaydoJojydejuad|es

8|QE|IeAY BUBILD) ON 3/60 (josaJ-W-oJojyo-d eXe)[zg

: [ousydoio|yD-p-AYIBN-€

3[qEjI_AY BLISIID ON /8d jouaydoniu-p{ 16

SIqejieAY EUaWID ON o louaydont-z|og

WY ON - Bulio)UoW Wipaju| - 7/6d louaydoquip-y'z[6y

WW[TON - BUHONUOH WiisU) j ’ . VBA[ (jousydonug-g'y-|Astu-zexe) sy

’ . |0sal-0-0up-9'p

I ON - BULo)UGH Wis| B T /60 - jouaydifyiawip-v°g| 2y

JUI] ON = Bupojjuoly twis)u) - - /B - jousydoiolyip-+'z] 9y

1RUIT ON - Bupio)jiop Wieu) RG] j1ousydoio|ys-z| sy

)W ON - Bupojjuoyy Wiisyu , /61 aplod Kulalvy

JIW|7 oN - Bupio)uop wpsin /61 ausiiyieololydpL [ep

. JRU[T ON ~ BULIG} U WWPajU /6 3UBY30J0[Yd1I-Z') L [Zh

: . 7 Bupoiuow . - /b suBYiE0Jo|yOU -1 L 1y

wyeu} aJjnbay “sejem Bueoa 1o Juanyye ay) uj juasald ’

10U s JuEy _oa Ppajed|pu| (uopewuop) mau) ejep Bupoyuow
-MBN "YdY Ou 8snesaq |g0-G6 *ON J8pIQ WOy iy pajeieq]

U ON ~ BupoljuoW Wisjl] . /b aUajAus0Lo|ySIG-Z'} SUB/L[Op

W] ON - Bupo)iuoW Wpau) /60 - ausnio| |ee

“Bulp)|S3oEANUY B HAD JO UoRd810id 30§ *180-56 JapiQ oy =l . /61 euejAijeolojydene | fge
| Bupsixe ujeley "ODM UB|d Uiseg pesdxa 0} dy - § 1|y,

U O - BujIo)Ud Wi B suyisollyoenar-g'e't 'y e

HWPY ON - Bupio)uoyy wud)u) - /60 EREEENEEN RS

B|qe|leAY 2D ON « 1] ON /6 apuojyo Kuraw|se

Wy oN - Bupo)uoW WiIE) , - /bd aplwoiq AURW| ve

. uopepusliodsy [ J3aW REDIT7 8jiibe (r=u)[ " enrbe (p=u) VL[ - duoaysf segdpinuf Tejnae ()" snun - 3lva| #LD
1 1semoq jsemon|  3aw| Jendpinw TINY]  sendpinw|  ysemon vi|owona vo3  wig|  sepdpinu
3an TNV . enoe yo3
SL1INIT @350d0ud dsjemysely 18jemysaly
SNOLLYINOTVO 3411 JLLYADY

SNOILVINDIVO 3311 JILVNDVY
(€867 #D ‘91Z¥S00VD) )

d¥M BjousieA - Oy 1dSO
sjuejnjjod Aol d 10} sisAjeuy [efjuajod e|qeucseay

¥ 3nave -




14773

£0/¥2/60 R
ON[0¥Z %4 0L} 100>]9°0 /o 9je)ing Uejnsopud|pll
ON|950°0 ove 0Ll 10°0>]9°0 /61 uejnsopua-eaqiel )
_ ONJ|850°0 ove [y 10°0>(9°0 /Br UEjnSopuz-eydje |z}t
ON|¥1000'0 ¥1000°0 710000 100>]90 /6r [EE
ON|#8000°0 ¥8000°0 £8000°0 10'0>[90 /Bl aaa-#'vjotl
ON|65000°0 650000 650000 10°0>|9°0 E 3aa-¥'v|601
ON|65000°0 650000 65000°0 10°0>[9'0 7/6r 10a-iv'v|80}
. ON[65000°0 65000°0 15000°0 $0°0>{9°0 /6d auepioly3[/ot
. U3} ON 3NON 3NON SNON 10'0>]90 /61 OHE-113p|901
S3A “IajeM| ON ¥00°0 ON|£90'0 0 €900 . 6100 80 3/6d (auepury exe) DHa-ewweb|gol
Bujrjeaal : . .
pue yuan)je
oq
U juasaid
, uenjjod
ON|[9%0°0 9y0°0 7100 ANOI INON 0'0>[9°0 /b OH8-2134(v0
. ONJ€L00 €L00 68000 SNON| 3NON[___10°0>[90 /60 ong-eydie[eo
. . ON[¥1000°0 ¥1000'0 £1000°0 ANON €+ 100>[8°0 /B uuply| 2.
: BUBJUS ON INON INON INON INON INON 1>[9'0 /61 5U32U3q0I0[YoLL-p'2" 1] 10}
ON|000'}} 000'LE - [096 INON INON }1>[9'0 /61 auaikd| ool
ON 3NON INON ANON - INON JNON >[(9'0 /or 3UBJYIUBUTYJ| 66
ON|[S} 9l [ INON 3INON >19°0 /B sujwe|AuaydiposoiN-N|86
ON[¥'1 ¥l S00'0 INON INON >[9'0 7/6r dujwelfdoid-u-1posoniN-N| 26
ON[}'8 '8 690000 3NON 3INON]1 ED /Br BuUIWEAY3WIPOSOIN-N| 96
ONJ[006"} 006t Ll 3NON 3NON 1>[9'0 /6 BUaZURQOLIN|G6
2U3)LI0 ON 3NON INON 3NON 3INON 3INON 1>[s'0 /B EEEMEEN
ONJ00g : 009 ¥'8 INON 3NON 15190 /i : auoioydos)|e6
ON £00°0 ON[6¥0°0 6v0°0 5000 INON 3NON(910'0 9’0 /B auaskd(po-g'Z’LJouspulize
ON[68 68 6 INON]. INON[ - 1>[9°0 o 8UBY}80J04OEXEH] 16
ONJ[000Z} 000°Z1 ove INON 3NON >[9'0 /61 aua|pejuado|dA20.0[ydexaH| 06
. i ON]|oS 05 yP0 INON 3NON 1>[9'0 /6 BUAIPEINGOJO|YOEX3H |68
ON[ZZ000°0 210000 5000°0 3NON aNON 1>[9'0 /81 9U3ZUSQ0J0|YOEXaH |88
ON[0007} 0007} 00E} INON INON 1>]s'0 /6 suaion)d[28
ONJo/e 0.€ 00E 3NON 3NON >{g'0 /8 auayjueson|d{og
ON|¥S0 $50 ¥0'0 3INON 3NON >[9'0 /B suizeipAyAusydig-z'1 S8
BLILO ON INON INON INON 3NON 3NON >[g'0 /B Biejey)ud IK1e0-t-1a[¥8
BLI3)10 ON 3NON 3NON INON 3NON INON >[9'0 /b |uanjojouIg-g'Z[e8
. ON[1'6 16 - 110 3NON 3NON >[g'0 /B [UaNOIoAUIa-¥'Z|28
~ ON|000Z} 0002} 0022 3NON 3NON 1>|9'0 /60 agjeqiud |Aing-u-al 18
ON| "~ 9v0ix8'2 000'006'Z__|00OELE 3NON INON 1>[9'0 /6rl @1eleyiud IKyjawiglog
. ON[000'0Z1 000021 000EZ 3NON 3INON| L 90 /6 2eeyid Auiela|6.L
ON[2.0°0 1100 $0'0 3NON INON 1>[9°0 /B auIp|zuaqoJolyaia-£'el8l
. S3A|S S 009°Z ooy INON 3INON|Z e /61 8uazLBGOIOIYIIQ-Y'L(LL
ON[009'C 0092 00 3NON -3INON 1>[9°0 /6r 3UdZuUaqo.o|didl-€"} |91
ON[009 009 000'Zt 0042 3NON INON 1>[9'0 /6 8UBZURqOJOIYIT-Z 1[G
ON|_§l0'0 ON[6¥0'0 6v0°0 ¥%00'0 3NON 3ANON|Y10°0 90 /6r susdeIyY(Y'E)oZUBqIa |/
4 ON|[6v0°0 600 ¥v00°0 INON 3NON[9500'0 |90 /6 auasAiydlel
CIENEEN INON INON 3NON INON INON 1>[g'0 /bd Jayi3 |Auayd |Auaydouolyd-v(z.2
ON]|00g'p 00€'t 004} INON 3NON 1>[90 /6] suajeyiydeuosolyd-z[1 2
WI3aW|  Jeldnnu| O G O = yo3| - Zwi 2 o<g (i[o1semoT =<| O 1semoT] UMD ouyd| O¥MUYDd 101 500 101 OW3 RET] AD| Siun) 3iva| #d1d
TAWY MEON|  =UyTaWy|  pesu| touyssuiol  izsellhay) @) O3W:LJelL| ZZ ML s|qed||dde| = ojuoiyd 9 =e3noe : '
- gJ81L =gaoly . 10N
Kjuo susjueBio . uelq viseg U)|eaH Uellny J91emysasdy
(vdy) SISATVYNY TVILINALOd 31GVNOSYIY
SNOILYINOYD HLTVAH NVANH VIHILND ¥iD

(c66Y #D ‘9LZPSO0VD)
d¥M BI2US[RA - OVIASD

syueyn)od Ajsolid 10j sishjeuy jerjusiod ejqeuoseay

b 3navl




ST

cie

T VAT ON - BUPOYUOW WHS0]

SLIWM a3sodoyd

SNOLLYINOTVI 341 JLIVNDY

/B 818JINS UEJINSOPUT|p1}
HWJT ON - BUPOjjUOl Wiau| ! q/6d uejjnsopu3-ejaq|c}
N W7 ON - Bupio)uoy twpajuy = /60 ugjnsopug-eqdie|z|
R - - JWp7 ON - BupoUGH Wiay) /6 uupRIglL b
WU ON - BupoHUoW W3 /6 aqaa-p'yjots
. WW|7 ON - Bupojjuol WSy, /6 30aQ-.v"v]604
W) oN - BUpo)juop Wpay| RT3 1007|801
JJwyj oN - Bupo), RS i v J\Q: © QUBPJORIDLL0L
3wy oN - Bupojuo Wisl|— - - /6 OHE-Eli3p |90}
.07 BUIp|ISYOBqHUY % (8Biea) 120 - /Bd (auepun ese) DHg-ElbWeB[go)
131BMpUNOIB) YMD Jo Lopae)osd 10§ *$80-G6 J9PIO WOy
Wy Bupsixs ufejsy “sejem Bupeoas p WRN[Ye ay) uj yussad .
S} jueynjjod asnedaq 'souepasxa ue 0} 8)NQIYU0I pinos 5 - "
sbieyosq “ebieyosp jo mo.:m_._EoEm:O ~ € JalL ) paspN . .
_ W ON - BURO}UOW Wi K e oHg-e19q|y0
MW7 ON - Bupoyjuopy Wie)u; . /6 OHg-eydieieo
MW ON - Bupo)uoyy R . > ” 6 uppIv|zo
MW ON - Bupajjuow wpeyd - B /6 . suszusqolojyoli-pZ L [0
I ON - BUpOUOW WiRB)u} /6 auaJAd]oo)
WP oN - Buyojjucyy Wimeyu) 746 aualyiueuayd|66
W1 ON - BULIG)UO Wia)u; /61 sujwejAusydiposoliiN-N|86
£ WWI7 ON - BUpG)uoW Wiisy) /60 au|eAdo)d-u-iposonIN-N[ 26
W] ON - BupG)juoyy Wpaju| i /6 sujwe|AysLiposoniN-N|96
Wf] ON - Bupoyuol uipa)u; /600 ~_BUazZUaqOIN|G6
S(qE|IeAY BUS)IID ON /61 ausjeyjdeN| 6
WWIT ON + BULGHUOW Wlaju| ; 3/Br auoJoydosi|¢s
) .1 ON - BUoYLo Wigayj | : /6 sualAd(po-g'z'| Jouspui|ze
WY oN - Bubioyuo wipe)uj), ' /60 BuBy)soIojoexaH| 16
W7 op - Bupojjuoy wpaju) /Bt suajpejuado|aAd0lojyoexsK {06
| WA ON - Bupo)juol Wwyis)y) B /B 3U3|pe}iqoJo\ySEXaH | 68
. WWIT ON - Bulo)juow wiay) /60 BUBZUAGOIOYIEXDH |58
W7 ON - Bupiojjuoly Wine)ju) /60 aualon|d|/g
J8Uy7 ON - Bupo)jucy Wiied; K /60 auauyjueionid|gg
WUF ON - Bupoyuow Wusyu| - /6 auzespAyiAusydia-z' 1|8
SIQEjIEAY BlIR)I0. ON E R /61 - 9lejeyiyd IK190-u-ia[v8
9|QE|[eAY BlS}1) ON . /61 suanjio)uIq-9'zZ] €8
. WP oN - Bupioyuopy Wye] 7/6d |uanjoouIa-y'Z|ze
MW} ON - BULIG)UOW WSy /8 eleleyiyd ing-u-1a|1g
MW ON - Buliouopy Wpayi) R . b aieleyyd |Kyaiuiaios
Wi ON - Buloyuol sy ) /B s1e[eyiyd KyiLia|62
. U1 ON - Bupoyuoy wps) /6 8UIpIzuagoJoIYdIg-£'e 8.
“BUPYISOBANUY ¥ UMD JO UoN9810id 10) 18056 Japi0 Wolj -|s /61 8uszUeqoIoldIA-¥ 1L
Ny Bupsixe ujelay ‘ODM ueld ujseg pasoxa o) gy - | Je|), .
- - MW7 ON - BUHO}UOH WTaIL] 6 BUazUaqoJoIRIa-€"} [92
- Wi oN - Bupojjuol Wity N /61 3UBZUBQOIOIYDIQ-2' 1[G
HWIT oN - Buuoyjuop Wwisjuj /6 ausoeluy(iejozuaqig|yz
WP ON - Bupojjuopy Wwusju| 7 3760 auasAiyples
SIqE|[eAY BUSILD ON R0l Jay3 [Ausyd Kuaydolojud-¢[zz
W7 ON - Buojuop wys)u; A T /61 susjeyiydeuocsoyd-z{ 17z
uojjepusiuLtiosey RELT] RETL: 8j)be (p=u) oy)'be {p=u) Vi) dwosys]  seydpinw|T synoe {d}{ suun ) atva| #RiLO
18emoy isamon T3AW|  seydpinw T3INY]  sepdpinw|  3semot| -y ojuosys yo3 Vi) dejdpnw
. . 1300 13NV : . enoeyoy
ISjemysely Jojemysolg '

SNOLLVINDIVD 3411 DILYNOV
(e66% #0 ‘91z¥S00vD)

d¥M BJoUdjeA - DY1ASD .
sjueinjiod Atopd 105 sshjeuy jenusiod siqeuosesy . . .

1y 378vL




(47

€0/b2/60 .
. B ON [ 50| J/br (eAISY d L6V’
ON B 001 > . RT: T a-ve| .
ON oy 10°0> ._.\ma JojyaAxolsn
SIA| . “saull - ON 00€ 90 /6d uo|
Jomas ay) B
U} UOISOLIOD
jusaaido) ’
pappe aJe
sjonpoud
opua4
quanye ay)
ujjuesaid| - )
. wenjjod
ON 0001 L0 RTG0 wniseg
ON 60> ON[52000'0 §1000°0 €100°0 EN /6 ausydexo|[9z1
ON[Z}000°0 21000'0__[21000°0. 10'0>{9°0 /6 052} Jopaly [sz1
- ON[ZF000°0 210000 £1000°0 50'0>[9°0 /6H y5Z1 ooy |pZ1
ON[21000'0 £1000°0 /10000 1>[90 /B 8bZ1 10j008Y |€2}
ON|Z1000°0 210000 £11000'0 1'0>[9°0 RGN . vzl jopoly |zzZi
ON[/1000°0 11000°0 21000'0 1'0>]9'0 bl zgz | Jopoly [izL
ON[21000'0 21000°0 /10000 1'0>]g0 /61 lgel Jojpoly ozt
ON|Z1000°0 210000 1210000 1'0>[9°0 /6d 810} 10120y |61}
j /60| (sg0d) sikuaydiq pajeuliolyokiod
ON|}1000°0 11000'0 1000°0 _10°0>|9°0 /61 apixod3 JojyoeidaH|glt
ON|12000°0 120000 12000°0 0'0>(9°0 /B . JojyoeldaH| 211
ONJ18'0 1870 920 00>]9°0 - /6 apAyaply ulpu3iol )
ON 10°0> ON|9£0'0 18°0 81’0 00>[9°0 /6d uppu3[gLL
4y 20|  endpinwouyy o=voal nwn i o<8 (i[orsemoT =<| D359m0OT UMD ouud| o'MUYD 101 900 615N RET] AD| swun JLva| #1o
TANV IIOW|  =UUT3IWVY|  peeu| ‘ojujusyiol iZuelLkay) @ DIW L JelL ) -ZZ 8L ' eiqesjidde] =ojuoiyd 9| =s8INdE D : .
. sgaelLl gl : : ’ . N | i
Alup susjueBig : , ueld uiseg ::.me vewiny . Jojemysaly
: ) {vd¥) SISATYNY VILNI10d 319YNOSYaY . :
SNOLLYINITVI HLTVEH NVWNH : VIMILNO ¥iD L : >

(c66% #D ‘'9LZPS00VD) . . .
M BIDUS[EA - DVIASD - .. .
sjuejn)jod Alao1d 10} sishjeuy jefjusiod e|qeuoseay

4 Fnavl . .




cLiol

SL1IWM g3sodoyd

J91eMLjS01d

SNOLLYIND V3 341 JlLvnoy

€0/p2/60 -
DU |UOW WUB)U] 3)[ibaY "alEpaasxa Ue o] SaNiuc) - /B (xeAlIS) d1-G'¢'C
40 8SNED pIN02 jel} SUOJRLUSOUOS Je JuBn|ys ay) u) juasad
10U S juejn)|od pajeojpu| (UojeIoj| mau) ‘Ejep Buuojuow y
MBN 'VdY OU 8snedaq 190-56 "ON JBPIQ Woj juy) pPajelea
*BupiojuOW Wilejuf 83jnbay “eouepaaoxe Ue o} ajRquIu00 “ /6 -oav'e
40 3SNED PIN0D JBY) SUO|IEUBOUOI J& JUBNYSe BY) Uj Juasaid .
jou s| jueynijjod pajesipuy {uopeuuojul mau) ejep Bupo U : .
" M3N ‘VdY OU 85Ne23q |g0-G6 'ON JepIO Woy) Ny pateeq 3
"Buio)|uow W] 85jnbay ‘8aUEpaaoXa UE 0] BINqUliod . RG [ ET
Jo 855nE2 P02 JeU) suojieiueniios e Juaniys sy ] asaud
10U s} jueynjiod pajeoipul ?o.__mE._E:_ Mau) ejep Bupa)uows ‘
MoN vdy ou esneoeq 1g0-66 "ON JapIO Wwouy ) pajajeq :
‘Bujpjisioeanuy B : bd uon
(eB1eyoa. sejempUn0IB) HMD Jo uoposjoud 10} 1 8O- JapIO . .
wouj jwj Bupisixs ujejsy Juaniys ayj uf juasasd s|jueinjiod
8SNE03q '80UBPSIIXa UE O} BINQLYUD Pino2 sbleyosiq . .
*aBieyos|p jo a.njeu g Ajoe; jo adA 1 - € 48)) ) peeN|* ’ .
f
“Bupo)|uctl WiB)UT 61jnbay ‘eoUEPa8IXa UB O] SINGHIUOD wori wnyeg
40 8sne pinaa jey) suonenusoLOd e usniys sy u) jussaid
1ou sjjuenjjod pajeapu| (uopeunou) mau) ejep Bupojuow .
MBN "YdY Ou 8sneoeq |g0-56 "ON JopIQ woup iy pejeleq ‘
) .
"BUIBy UG B /61 SUsydexol |9zt
Wpe)u| a:inbay 1ajem BujAosy Jo Juanya By} u) juasasd ,
10U s JuE)Njjod pa)eolpU| (UopEULoHU] MaU) eyep Bupojuowt . .
M3N "YdY OU 8Sn8daq Lg0-G6 *ON JapIQ Wwoly Wil paleieq ' . -
1P ON - Bupoyuopy Wpeju) . /60 0921 Jopory  [gZL
WU ON - Bupo)uSy Wwusyy| 6r vGel Jopaly (vl
- MW ON - Buoyuop Ws)Y) /610 8b2Z| Jo[o0lY 1£2}
HWIT ON - BULO)UGH Wisu /6 chel Jopaly  [zz)
WWUEY ON = BULCHUGH W3] g i /bri cezl opoy 1zl
KU ON - UGy oW Wyayy| - /B tzz} jopoly |0zt
VU] ON - BUISHUGH Wiisiy) /b SLOL 190y |61}
MW ON - BuLo)UGH WL . /61| _(sgdd) sikuaydiq pajeutookiod
VW7 ON - BULOHTOW WlB)U] . /b 3pixod3 Jojyoeidayigl |
W] ON < BuLo) oW Wisjl| - /e Jojyoeidap| /1|
w7 oN - Bupojucl Wiksyu| /6 apAysp|y uppuz gl
*Bupo}uow ] /6 " uppug|sil
Ly ainbay “sjem Buiateaal o eniye sy uj juesesd
10U sjueynjjod pajedjpu) (Uopeunoju] mau) ejep Buuoiuow . i
MBN "VdY OU 8sNEd3q 1.80-G6 "ON JBPIQ WO Y|y pejajag
uopepualIWOodey| IgW REI17 3j)be (p=u) 8j|I'be " {p=u) Vi1 ooys|  saydpinw| T ejnae {2-d)[ snun alva) #dld
| asemonf  gsemoq|  3gw| Jendpnw TJAWY|  sendpimiz[  ysemon vii[awomd yoal  vii|  sepdpnw
T3aW RES ' anae yo3
19)EMSai R

(e66% #0 ‘9LZrS00VD)
dMM EouBEA - DYIQSD

SNOILYINITVYD 3417 JILVNDY -

sjueInjiod Ajiopd 104 sishjeuy [efjuejod sjqeuosesy

. R W 3avy -




) [AVN?
£0/42/60

. /oW .
. ' ’ o : . . . : : gg¢ Jo ssauprey Ja1em Bulajeoal

. abesane ue Buisn pajenoted
SEM BLRILD Y 1D Yuspuadap
ssaupley s.e s|ejaW asayl

L SIS

.

R

BRI

it

ON]

G

] soueyBWOEH|
uus3an|  sepdpinwi[ouu o =vo3[ Luun ¢ <8 ~{1[01s8moT =<[ D 3samo] UMD ouyos| osMuyd 101 002|101 OWT Jlvaj] #LD
TAWY N3G =uyTawv|  peeu| ‘ojujlewno| izJdeiliad) @) OAW L JelL [Z 4 . e|qeofidde =dUOND 9| =8nde ) i
-gaelL - g o) - 0N .
AjuQ susjuebig - ueld uiseq UijeaH uewnH Jajemysaly
(V) SISATYNY TVILNILOd 318VNOSYIY - )
SNOLLYIND VYO HLIVIH NVWNH : VINALHD 1D

i o (c66¥ #9 '81Z¥S00VD)
- . MM EIOUB[EA - DV1ASD
sjueinjjod Ajli0lld 10§ sisAteuy |BljU)0d BIQELOSEaY

iy oEnavl




€0/v2i60 "

(4774}

"B

8¢ JO SSBUP.IBY Jo)EM BUlAjEoa)
abesane ue Bujsn peje[nojes
Sem eus)MO Y 1.0 uspuadap
SSOUPIBY 8J. S|Ejaw asay)

KU ON - BULOHUOW Wwiauy ) /6 - . saueLljjawojeq
uonepusLILIOdEy RE[]]] J3NWY o)jjbe {p=u) ajibe - {p=u} Y.L owoayo|  aeydpinwi| T eynoe (2+d)f suun diva #1d
isemoTl  -jsemon q3aW|  Jejdpinw TIWV|  depdpinw|  jsemon V17] 210340 O3 YLl sendpinw
T3aW THAWY E:ou.cdm

SLINIT a380d0Nd

T Isjemyseiy

JajeMysSel]

SNOILYINDIVD 3417 JILVNOV

(e66% 0 ‘9Lzrs00vD) .

dHM eldusjep - 0y1aSD
sjueInj|og ALiold 0] sishjeuy [epuejoy ejqeuoseesy

1 37avL

SNOLLYINDTVI 3417 JILVNDOV




“BlI1S}1ID PASOXa SUONBIUSOUOD Jajem BuiAesal Wintjxew pejasfold asoym SJUSNISUOD 8saU) Joj Paquasasd ale sy uany3 .

Sy’ 0 |szoesy’s [9ee'h S0 858G {vOL | WOw usBonN Se AJMIN

S3A NHR UMD |)
S3A OOM oAjjeneY (G czve ’ 0 .|22¥2 pe'l |60 [€L'8L |¥OL /6w . usBONIN SB 3)4IN + S1ENIN
Aloyeinwysoyg | ¢ '
T HMO ] . .
S3A HMO S0 18°0 . 0 [48°0 . |S€} |S0 |90 66 bw . SVY8W
S3A dv ) 1601 ) 0 |isob oL’z |S0 |S 8l onp Mmoutiu peayie
. : ‘ymmodB (owoayd) ALIDIXOL
S3A . dv ) 0S’El 0 |os'ed 0LC {20 |S 8l onp mouulw pesyjed
, v | . . ‘leAns (ojuo1ys) ALIDIXOL
S3A dv l L€} 0 iL€L © |8€L. |0 0) 99 ony . ejuydepotiad
) i ‘uononpoidal (ojuo1yd) ALIDIXOL
S3A dv - I 6L'¢ 0 |6l'E 8Z'L €0 |9C 99 onj ejuydepotiad
: ‘leAlAns (ojuotyd) ALIDIXOL
] e Z0 = o9 | B O] 0o = TG o= 2 ¢ 9]
o spox ) Se | 8 |E| S& (& |<|38%|5 | % S
@ 55E%§ 2 88 @ | § 28 T 1838 | g | ° )
9 2c 2 23 ] 3 35 = SE| 8 =
Z £5 38 £ =2 e a2 ® 25| o =
> g =8 2 S B 5 3 8 = g ° c
w TS = = = a -4 = =2 20| o m
2 8=zz% g | §8 £ §8 szl g z
m IR A o 3 X 4 - Se | 3 5
o 2583 4 3 0 ’ © 3 218
] S38%a ° < s ec ® 3
m 2 Nw 28 2 3 2 g3 al| o
z d 93 3 < x g ~m m
b=t °Za 8 a 0 2 e ’
> T3¢ @ ® o s £
r g~ = < | 3 | 3
@ = ® s ad
29 @ =
a - t
S3 w =
o o
-~ =]

dXM e|oUd|eA - DV1dSD

SISATYNY TVLLNILOd I18VNOSYIY .
: 2y 2jqeL _ :




99'cie  |s8lg vmm..o mnvmd; .7]986°0.. L o.mm G6'LLE ¥88°0 £4¥8°0 816°0 L 88¢ ouiz
IFNIVA% [ 1I3NTVAE auou] - suou|T  suou l €6°'G¢ [08'Lb (4R gL'} -1G8°0 L 88¢ 18AlIS
9L'€91 . |SZ'v9l vmmo.o 9¥8'0 166'0 1 Ovyivle [9e°LLv) [SGz2 9¥8°0 8660 l 88¢ [959IN
1901 1811 S0L'p~ €l2'} yve6S' 0 [1 0c'cie 89°8G¥ oL~ €42} yreeso |1 88¢€ pesn|
9e°'0vs €€'829 19g°1 6180 980 b 84°G99L. |9¥°'LLZS [880°¢ 6180 gLeo 1 88¢ I
: , o . wnwolyn
£5°'8¢ cl'6g 20L%- Sv48°0 96°0 3 128y 122°08 L'L- 22¥6'0 960 l 88¢ Jaddog
809 Pl SLL2- 28820 15422580 |1 09'8) §8°02 £989'¢c- [gzL'1L G22.88'0 |1 88¢ wnjwped
T IONC XA 59 ol 103084 U dIM = g9 Eamd vq v | ,Jlojoeq u HIM I|D
Q = o P
=8 g 2 m ) - olsieAuop| 1 282 E m b5y 0ISI8AU0D |
—oZ X2 52 22" : g .
33 = @ 30l T o Z|l3
-3 &% -4l &3 3"
2 | =% 2 | *% o
{{0g +[(sseupreq)yy] ow} dxe) x Jojoeg co_wgm>:oo X mm>> 0095| 2<n + zwwmcEmIvc__ W} dxs) X J0j0e UOISIBAUOD X YIM = DIND M
___duoypio9onH - 80V U0 DD =
181emysaly lajemysa.ly

(£667#1D '9L.26500v0) -
BLIBILID m*mgms_ 9|qeIsn0d8Yy (10|

dYM elousjep

€d 9|qe|

b::oo sajebuy s07 Jo jousiqg uonejueg bc:oo




" Table R4 -

CSDLAC - ValenciaWRP
Pentachlorophenol Criteria Adjusted for pH

CTR footnote "f", Freshwater aquatic Iifg‘critérié for Pentachlorophenol

“CMC = exp [ 1.005 (pH)— 4.869 ]

- ' CMC (pg/L.)
pH value (1.005 x pH) (1 005 X pH) -4. 869 exp [ 1.005 (pH) =4.869] |
Minimum 5.1 - 5.1255] 0.2565 . 1 292398766
Average - 74 .~ 7.1355 2.2665|% 5535
Maximum ' 8.2 . 8.241| . 3.372 29 13874231
CCC =exp [ 1.005 (pH) - 5.134 ]
‘ . ‘ ' CCC (uglL)
: pH value - (1.005 x pH): (1 -005 x pH) -5.134 exp [1.005 (pH) - 5.134 ]
Minimum 5.1 5.1255] ~--0.0085 0 991536023 '
Average ‘ 7.1 7.1355) - 2.0015)8 '

Maximum 8.2 8.2411 - ‘3.107 .22 35388206

The averégé of the effluent pH values was used to calculate the CTR Criteria for pentachlorophenol.
However, even if the minimum pH had been used the adjusted CTR criteria would still be greater than
the Basin Plan WQO of 1 pg/L



